DID YOU CartPros directs you to the right part

J ight part using the part GET STARTED
y numbers from this manual. Enter the part number into ﬁ" https://CartPros.com
quovi? our search box and it will find the part yfju are looking for. HERE p 28789 GO 1
-

EZG0O)

A Textron Company

SERVICE PARTS MANUAL

ELECTRIC POWERED FLEET GOLF CARS
& PERSONAL VEHICLES

STARTING MODEL YEAR: 2003

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part

K N OW’, numbers from this manual. Enter the part number into GET STARTED ﬁ— https://CartPros.com/f.htmI

our search box and it will find the part you are looking for. HERE

SERVICE PARTS MANUAL

ELECTRIC POWERED
FLEET GOLF CARS &
PERSONAL VEHICLES

FLEET GOLF CAR
FLEET PDS GOLF CAR
FREEDOM™
FREEDOM " SE
FREEDOM" LE

PDS FREEDOM™

PDS FREEDOM " SE
PDS FREEDOM " LE
SHUTTLE™ 2+2

TEXTRON Golf, Turf & Specialty Products reserves the right to make design changes without obligation to make these changes on units previously sold and the
information contained in this manual is subject to change without notice.

TEXTRON Golf, Turf & Specialty Products is not liable for errors in this manual or for incidental or consequential damages that result from the use of the material
in this manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 010-1-706-798-4311, FAX: 010-1-706-771-4609
TEXTRON GOLF, TURF & SPECIALTY PRODUCTS, P.O.BOX 388, AUGUSTA, GEORGIA USA 30903-0388

Service Parts Manual '-:gaac ARTPROS



DID YOU CartPros directs you to the right part using the part
K N Ow, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

GENERAL INFORMATION

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacture date code.

The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.

Page i Service Parts Manual ﬂ CARTPROS
)



DID YOU CartPros directs you to the right part using the part
KN owﬂ, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
&  oursearch boxand it will find the part you are looking for. HERE

TABLE OF CONTENTS

§SECTION Page No.

HOW TO USE THE SERVICE PARTS MANUAL . . ...ttt e et e et v

ILLUSTRATED PARTS BREAKDOWN . . . ..ottt ettt e e e e e e e e e e e e vii

ACCELERATOR . .ottt ettt et et e e e e A-1

BATTERY CHARGER - PORTABLE 36 VOLT . ...\ttt ittt et et e et e e e e B-1

BATTERY CHARGER - ONBOARD 36 VOLT . . .ttt ettt et ettt e et e B-7
BATTERY CHARGER - EXPORT 36 VOLT ...\ttt ettt e ettt B-15
BODY - FRONT & ittt ettt e et e e e e e C-1
BODY - MID SECTION . ..ottt ettt e et e e e e e e e e e e e e e e C-5
BODY - REAR . .ottt ettt e e e e C-7
BODY - FOOTREST ..\ttt ittt ettt e ettt C-11
BODY - ACCESSORIES .. .o e C-13
BODY - ACCESSORIES CONTINUED . . ..\ttt ettt e e et e e e e e e e e C-15
BODY - ACCESSORIES CONTINUED . . ..\ttt ettt et ettt e et e e e et e e C-17
BRAKES . ..\ttt D-1
DIRECTION SELECTOR. . . . oottt ettt ettt e et e e e e et e e e E-1

ELECTRICAL SYSTEM - COMMON .. . . . .\ttt ettt et e e e e e e e et e e e et F-1

ELECTRICAL SYSTEM - PDS ..\ttt ittt ettt e ettt e e e e e F-9
ELECTRICAL SYSTEM - SERIES. . . ..ottt ettt e et e e e e e e e F-11
ELECTRONIC SPEED CONTROL - SERIES . . ..\ttt ettt e et G-1
ELECTRONIC SPEED CONTROL - PDS . . ..o ittt ettt G-3
ELECTRONIC SPEED CONTROL = HD . . ..ottt et ettt e et e G-7
FRONT SUSPENSION/STEERING. . . . . vttt ettt et et e e e e et e e e e H-1
MOTOR . . ettt ettt e e I-1

REAR AXLE . . ottt it e J-1

REAR SUSPENSION . ..ttt ettt et e et e e et e e e e e K-1
SEATING AND BAG HOLDER - GOLF CAR. . . ..ottt ettt e e e et L-1

SEATING - SHUTTLE 242, . o ottt ettt e et e e e e ettt e e e e L-3
SEATING - CONVERTIBLE CARRIER . . . ..\ttt ittt ettt et L-7
TOW BAR - PERMANENT . ..ottt e e et e e e e e e e e e e M-1

Service Parts Manual %CA RTPROS



DID YOU CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
® oursearch box and it will find the part you are looking for. HERE

TABLE OF CONTENTS

TOW BAR - CASUAL. . . .o e e e e M-5
WEATHER PROTECTION - GOLF CAR. . .. e e N-1
WEATHER PROTECTION - SHUTTLE 242 . .. ..ot e et N-7
WHEELS AND TIRES . . .o e e e O-1
SPECIALTY PRODUCTS .. .ot e e e e e e APPENDIX A-1
OPTIONS/ACCESSORIES . . . .o e e e APPENDIX B-1
INDEX OF MAJOR COMPONENTS . . ..o e e INDEX-1

Page iv Service Parts Manual J4LCARTPROS
oY '



CartPros directs you to the right part using the part
ﬂ[ﬁoouwl, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

HOW TO USE THE SERVICE PARTS MANUAL

This manual is divided into several sections:

GENERAL INFORMATION
* TABLE OF CONTENTS
* HOW TO USE THE SERVICE PARTS MANUAL

ILLUSTRATED PARTS BREAKDOWN
® Contains illustrations and parts lists for all systems of the vehicle

APPENDIX
* Contains a listing of specialty products and options/accessories

INDEX OF MAJOR COMPONENTS

* Contains a listing of parts (excluding hardware) grouped by part number and description and indicates on which
page(s) they can be found

USE OF THE MANUAL

To use this manual, consult the TABLE OF CONTENTS (page iii) or the INDEX OF MAJOR COMPONENTS (located at
rear of this manual) to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation. Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual
for its location) and note the complete number shown on the plate. It is important that the serial number of your vehicle
and its model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

Service Parts Manual '%aac ARTPROS



DID YOU CartPros directs you to the right part using the part
K N owi’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.COm/f.html
« oursearch box and it will find the part you are looking for. HERE

HOW TO USE THE SERVICE PARTS MANUAL

Title Title

S

S

.
Sy Sy
R g
e WN\\MMW
A —
S —

Left hand illustration page . )
(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

® Determine the function and application of the part required. Turn to the INDEX OF MAJOR COMPONENTS and
select the most appropriate component description.

* Turn to the page number indicated and locate the part description in the parts list. Read the full accompanying
description for specific information regarding the part that was not shown in the index.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

2. IF YOU KNOW THE PART NUMBER
® Use the INDEX OF MAJOR COMPONENTS to find the page(s) the part number appears on.

® Turn to the page number indicated and locate the part number in the parts list. Refer to the accompanying descrip-
tion for specific information regarding the part.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts. The asterisk (*) indicates that the part depicted is
not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi Service Parts Manual -;3* CARTPROS
0¥0



DID YOU CartPros directs you to the right part using the part
KN owﬂ, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
&  oursearch boxand it will find the part you are looking for. HERE

ILLUSTRATED PARTS BREAKDOWN

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual %CA RTPROS



DID YOU CartPros directs you to the right part using the part
KN owﬂ, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
&  oursearch boxand it will find the part you are looking for. HERE

ACCELERATOR

W

1 - Includes Items 3 - 19, 21, 23, 26 - 43
2 - Includes ltems 3 - 17, 20, 21, 24 - 43
31 - Includes Items 32 - 35
33 - Includes Items 34, 35

To Harness
from
Direction
Selector

RefAcl 1-1

Page A-1 Service Parts Manual

Z%CARTPROS



—3 https://CartPros.com/f.html

GET STARTED
HERE

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

CartPros directs you to the right part using the part

KNOW?

DID YOU

ACCELERATOR

To Harness

from
Direction

Selector

Ref Acl 1-2

Z%CARTPROS

Service Parts Manual



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

G“::::TE“—).. https://CartPros.com/f.html

ACCELERATOR

W

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
1 73333-G01 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 19, 21, 23, 26 - 43)................ 1
2 73333-G05 PEDAL BOX ASSEMBLY, PDS MODEL ONLY

(INCLUDES ITEMS 3 - 17,20, 21,24 - 43) .o eeee e ee e esnevnee e 1
3 25853-G01 PEDAL BOX AND COVER (SEAL AND BEARING).......cccccveveriiiiineiiieeeenne 1
4 25854-G01 INDUCTIVE THROTTLE SENSOR ..ot 1
5 00983-G01 SELF THREADING NUT, 3/18" ....eeriiie e eciee e ee e eee e 2
6
7 25857-G01 PLUNGER SLEEVE........ooi ettt 1
8 28443-G01 [ I 1Y S 1
9 28444-G01 PLUNGER CAM.....ceeiiie ettt ettt e s st e e e e snneeee s 1
10
11 73332-G01 ACCELERATOR ROD ...ttt ettt seee e e e e e e e s e 1
12 00532-G4 NUT, 5/168 - 24 ...t st e e ean 1
13 10385-G4 CLEVIS YOKE (ADJUSTABLE) ......uttii it 1
14 17677-G2 SPRING RETAINER, 3/8" ...ttt e e s 1
15 73046-G01 COMPRESSION SPRING .....cooiiiieeiie et e se et e e seeeeenneee s 1
16 17979-G1 ACCELERATOR ROD BUSHING........coticiieiiieniee e e esee e seeesseee s 1
17 17677-G1 SPRING RETAINER, 1/2" ...ttt 1
18
19 25861-G01 MICRO SWITCH..... ittt e et e e seeeeeneee s 1
20 25861-G02 MICRO SWITCH (PDS MODEL ONLY) .cettiiiieieeeeeee e e eeeeseee e 1
21 00982-G01 SCREW, #4 - 14 X 5/8" LG ..uveiieieiiiiie ettt ee e e s 2
22
23 25879-G03 WIRING HARNESS (PEDAL BOX ASSEMBLY) ...ooviiieieiiee e 1
24 25879-G05 WIRING HARNESS (PEDAL BOX ASSEMBLY) (PDS MODEL ONLY)........ 1
25
26 00684-G6 SCREW, #8 - 32 X 3/4" LG (STAINLESS STEEL)....ccevvveeeiiieeeeeeee e 4
27
28 70116-GO1 ACCELERATOR PEDAL BRACKET ......ccceeeeieeeiee e e eee e 1
29 01051-G01 SCREW, #8 - 18 X 1/2" LG ..eeeiieieiiee ettt ee e 4

Page A-3 Service Parts Manual

Z%CARTPROS




DID YOU CartPros directs you to the right part using the part
K N Ow, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

ACCELERATOR
a

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

30
31 25799-G01 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 32 - 35)............. 1
32 * ACCELERATOR PEDAL ...ttt 1
33 27844-G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 34, 35)............. 1
34 27512-G01 ACCELERATOR PEDAL PAD ....c.eoiiiieeeee e 1
35 15766-G1 OVAL RIVET 3/16" X 7/168" LG .eeeeeeee e 6
36
37 17838-G1 NYLON BUSHING ...ttt st s se e see e 3
38 74432-G01 PEDAL PIVOT PIN ..ottt st s e e e nee e 1
39 12064-G6 PUSHNUT, 9/32" LD . oottt ettt st s e e eee e e nee e 1
40
41 10386-G3 CLEVIS PIN, 5/168" X 13/18" LG ..eeeeiteeeeiee e 1
42 17255-G1 TEFLON WASHER, 5/16" ...t eeietieeeesie ettt st 1
43 10387-G3 COTTER PIN, 3/32" X 3/4" LG et eeeteeeeee ettt 1
44
45 00715-G2 BOLT, 5/16 = 18 X 4/5" LGi..eieieeeeeeieeeeieeetteeeeeeeseeee e see e eesnte e e eneeesne e enneeeennes 4
46 70135-G01 PEDAL PIVOT COVER ...ttt 1

Service Parts Manual '%aac ARTPROS



DID YOU CartPros directs you to the right part using the part
K N owl, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

BATTERY CHARGER - PORTABLE 36 VOLT

W

Transformer

POWERWISE™

1 - Includes Items 3 - 63
2 - Includes Items 3- 13, 18 - 63, 70 - 76

POWERWISE™ +

Ref Bep 1-1

Page B-1 Service Parts Manual ﬂ CARTPROS
0¥0



DID YOU CartPros directs you to the right part using the part
K N Ow, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for.

W

BATTERY CHARGER - PORTABLE 36 VOLT

G“::::““—).. https://CartPros.com/f.html

RefBep 1-2

To Black/
Control B

To grounding

To Power
Input Board

To Amp Fuse

To
Transformer

oard

7
&

§
'~’\

Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part

K N Ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

BATTERY CHARGER - PORTABLE 36 VOLT

W

POWERWISE™ POWERWISE™ +

BLK from
Transformer
BLK from
AC Cord

WHT from
AC Cord

RED to
Heat Sink

CONTROL / POWER INPUT
BOARD INSTALLATION

BRN from Control Board
ORN from Control Board

BLK from Transformer

POWER INPUT BOARD

INSTALLATION
@ AMMETER INSTALLATION WHT from DC Cord _@ To Diodes
54
Chassis TRANSFORMER
= / DETAIL
AN
2
47 ™
46
N
5\
To Norm. Open
on Power
Input Board  To XF on Power Input Board

Front of
63 \% Charger

33 - Includes ltems 34 - 43
66 - Includes Items 34 - 42, 67

GRN to
AC Cord
AC E
GRN to Cord 34 DC CABLE ASSEMBLY
Power Port 1
Input

RefBep 1-3 GROUNDING DETAIL

Page B-3 Service Parts Manual

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
K N owl, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

BATTERY CHARGER - PORTABLE 36 VOLT

W

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 28115-G01 POWERWISE™ CHARGER (10' CORD) (INCLUDES ITEMS 3 - 63)................ 1
2 28115-G02 POWERWISE™ + CHARGER (PORTABLE, 10' CORD) (INCLUDES ITEMS

B =13, 18 =83, 70 = 76) .eeeeeeeeieeeeee et 1
3 * CHASSIS ... et 1
4 00513-G6 SCREW, #8 - 18 X 1 3/4" LG ..o 2
5 00559-G4 WASHER, #8 ... 2
6 11572-G3 EXPANSION NUT ... e 2
7 28104-G01 HEAT SINK ...t e s nee e 1
8 00372-G4 SCREW, #8 - 32 X 1/2" LG .ot 4
9 00559-G4 WASHER, #8 ... 4
10 00565-G4 LOCK WASHER, #8 .....oiiiiee ettt 4
11 00526-G1 NUT, #8 - B2 e 4
12 28548-G01 DIODE ... . ittt e e e n e e nn e nne e 1
13 28110-GO1 ELECTRICAL CLIP ..ot s 1
14
15 * LABEL (POWERWISE™) ... e e 1
16 28667-G01 CONTROL / POWER INPUT BOARD .....oceiiiiereeeee s 1
17
18 * COVER ..t et 1
19 28102-G01 HANDLE .o 1
20 00614-G4 SCREW, #8 - 18 X 1/2" LG .ot 6
21 28136-G01 LABEL (VENTILATION) ...ttt 1
22 28136-G02 LABEL (CORD CONDITION) ..ottt 1
23
24 26979-G01 CAPACITOR BRACKET ..ot 1
25 28109-G01 CAPACITOR ...ttt e e 1
26 00969-G01 SCREW, #8 - 32 X 3/8" LG ...eeiiie e 3
27 00414-G5 BOLT, 1/4 - 20 X 5/8" LGi...ccueiiieeeieee et s 3
28 11027-G2 LOCK NUT, 1/4 = 20 ..ottt s s 3
29 19388-G4 AC CORD ...t ettt 1

Service Parts Manual '%aac ARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

G“::::TE“—).. https://CartPros.com/f.html

BATTERY CHARGER - PORTABLE 36 VOLT

W

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
30 13557-G2 STRAIN RELIEF (AC) .ttt e e s 1
31 13557-G3 STRAIN RELIEF (DC)urttiiiiiiiiiieeetiee ettt eee s eeee e s e e e e e e 1
32
33 73345-G01 DC CORD AND HANDLE ASSEMBLY (INCLUDES ITEMS 34 - 43)............ 1
34 | 73051-G11 PLUG (TOP HALF) ..o seeeseeeseeseeesees e ssesee s 1
35 73051-G12 PLUG (BOTTOM HALF) ..coiiiieee et 1
36 73051-G27 AUXILIARY CONTACT ...eii et etee e e seee s e e e seeeeeneee s 1
37 73051-G14 Y I | PP 2
38 73051-G08 SCREW, #10 - 32 X 1/2" LG (BRASS) ..ccce i 2
39 73051-G15 X N SRR 1
40 73051-G16 SCREW, #6 - 32 X 1/2" LG (STAINLESS STEEL) ...ceeceeveeereieeeeeene 2
41 73051-G10 LOCK NUT, #6 - B2 .ceeeeeeee e sieeeseiee e e seeeeseeeesneeesnsee e snneeeenns 4
42 73051-G17 SCREW, #6 - 32 X 1" LG (STAINLESS STEEL) ....evveeviiereeeeieeeeee, 2
43 73344-G01 DC CORD, 10" LG ittt e e e e 1
44
45 28105-G01 AMMETER ...t e et 1
46 01051-G01 SCREW, #8 - 18 X 1/2" LG ..eeeiieieiiee ettt ee e 2
47 00559-G4 WASHER, #8 ... ettt e e e e e e e ree e e nnnes 2
48 01003-G01 WASHER, #10 (BRASS)....coi ettt see e snee s 4
49 22589-G2 SHOULDER WASHER, #10 ...oeeiie e 1
50 00771-G6 NYLON WASHER, 3/8"......oeeii ettt e e e snaee e e 1
51 00528-G4 NUT, #10 - 32 (BRASS) ...ttt e 3
52 28106-G01 50 AMP FUSE...... oottt e e e e s e e enes 1
53 00565-G5 LOCK WASHER, #10 ..eeeeee et e s 4
54 00378-G4 SCREW, #10 - 24 X 1/2" LG eeetiieeiieiee ettt ee e e e e e 2
55 00526-G3 NUT, #10 - 24 ettt e e s e e e e s e e s e annneeees 2
56 28103-G01 TRANSFORMER ...ttt e s e nne e eees 1
57 27877-G01 SPACER SUPPORT ...ciie et eie et et et e e e snee e s e sseeeennnee s 4
58 17618-G1 WIRE TIE oot e e e e e e e eree e e e e enneeas 2
59

Page B-5 Service Parts Manual

Z%CARTPROS




DID YOU CartPros directs you to the right part using the part
K N owl, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

BATTERY CHARGER - PORTABLE 36 VOLT

W

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
60 00372-G3 SCREW, #8 - 32 X 3/8" LG ...ee et 1
61 25977-G32 16 GA WIRE (GREEN 4") ..ot 1
62 00565-G4 LOCK WASHER, #8 .....oiiiiee ettt 1
63 00526-G1 NUT, #8 - B2 e 1
64
65 28115-G07 POWERWISE™ CHARGER (PORTABLE, 18' CORD) (INCLUDES ITEMS

3 - 31,45 283, 66, B7) ..eeeeeiiieeeeeeee et 1
66 73345-G03 DC CORD AND HANDLE ASSEMBLY (INCLUDES ITEMS 34 - 42, 67)...... 1
67 73344-G03 DC CORD, 18 LG . ueieeie et 1
68
69 28115-G08 POWERWISE™ + CHARGER (PORTABLE, 18' CORD) (INCLUDES ITEMS

3-13,18-31,45-63, 66, 67, 70 - 76) .eeerciiereeree e 1
70 * LABEL (POWERWISE™ 4) ..oiiiiieieee e s s 1
71 28667-G02 CONTROL BOARD......ceitieeeseete et 1
72 28667-G03 POWER INPUT BOARD ...ttt 1
73
74 01995-G01 SCREW, #6 - 19 X 5/16" LG ..o s 3
75 00559-G3 WASHER, #6 ..o e 3
76 28111-G01 SUPPORT SPACER ... .ottt e 3

Service Parts Manual '%aac ARTPROS



DID YOU CartPros directs you to the right part using the part

K N Ow, numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

BATTERY CHARGER - ON BOARD 36 VOLT

W

Transformer

POWERWISE™

1 - Includes ltems 2 - 74

Ref Bco 1-1

Page B-7 Service Parts Manual ﬂ CARTPROS
)



DID YOU

KNOW?

W

CartPros directs you to the right part using the part

) . GET STARTED .
numbers from this manual. Enter the part number into —_— httos://CartPros.com/f.html
our search box and it will find the part you are looking for. HERE P

BATTERY CHARGER - ON BOARD 36 VOLT

Ref Bco 1-2

33 - Includes Items 34 - 38

Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N owl, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

BATTERY CHARGER - ON BOARD 36 VOLT

W

Ref Bco 1-3

Pin 1 - Wire 67 to Input Board "COM"
Pin 2 - Tab Adapter 73, RED wire from Control Board
Pin 3 - Wire 68 to Input Board "WHT"

Pin 4 - Wire 69 to Heat Sink Clip
Pin 5 - Wire 70 to DC Cord RED Wire <A>

RED from Control Board
RELAY INSTALLATION

B
_O AMMETER INSTALLATION WHT from DC Cord

y -
/ / -

/Front of
Charger

.
S

61 \%
GROUNDING
DETAIL

Page B-9

Service Parts Manual '%aac ARTPROS



DID YOU

KNOW?

W

CartPros directs you to the right part using the part

GETSTARTED _y,_ hitps://CartPros.com/f.html

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for. HERE
BATTERY CHARGER - ON BOARD 36 VOLT

POWERWISE™

To Diodes

_@

TRANSFORMER
DETAIL

To

To Norm. Open

WHT from
Relay Pin 3

RED to
Heat Sink

BLK from
Transformer

CONTROL / POWER INPUT
BOARD INSTALLATION

BLK from
AC Cord

WHT from
AC Cord

BLK from

Ground

on Power
Input Board 4 xF on Power Input Board
— BATTERY CHARGER INSTALLATION ~
Front of Vehicle
RefBco 14 - CHARGER RECEPTACLE COVER —
Service Parts Manual <
ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
K N owl, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

BATTERY CHARGER - ON BOARD 36 VOLT

W

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
1 28115-G11 POWERWISE™ CHARGER (ON BOARD) (INCLUDES ITEMS 2 - 74)............. 1
2 * LABEL (POWERWISE™) ....ooiiiiiiiiie ettt e st e s e s snneeee s 1
3 * CHASSIS e e e e e nraes 1
4 00513-G6 SCREW, #8 - 18 X 1 3/4" LG weee et e e 2
5 00559-G4 WASHER, #8 ..ottt e e s e e e ee e s ennee e e e 2
6 11572-G3 EXPANSION NUT ...ttt e et e s s e e e sssae e e e snneeeeean 2
7 28104-G01 HEAT SINK ..ottt e e e e s e s e e snseeeenneean 1
8 00372-G4 SCREW, #8 - 32 X 1/2" LG ..eeeiieie ettt e se e e 4
9 00559-G4 WASHER, #8 ... ettt e e e e e e e ree e e nnnes 6
10 00565-G4 LOCK WASHER, #8 ....ciiiieieee et e ettt ee et e e e ssae e e e sssaee e e snneeee s 4
11 00526-G1 O 2 T 72 ST 4
12 28548-G01 9] 5 S 1
13 28110-G01 ELECTRICAL CLIP ...ttt s s e e e 1
14
15 28667-G01 CONTROL / POWER INPUT BOARD .....coeeiieeeeieeeeee e e e 1
16 27877-G01 SPACER SUPPORT ...ciie et eie et et et e e e snee e s e sseeeennnee s 4
17
18 * L0 Y o R PER 1
19 28102-G01 HANDLE ... et e e e s e anneeee s 1
20 00614-G4 SCREW, #8 - 18 X 1/2" LG ..eeeieeieeciee e ettt et e s 4
21 28136-G01 LABEL (VENTILATION) ...uutiiiie ettt et e e s e e s e snneeee s 1
22 28136-G02 LABEL (CORD CONDITION)......uuiiiiiiiiiieeeciieeeeesiieee e esieee e ssaee s e snaeeee s 1
23
24 26979-G01 CAPACITOR BRACKET ..o eiieetie ettt esee et e e ste e e s e sneeeennnee s 1
25 28109-G01 L0 LY Y O 1 1O ] o PR 1
26 00969-G01 SCREW, #8 - 32 X 3/8" LG ..eeeiiiiiiiiieeeeeiieee ettt s st ee e e e svee e e 3
27 00414-G5 BOLT, 1/4 - 20 X 5/8" LGi..ceiceeeeeeeeeeeieeesiee e eee s ee e e saee e e sneeeseeeeennnee s 3
28 11027-G2 LOCK NUT, 1/4 = 20 ..eiieeie e eeee e e eee e ste et e e snnee e sneeesseeesnnee s 3
29 19388-G4 O 0 @ ] {5 SRR 1
30 13557-G2 STRAIN RELIEF (AC) ..ttt tee e e e e e e e e 1

Page B-11 Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N owl, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

W

BATTERY CHARGER - ON BOARD 36 VOLT

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 13557-G3 STRAIN RELIEF (DC)...ueieereiece et 1
32
33 73344-G06 DC CORD ASSEMBLY (INCLUDES ITEMS 34 - 38) ......coveieieeeeeeieeeeeee 1
34 28108-G01 DC CORD ...t 1
35 11343-G3 RING TERMINAL, 3/168" ....oiieeieeeeieeesreeree e s 2
36 11343-G1 RING TERMINAL, 5/168" ...t e 2
37 17064-G1 FEMALE TERMINAL ... 2
38 22476-G1 HEAT SHRINK TUBING .....ccci e A/R
39
40 22009-G2 ISOLATION MOUNT ...ttt e 4
41 01110-G01 WASHER, 1/4" (STAINLESS STEEL).....ceociiieeiee e 4
42 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) ......cceeiier e 4
43 00532-G1 NUT, 174 - 20 e e s 4
44
45 28105-G01 AMMETER ... 1
46 01051-G01 SCREW, #8 - 16 X 1/2" LGi..eeeeee et 2
47 00559-G4 WASHER, #8 ... 2
48 01003-G01 WASHER, #10 (BRASS) ...t 4
49 22589-G2 SHOULDER WASHER, #10 ..o 1
50 00771-G6 NYLON WASHER, 3/8".....cceiieeeiiee et s 1
51 00528-G4 NUT, #10 - 32 (BRASS) ... e 3
52 28106-G01 50 AMP FUSE ... e 1
53 00378-G4 SCREW, #10 - 24 X 1/2" LG oot 2
54 00565-G5 LOCK WASHER, #10 ...oeieeieeesee e 4
55 00526-G3 NUT, #10 - 24 e 2
56 28103-G01 TRANSFORMER ...t e e 1
57
58 00372-G3 SCREW, #8 - 32 X 3/8" LG ...ee et 1
59 25977-G32 16 GA WIRE (GREEN 4") ..ot 1
60 00565-G4 LOCK WASHER, #8 .....oiiiiee ettt 1

Service Parts Manual '%aac ARTPROS



DID YOU CartPros directs you to the right part using the part

GETSTARTED _y,_ hitps://CartPros.com/f.html

KNOW? oo and i ind e partyos arelooking for.  HERE
BATTERY CHARGER - ON BOARD 36 VOLT
W

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
61 00526-G1 O 2 T 72 ST 1
62
63 21971-G4 RELAY ettt et e ettt e e e e e e e at e e e e e e te e e e e eanraeeeenanrraeaeeane 1
64 00138-G4 SCREW, #6 - 32 X 1/2" LG ..eeeieeie ettt et 2
65 14390-G9 LOCK NUT, #6 - B2...ceieceieeiieeeeiee e ceeesie e e stee e see e e e s naee e snnee e sneeesnseeeenneen 2
66
67 25977-G38 16 GA WIRE (BLACK 4") ...ttt e e e e 1
68 25977-G37 16 GA WIRE (WHITE 5") ..ottt e e 1
69 25978-G161 18 GA WIRE (BLUE B") weeeeiie ettt e e 1
70 25978-G162 18 GA WIRE (YELLOW B").....eeiiiee ettt e e e e 1
71 25978-G163 18 GA WIRE (BLACK 7") . ettt e e e e e e enee e e 1
72 17902-G1 ADAPTER TAB .ottt e 1
73 28305-G01 ADAPTER TERMINAL, 1/4" X 3/18" ...ttt 1
74 27285-G01 ADAPTER TERMINAL, 1/4" (1 FEMALE, 3 MALE) ......c.coeveiieee e 1
75
76 71968-G01 RS 1= PRSP 1
77 00106-G6 SCREW, #12 - 24 X 3/4" LGi...eueiiiei e ecieee ettt e et e e e e s nnaeeee s 2
78
79 11027-G1 [0 10 G\ L U 1 T - 2
80
81 73368-G01 LT ] I ] SRS 1
82 00438-G6 BOLT, 5/16 - 18 X 3/4" LGi....eiiiieeecieee ettt esieee st e sesatee e e st ee e snnnreee e e e 2
83 11027-G1 [0 10 G\ L U 1 T - 2
84
85 73173-G01 OO AV o I I 1
86 14601-G10 RIVET, 1/8" X 7/16" LG (ALUMINUM) .....coiiiiiiiieieeee e 4

Page B-13 Service Parts Manual

Z%CARTPROS




ou CartPros directs you to the right part using the part
RDNYOW, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
& oursearch boxand it will find the part you are looking for. HERE

BATTERY CHARGER - ON BOARD 36 VOLT

W

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part

K N Ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

BATTERY CHARGER - EXPORT 36 VOLT

W

Ref Bel 1

Page B-15 Service Parts Manual -;3 CARTPROS
)



DID YOU CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into ﬁ» https://CartPros.com/f.html
K N OW? our search box and it will find the part you are looking for. HERE P

W

BATTERY CHARGER - EXPORT 36 VOLT

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 28516-G01 BATTERY CHARGER, LESTER, 36 VOLT, PORTABLE WITH POWERWISE
CONNECTOR, CE APPROVED (OPTIONAL)
2 28516-G03 BATTERY CHARGER, LESTER, 36 VOLT, ON-BOARD, CE APPROVED

(OPTIONAL)

For service or replacement parts, contact:
Lester Electrical

625 West “A” Street

Lincoln, NE 68522

Phone: (402) 477-8988, FAX: (402) 474-1769

Always provide the following information when requesting information
or ordering replacement parts:

Model Number:
Serial Number: (stamped into housing)

Service Parts Manual '%aac ARTPROS



DID YOU CartPros directs you to the right part using the part
K N owl, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

BODY - FRONT

W

1-Includes ltems 2 -5

Self
Drilling
Screws

Ref Bod 1-1

Page C-1 Service Parts Manual ﬂ CARTPROS
0¥0



DID YOU

KNOW?

W

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for. HERE

GETSTARTED _y,_ hitps://CartPros.com/f.html

BODY - FRONT

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 71151-G01 | INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 2 - 5) ...oorveeeereerereeees 1
2 71153-GO1 BALL DEFLECTOR (PASSENGER SIDE)........veceeeeeeeeeeeeeseeeeeeeseeseesessseeenn 1
3 71154-GO1 BALL DEFLECTOR (DRIVER SIDE) c...cumveereeeeeereeeeeeseseeeeseseeeesseeseeseseseeeen 1
4 00614-G5 SCREW, #8 = 18 X 5/8" LG .eerrvveereeeeeeeeeeeseeeseeeseesseeeeeseeeessseeeesseseesseseeseeees 6
5 71158-GO1 INSTRUMENT PANEL INSERT (4 CUP HOLDER) ... vveereeeeeeeeeresereeeene 1
6
7
8 71115-GOT | VINYL TRIM oo eees e seeeeeses e seseese s e eses e esee s eeses e seseenen 2
9 71055-G01 | RIVET, 3/16" X 1" LG (ALUMINUM) .....ceooeveeeeeeeeeeeeeeeeeseeseeeeeeseesseeseesseeeeessseenes 10
10
11
12 | 71413-G0T | SPLASH PANEL .....cooiveeeeeeeeeeeeeeeseeeeeeeseee s seeeeseeeesseeeeses s es e sees e eseeeeeeen 1
13 | 16816-G2 RIVET, 1/4" X 3/8" LG evvvveeevveeeeeeeeseesseessesssesssssssessssssesessesssessessesssesssssesssssenes 5
14
15
16 | 27647-G0T | LABEL (SAFETY) oooomiieeeeeeeeeeeeeeeseeeeeeeeeseeesseeseeesesseeesssseessesesessesesesesseeseeseeenee 1
17 | 35345-G01 | LABEL (SAFETY = EC)uvuuumieeeeeeeeeeseeeeeerseeseessessseessssssessssssssesssssassssssessssessssssesen 1
18 | 74443-G01 | LABEL (ANTI-ROLLBACK) cvveeoeveeeeeeeeeeeeeeseeseeessesesesesseeesesseseseesssesesssseessssseeen 1
19
20
21
22 | 01038-G01 | BOLT, 1/4 - 20 X T1/16" LG werrvveerereeereeeeeeeseeseeesesseessesssseseseseesssssseessssesssessseeeeeees 4
23 | 16469-G1 WASHER, /4" .voooeeeeeeeeeeeeeeseeeeseeeeeeseseeeeseeeeeeseeseeeeees s eees e eeee e seeseeseeeeeees 2
24 | 01057-GO1 | RIVET, 178" X 1" LG eoveereereereeeeeseeseeeeeeeeeseeseeeeeseeeeseeeeseeeseseeeses s seeseeeseeseaeseeees 2
25 | 27166-G02 | FRONT SHIELD ..oooveeeereeeeeeeeeseeseeeeeseeeeseesesesesseessesssseesseseeeesssseeeesssessessseeeeees 1
26 | 70725-G01 | FRONT SHIELD BRACE ... oveceeeeeeeeeeeeseeseeesesseeesessssessseseeessssseessseeesessseeseeees 2
27
28
20 | TH051-G™ | COWLooooeeeeeoeeeeeeeeeeeeeeesees e s eeeseeeeeeseeseseseesesseesseess s eees e ees s eess e sees s eeees 1
30 | 71055-GO1 | RIVET, 3/16" X 1" LG (ALUMINUM) ... vveerereeeeeeeeereeeeeereeeseeesseseesseseeeseseeeeeeeees 9

Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N Ow, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

BODY - FRONT

W

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION Qry.
31 | 10570-G11 | RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) ..vvveooeveeeeeeeeeeseeeeeeeessseeeeese 2
32 | 71056-G01 | BOLT, 5/16 - 18 X 5/8" LG w.reovveeereeeeeeeesseeeeeeereeseeeeesseeessessseesseeeseeesesesessesseeeseee 4
33 | 00570-G2 WASHER, 5/16 ....cooeveeeeeeeeeeeeeseeseeeseseeeeeeesees e seeeeseeeeesees e seeeeseeeeeeeee s seeneee 4
34 | 00438-G6 BOLT, 5/16 - 18 X 3/4" LG (WITH TOP) ..o 2
35 | 01110-G03 | WASHER, 5/16" (STAINLESS STEEL) (WITH TOP) .ovveeooieeeeeeeeeeeeeeese e 2
36
37 | 71037-G02 | E-Z-GO NAMEPLATE (GOLD).......oveeeooooeeeeeoeeeeeeesseeeseeseseeeeeeeseeeeeeeessseeseeseen 1
38 | 71597-G01 | NUT, SELF-THREADING, 5MM STUD X 10MM HEX w....ccoommveeeeeereeeesseeeeee 2
39
40 - SERIAL NUMBER PLATE (EARLY PRODUCTION) ......ccoumrreeeerreereeeeresseeeeeree 1
41 * EC PLATE (EARLY PRODUCTION) ......oovoeeeeeeeeesseeeseeeeeseeeseeseeeeeeeeeesseseeessen 1
42 | 01041-GO1 | RIVET, 1/8" X 13/16" LG weoooovveeeeeeeeeeeeeseeeeoeeeseeeeeesseeesesesesesee e eeseesee 4
43
44
45 | 74239-G01 | INSTRUMENT PANEL WOODGRAIN APPLIQUE KiT........ovvoeeeoereeeessserrr 1

Page C-3 Service Parts Manual ﬂ CARTPROS
)



DID YOU CartPros directs you to the right part using the part
KNOw’ numbers from this manual. Enter the part number into GET STARTED
# oursearch box and it will find the part you are looking for. HERE

—3 https://CartPros.com/f.html

BODY - FRONT

W

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part
KN Ow\, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros_Com/f_html
&  oursearch boxand it will find the part you are looking for. HERE

BODY - MID SECTION

BN

RefBod 1-2

Page C-5 Service Parts Manual ﬂ CARTPROS
)



DID YOU

KNOW?

W

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for. HERE

GETSTARTED _y,_ hitps://CartPros.com/f.html

BODY - MID SECTION

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70662-G01 UPPER FLOORPAN. ... .oiiiiti ettt s 1
2 70451-GO1 LOWER FLOORPAN ... .ottt s 1
3 70452-G01 ACCESS COVER ... e 1
4 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) .......cooiiiiiieieeeeee e 16
5 70995-G01 FLOORMAT ...ttt s emnenre s 1
6 70995-G02 FLOORMAT WITH HORN HOLES ... 1
7
8
9 70441-GO1 SEAT FRAME ... e e e 1
10 00715-G2 BOLT, 5/16 - 18 X 13/18" LGi....eieeeieeeeeeeeeeee et 2
11
12 70046-G01 BATTERY RACK ... .ot 1
13 00715-G2 BOLT, 5/16 - 18 X 13/18" LGi....eieeeieeeeeeeeeeee et 2
14 00438-G6 BOLT, 5/16 - 18 X 3/4" LGi...eeieceeeeeeeee et 2
15 00559-G8 WASHER, 5/18" ... e 2
16 01109-GO1 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .....covoeiiireeeeee e 2
17 70200-G01 SCREW, 3/8 - 168 X 3/4" LGttt e 2
18
19 70444-G01 BRACKET ..ot e 1
20 28272-G01 BOLT, 1/4 - 20 X 5/8" LGi...oeieiieeie ettt s 2
21 01110-GO1 WASHER, 1/4" (STAINLESS STEEL) ...eeiiiiiiie e 2
22 11027-G2 LOCK NUT, 1/4 = 20 ..ottt st 2
23
24 70244-G02 SPLASH PANEL......ooiiiiieiiei et e s n s sn e e 2
25 00715-G2 BOLT, 5/16 - 18 X 13/18" LGi....eieeeieeeeeeeeeeee et 8
26
27
28 71812-G01 FENDER LINER (PASSENGER SIDE) ......ccccoiiiiieereree e 1
29 71812-G02 FENDER LINER (DRIVER SIDE)......coiiiiieiee e 1
30 16816-G2 RIVET, 174" X 3/4" LG .ottt s e 8

Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N Ow, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

BODY - REAR

W

1 - Includes ltems 3, 4
2 - Includes Items 3, 4

LABELS

SHUTTLE 2+2 AND CONVERTIBLE CARRIER

e

Ref Bod 1-3

Page C-7 Service Parts Manual ﬂ CARTPROS
)



DID YOU CartPros directs you to the right part using the part GET STARTED

KNOWI’ numbers from this manual. Enter the part number into ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE
BODY - REAR

W

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 71912-G0** REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 3, 4) ....cccceecvvrnnnee. 1
2 71334-G0*™* REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 3, 4) ....cccveieerieereeee. 1
3 71318-G01 BAGWELL LINER ..o e 1
4 16816-G1 RATCHET FASTENER, 1/4" X 9/16" LG ...coviiee e 26
5 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) ....cociiieieeeeeeeeeeeeeeeeeee 6
6 10570-G12 RIVET, 1/4" X 9/16" LG (ALUMINUM) ...cc.ooiiiiiieie e 4
7 18436-G1 RIVET, 1/4" X 3/4" LG .eeeteeee et 2
8
9
10
11 75126-G01 FENDER SCUFFGUARD (DRIVER SIDE) .....oooiiiiiireereee e 1
12 75126-G02 FENDER SCUFFGUARD (PASSENGER SIDE).......cccciiieoireeere e 1
13 16816-G2 RIVET, 174" X 3/4" LG .ottt s e 8
14
15
16
17 71320-G01 ACCESS PANEL ...ttt 1
18 71364-G02 T CLIP e e e e 1
19 01107-GO1 SCREW, #8 X 5/8" LG (STAINLESS STEEL) ...ccvviveieiee e 5
20
21
22
23 71609-G01 SEAT HINGE PLATE ..ot e s e e 2
24 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) ....cceeiiieeieeeeeeeeeeeeeeeeee e 4
25
26
27
28 71578-G01 REAR BUMPER ... e e e 1
29 00571-G2 WASHER, 5/18" ...ttt s 4
30 71102-G01 BOLT, 1/4 - 20 X 3/4" LG ..ttt s 4

Service Parts Manual '%aac ARTPROS



DID YOU CartPros directs you to the right part using the part
K N owl, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

BODY - REAR

W

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 71514-G01 | BUMPER PLUG ..ooorveeeeeeeeeeeeeeeeseeeeeeeeeeseeeeseseeeseeseseseeseeeeses e eseeseeeseseessssenes 4
32 | 14601-G17 | RIVET, 3/16" X 9/16" LG (ALUMINUM) ...cormrveeereeeeeeeeereeeseesseseesssseeesesseeeeeee 4
33
34
35
36 | 71456-G01 | REAR BUMPER (SHUTTLE 242) coovvcomreeeeeeeeeereeeeeereeseeeeseseeessssseessssseesessseeeeeees 1
37 | 71398-GO1 | BOLT, 1/4 - 20 X 1 1/4" LG eeorveeeeeeeeeeeeeeseeeeeseeeeeeseeeseeesseseeesss s sseseeeesseseseeeeees 2
38 | 71455-G01 | BUMPER PLUG ..coiveeeeeeeeeseeeeeeseeseeeseeeeeseeseeeseseeeeseees e eeeseeeses s seeeeees e 4
39 | 71102-GOT | BOLT, 1/4 - 20 X B/4" LG evrveerereeeeeeeeeeeeeeeseeeeeeseseeesseeseseseseseeeesesssessssesesessseeeeees 2
40 | 71554-GO1 | "0 TYPE NUT RETAINER ... mveeeeeeeeeeeeeeseeseeesesseeesesseseseseseeessssseessssesesessseeeeees 2
41 71457-G01 | BUMPER STAY ..ooriveoeeeeeeeeeeeeeseeseeeeseseeeeeseeeeseseeeseeseseseeseeeeses e eseeseeeseseessseenes 4
42
43
44
45 | 71501-G01 | ROCKER PANEL (PASSENGER SIDE).......ovecooieeereeeeeermeeseeeeseeeeesssseeeesseseesseee 1
46 | 71502-G01 | ROCKER PANEL (DRIVER SIDE) ......vveeeoreeeeremreeeeeseeeeseseeeesseseessesesesseseeeseeeee 1
47 | 15058-G6 RIVET, 3/16" X 15/16" LG (ALUMINUM) .......cooveeereeeeeeeeeeeseeeseeseeseesseseessssneees 4
48
49
50
51 71507-GO1 | SILL PLATE (PASSENGER SIDE) ... .veeereeeseeeeeseeseeesseeseesssesseessesseesssssessesenens 1
52 | 71507-G02 | SILL PLATE (DRIVER SIDE). . ..coeeceereeeeseeeeeeresseeeseesseessseseeessssssessssssesessseeeeees 1
53 | 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) cveoumrveeeeeeeeeseeeeesseeeesseseesneee 4
54 | 23726-G4 SPACER, 5/16" oo eveeeeeeeeeeeeeeeeeeeeeeeseeeeeeeeesesesses s eees s eeseeeeeeeeseeee s seeseeeeeees 4
55 | 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) w.rrrvveeeveeeeeeeeeseseeeseeseeeseesseesesseeeenn 4
56
57
58
59 | 75960-G01 | LABEL (FREEDOM) ....cioreeeeeeeeeeseeeseseseesessseesssseessessssessseseessssseessssseesessseeeeees 2
60 | 75962-G01 | LABEL (FREEDOM SE) ...ecmveeereeeeeseseeesessesesssseessessssessseseessssseessssssessssseeeeeees 2

Page C-9 Service Parts Manual ﬂ CARTPROS
0¥0



DID YOU CartPros directs you to the right part using the part
KN owﬂ, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
&  oursearch boxand it will find the part you are looking for. HERE

BODY - REAR
L

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

61 75964-G01 LABEL (FREEDOM LE) ..ottt s e 2
62 35434-G01 Y 2 I o U U 2
63 35430-G19 | LABEL (TXT 242) coueuieieeeeeeeeeeeseeseeeeeseeeseseeseesesseneseesne s sesnesneseesesnsenesne s 2
64 73330-G01 LABEL (PRECISION DRIVE SYSTEM™) .. .. oot AR
65
66
67
68 * LABEL (SERIAL NUMBER) .....oiiiiiiiee e 1
69
70
71
72 71316-G01 HOLE PLUG (DASH MOUNTED DIRECTION SELECTOR SWITCH ONLY) ...| 1

Service Parts Manual -;0360 ARTPROS



DID YOU

CartPros directs you to the right part using the part

K N Ow, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for.

W

BODY - FOOTREST

G“::::““—).. https://CartPros.com/f.html

ltems 1 - 22 Are For Use On

Shuttle 2+2 and Convertible Carrier Models Only

VIEWED FROM
FRONT OF
VEHICLE

o

Convertible Carrier

21

Ref Bod 2-4

TWO BAG ATTACHMENT

4 29

30

26 - Includes ltems 27 - 30 27

28

Page C-11

Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N owl, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

BODY - FOOTREST

W

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70361-GO01 FOOTREST ASSEMBLY (INCLUDES ITEMS 2 - 5) .....ovvieiieeeee e 1
2 70350-G01 FOOTREST ...t 1
3 70362-G01 FLOOR MAT L.ttt st s 1
4 74129-G01 REFLECTOR ...t e 1
5 74132-G01 LABEL (WARNING) ..ot e s 1
6 19853-G1 END CAP, 1 et e 2
7
8 74126-G01 VERTICAL FRAME SUPPORT (PASSENGER SIDE) .......ccooreineeceeeeceeeeee 1
9 74126-G02 VERTICAL FRAME SUPPORT (DRIVER SIDE).......cceooiiiiieeeeeceeeeeeeeeee 1
10 00427-G4 BOLT, 3/8 - 168 X 1 1/2" LG .eeeeeeee ettt s 2
11 00560-G1 WASHER, 3/8" ... 10
12 00769-G2 CARRIAGE BOLT, 3/8 - 18 X 1 1/4" LG c..ei e 2
13 11098-G5 LOCK NUT, 3/8 = 16 ..eeeeeee ettt 10
14 00426-G8 BOLT, 3/8 - 18 X 1" LGi..eee it 2
15
16 74149-G01 VALANGE PANEL ..ot e 1
17 16816-G2 RIVET, 174" X 3/4" LG .ottt s e 4
18
19 75268-G01 SUPPORT TUBE ... .ottt e e e e n e 1
20 00106-G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG ...occoveieiee e 2
21 19859-G1 END CAP, B/4". ...ttt 2
22 20271-G2 HOLE PLUG, 172" ..ottt s 2
23
24
25
26 75183-G01 TWO BAG ATTACHMENT KIT (INCLUDES ITEMS 27 - 30) ...occveiieeieeeeecieene 1
27 75188-G01 TWO BAG ATTACHMENT ... e 1
28 22238-G2 KNOB, 3/8 - 18 X 1 1/2" LG ..eeiei e e s 1
29 17255-G1 TEFLON WASHER, 5/16" ... ettt e 1
30 75187-G01 SUPPORT BRACKET ...ttt 1

Service Parts Manual

Z%CARTPROS



—3 https://CartPros.com/f.html

GET STARTED
HERE

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

BODY - ACCESSORIES

KNOW?

DID YOU

Reinforcing Plate (Part of holder)

1 - Includes ltems 2 - 4

SAND BOTTLE DIVOT REPAIR KIT

BASKET DIVOT REPAIR KIT

16 - Includes Items 17 - 20

E
X
[
w
4
0
<
m
o
w
-
Z
L
(8]

10 - Includes Items 11 - 13

Ref Bod 2-5

ZACARTPROS

Service Parts Manual

Page C-13



DID YOU CartPros directs you to the right part using the part
K N owl, numbers from this manual. Enter the part number into GET STARTED
H

our search box and it will find the part you are looking for. HERE

—3 https://CartPros.com/f.html

BODY - ACCESSORIES

W

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 28661-G01 SAND BOTTLE DIVOT REPAIR KIT (INCLUDES ITEMS 2 - 4) .....cceovviereeene 1
2 71102-G01 BOLT, 1/4 - 20 X 3/4" LGi...eeeeeeeeeee et 1
3 28660-G01 SAND BOTTLE HOLDER.......c.oeiieeee e 1
4 28659-G01 SAND BOTTLE ..o s 1
5
6
7 23300-G01 BASKET DIVOT REPAIR KIT (INCLUDES SCOOP).......ccecivreeeree e 1
8
9
10 75007-G02 SIDE BASKET KIT (INCLUDES ITEMS 11 - 13)eiiiieiieeee e 1
11 75460-G01 SIDE BASKET ...ttt e 1
12 71102-G01 BOLT, 1/4 - 20 X 3/4" LGi..ooeeieeee et s s e 3
13 00793-G2 FLAT WASHER, 1/4" (STAINLESS STEEL) ..cccviiiiiieeeeee e 3
14
15
16 75003-G02 CENTER BASKET KIT (INCLUDES ITEMS 17 - 20) .ccuviver e 1
17 75461-G01 CENTER BASKET ...ttt 1
18 71102-G01 BOLT, 1/4 - 20 X 3/4" LGi...eeeeeeeeeee et 2
19 00793-G2 FLAT WASHER, 1/4" (STAINLESS STEEL) ....eovieiiee e 2
20 01105-G01 SCREW, #10 X 5/8" LG (STAINLESS STEEL) ....cceeoeieeeereee e 2

Service Parts Manual '%aac ARTPROS



DID YOU CartPros directs you to the right part using the part
KN owﬂ, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
&  oursearch boxand it will find the part you are looking for. HERE

BODY - ACCESSORIES CONTINUED

W

MESSAGE
HOLDER

COOLER JUG
AND BRACKET

BOX COOLER

AND BRACKET RAKE HOLDER AND RAKE

Ref Bod 2-6

Page C-15 Service Parts Manual ﬂ CARTPROS
)



DID YOU CartPros directs you to the right part using the part
K N Ow, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

BODY - ACCESSORIES CONTINUED

W

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
1 75509-G01 MESSAGE HOLDER (ONE PIECE).....ccciiieieeeeee e 1
2 75496-G01 MESSAGE HOLDER......ooi ittt e e st e e e e snnnseeeesenee 1
3
4
5 75495-G01 COOLER JUG AND BRACKET KIT . iieecieeeeiie et eseeeeeeeesee e e e e ennee e 1
6 75344-G01 BOX COOLER AND BRACKET KIT ..cciiciiiieecciiee et e e e ssneeeee e 1
7
8
9 25885-G01 RAKE HOLDER...... .ottt e enae e e e e 1
10 00989-G6 SQUARE HEAD BOLT, 1/4 - 20 X 3/4" LGi...veviiiiieeieeeeiiieee e eeiee e eseeee e neaee e 2
11 11027-G2 LOCK NUT, 1/4 = 20 ..eeeieeiiee ettt seeeeseee e e e ste e e eeee e seee s eneeesnneeesnneeeennes 2
12 14735-G1 RAKE ...t e e e e s e e e e e bae e e e e nneeas 1

Service Parts Manual '%aac ARTPROS



DID YOU CartPros directs you to the right part using the part
K N owl, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

BODY - ACCESSORIES CONTINUED

W

FOUR BAG ATTACHMENT KIT T

1 - Includes Items 2 - 18

Ref Bod 2-7

Page C-17 Service Parts Manual ﬂ CARTPROS
)



DID YOU

KNOW?

W

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

GETSTARTED _y,_ hitps://CartPros.com/f.html

BODY - ACCESSORIES CONTINUED

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 75355-G01 FOUR BAG ATTACHMENT KIT (INCLUDES ITEMS 2 - 18) ...cccvvrieieeeceeieee 1
2 * TOP ASSEMBLY ..ottt e 1
3 * BOTTOM ASSEMBLY ... e 1
4 17651-G2 CLEVIS PIN, 5/18 X1 1/8" LGi..oeiveeoiieeeeeeere e 1
5 28129-G01 PUSH NUT, 5/18".....eece et 1
6 17651-G2 CLEVIS PIN, 5/16 X 1 1/8" LGi..eeiiieeieecee e 1
7 17651-G3 CLEVIS PIN, 5/18 X 1/2" LGi..ceeeoie et 2
8 00559-G8 WASHER, 5/18" ...t e 3
9 28129-G01 PUSH NUT, 5/18" ...ttt 3
10 * CLEVIS PIN 3/8 X 1 /4" LGi...eeieie et 2
11 00560-G1 WASHER, 3/8" ...ttt s 2
12 * PUSH NUT, 3/8"... oottt e s sne e 2
13 13728-G1 RUBBER BUMPER..... .o e 2
14 00150-G6 SCREW, #10 - 24 X 3/4" LGi...eiiieie et 2
15 00559-G5 WASHER, #10 ..ot 2
16 00565-G5 LOCK WASHER, #10 ...oeieeieeesee e 2
17 00526-G3 NUT, #10 - 24 e 2
18 * LABEL (WARNING) ...ttt 1
19
20
21
22
23 75109-G02 ASH TRAY KIT (INCLUDES ITEMS 24 - 27) ...oeiiiieeeece e 1
24 27731-G01 ASH TRAY et 1
25 27736-G01 GASKET ettt et 1
26 75108-G02 BRACKET ...t e 1
27 00100-G4 SCREW, #10 - 18 X 1/2" LG ..ot 4

Service Parts Manual

Z%CARTPROS




DID YOU CartPros directs you to the right part using the part
KN owﬂ, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
&  oursearch boxand it will find the part you are looking for. HERE

BRAKES

W

Accelerator
Pedal

18 - Includes Items 19, 20
22 - Includes ltems 23 - 26

Ref Brk 1-1

Page D-1 Service Parts Manual ﬂ CARTPROS
)



DID YOU CartPros directs you to the right part using the part

K N owl, numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

BRAKES

W

53 - Includes ltems 54 - 79
56 - Includes ltems 57 - 59

BRAKE PEDAL
(VEHICLE WITH BRAKE LIGHTS)

Ref Brk 1-2

Service Parts Manual '%aac ARTPROS



DID YOU CartPros directs you to the right part using the part
KN Ow\, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros_Com/f_html
&  oursearch boxand it will find the part you are looking for. HERE

BRAKES

W

\CS

Front of Vehicle

107

82 - Includes Items 84 - 92, 94, 95
83 - Includes Items 84 - 91, 93 - 95
84 - Includes Items 85

86 - Includes Items 87 - 91

92 - Includes Items 94, 95

93 - Includes Items 94, 95

100 - Includes Items 101, 102

Ref Brk 1-3

Page D-3 Service Parts Manual ﬂ CARTPROS
)



KNOW? Irimreral it C¥T AT —3»_hitps:/(CartPros.com/thir
BRAKES
a
Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70612-G01 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)
(INCLUDES ITEMS 2 = 10) et euieieeieseiesie et e st see e ee e emee e enes 1
2 70681-G01 TORSION SPRING ... .cooieiieie et nee s 2
3 70682-G01 PIVOT PIN <ttt ettt e e seeeneesae e s e eneeseeeneneneens 1
4 01071-G01 [ S o N L Y 1 S 2
5 * BRAKE PEDAL ... .ottt ettt st sae e e eneeseeeneesneen 1
6 70611-GO1 PARK BRAKE PEDAL ......ooiiitiiieice ettt st ees e e e eee e enee e 1
7 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT
(INCLUDES ITEMS 8 = 10) ..eeitieiiieerieeiesieesieeee e eee e seeemeesaeeeeseeseeeneesneens 1
8 * SERVICE BRAKE PAD ...ttt 1
9 * PARK BRAKE PEDAL PAD ......cooiiiiiee e 1
10 15766-G1 OVAL RIVET, 3/168" X 7/168" LG cueeeieeeeee i 9
11
12 70582-GO1 SHOULDER BOLT, 3/8 - 16 X 4" LG (STAINLESS STEEL)........cccosoevrirreenene 1
13 70581-G01 FLANGED BUSHING .....oooiitieeesee ettt 2
14 70676-G01 TORSION SPRING ....eiiiieee ettt enee e eeeeneas 1
15 00643-G1 WASHER, B/8" ..ottt e et e s e s e e e enneeennee e enneeeens 1
16 11098-G5 LOCK NUT, 3/8 = 16 ...eeeeeieeeeeeieeeeiieeeeeieesecteessteeeseeeestee e sseeesnseessnneeeenneeesnnseesnnns 1
17
18 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20) ....ccoieieriereeeieeieenene 1
19 00963-GO1 SPHERICAL NUT, 5/16 = 24 ...t 1
20 11098-G9 LOCK NUT, 5/168 = 24 ...ttt st s se e nee e 1
21
22 70969-G03 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23 - 26)...| 1
23 28082-GO1 EQUALIZER BRACKET ...ttt ettt st s eee e 1
24 28083-G01 BRAKE COMPENSATOR BUMPER........ccoiiiiiiiieeee e 2
25 * BRAKE CABLE (DRIVER SIDE)......ccceeiiieirieieeeee e seeee e nee e 1
26 * BRAKE CABLE (PASSENGER SIDE) .......ccccoeoiiieeeie e 1
27
28 01111-Go1 RETAINING RING, 4/5" (STAINLESS STEEL) ....ccceiiiiiiieieeeeeeeeeee, 4
29

Service Parts Manual

Z%CARTPROS




DID YOU CartPros directs you to the right part using the part
K N owl, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

BRAKES

W

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
30 | 10386-G3 CLEVIS PIN, 5/16" X 13/16" LG .eerrveeeereeeeeeeeeseeseeeeseseeeeseeeesseseesseseeeseesesesseee 1
31 10387-G3 COTTER PIN, 3/32" X B/4" LGivvveorrveeeeeeeeereeeeeeeeesseessesseessseseesssseeessssesesesssneeeees 3
32 | 14443-G2 CLEVIS PIN, 5/16" X 5/8" LGirvvveerreeeeeereeereeeseeseesseessssseeessseeessssesessssesesesseseaeees 2
33
34 | 70601-GO1 | KICK-OFF LINK.....ooiveeeeereeseeseeereeseeeeeeeeeseeseeeeeseseeseeesseseeeseeeeses s sssseeesseseeeseeees 1
35 | 17838-G1 NYLON BUSHING ... rvveeeeeeeseeeeeeseeeeeessesesesssessessssseessssseesessessesseseseesseesessssenn 2
36 | 20835-G1 TEFLON WASHER, 3/8" w...ecomvveeeeeeeeeeeeeeeeseeeeeeseeeeeeseesseseesseeesssseess s sseseeeeeeees 2
37 | 00559-G8 WASHER, 5/16" ...ooeveeeeeeeeereeseeeseeeeeeseseeeeseeseesseeseesesesseeees e eeesseess s eseeeeseees 2
38 | 10387-G3 COTTER PIN, 3/32" X B/4" LGivvveorrveeeeeeeeereeeeeeeeesseessesseessseseesssseeessssesesesssneeeees 2
39 | 70098-GO1 | KICK-OFF CAM PIVOT w.ccoooreeeeeeeeeceeeeeeseeseeeseseeeesseseseeeseseeesesseessssssesessseeeeees 1
40 | 10097-G6 FLANGED BEARING «....coovveeeeeeeeeeeeeeseeeseeeseesseeesesseeesssseeesseseseseesseesesseeseeseeeene 2
41 70587-GO1 | KICK-OFF CAM..corvveoeeeeeeeeeeseeeseeseeeeeeesseeeeseseeeseeseeeseeseeeeses e eseeseeeseseessseenes 1
42 | 71215-GO1 | SETSCREW, 1/4 = 20 X 1/2" LGiuurrrveerereeeereeeeeesesseeeseeseseseseseeesssssessssesesessseeeeees 2
43 | 14134-G4 SPACER ..ot eeeeeeeeeeeseeeeeeseaseeeeeseeeseseees s eeee s eee e eesee e s ees e e 1
44
45 | 70113-GO1 | ADJUSTABLE BUMPER .......ovecooieeeseeeeeseeseeeseeeeeeseeeseeesseseeeesessesseseeeseeseeeseeses 1
46 | 11027-G1 LOCK NUT, 5/16 = 18 vveeeeeeeereeeeeereeseeeseseseesesssessesseessssseessesessssessseessssessssesenae 1
47
48 | 70080-GO1 | CATCH BRACKET ...ooooeeeeeeeeeeeeeeeeeeeeeeeeeseeseeeseseeeeseees s eeeseeeesee s eeeseeeeeeseeeseeees 1
49 | 00414-G6 BOLT, 1/4 - 20 X 3/8" LG .revveeeeeeeereeeeeseeeeeeseseseesseseeeesssseeesessesseesesesees s esesseenn 2
50 | 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) w.rrrvveeeveeeeeeeeeseseeeseeseeeseesseesesseeeenn 2
51
52
53 | 70690-G01 | BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 54 = 79).....vveeeeeveerseeeeerseeseeeseeseeeesesseeesessesseesesesees s eeesseenn 1
54 : BRAKE PEDAL ..o eeeeeeeeseeeeseeseeesseseeeseesseesessseeesssssesesssssssesseeeeseseeen 1
55 | 70611-GO1 PARK BRAKE PEDAL ....covvveeeseeeeeeseeesseseeseesseessssseessseseesssssssssssseesessseeen 1
56 | 70274-Go1 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59)......... 1
57 * SERVICE BRAKE PAD ......oocoiveeeeeeeeeseeeeeesseeseeseeseessesseesseseesseseeeseeees 1
58 : PARK BRAKE PAD.........coivveeeeeeeeseeseeeseeeseeeeesseesesssessesseeessssesssesseeseeees 1

Page D-5 Service Parts Manual ﬂ CARTPROS
0¥0



DID YOU CartPros directs you to the right part using the part
K N owl, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

BRAKES
a

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
59 15766-G1 OVAL RIVET, 3/18" X 7/168" LGi..eei et 9
60
61 70258-G02 BRAKE PEDAL PLATE ..ottt ettt s eee e e nae e 1
62 70682-G01 L YL 8 | S 1
63 70681-G01 TORSION SPRING ......oouiiiieie et e 2
64 12064-G1 PUSHNUT, 5/168" ... ettt ettt e e s ssae e e ae e e e s snneeeeean 1
65 00737-G8 SCREW, #10 - 24 X 7/8" LG .ottt 4
66 00739-G1 RUBBER NUT, #10 - 24 ...t s e 2
67 22362-G3 BRAKE PEDAL STANDOFF ...ttt 2
68 27137-G01 CONICAL SPRING ..ottt ettt ee e e neeeneas 2
69 11098-G7 LOCK NUT, #10 - 24 ...ttt st s e e see e 2
70 10606-G8 MICRO SWITCH ...ttt s 1
71 00957-G1 BOLT, #6 - 32 X 1 1/4" LGi.uueeiiee ettt ettt e e 2
72 00559-G5 WASHER, #10 ...ttt e e e s e e e e e nneeas 2
73 00559-G3 WASHER, #6 ...ttt e e e e 4
74 00565-G3 LOCK WASHER, #6 ....eeeeeeeitiee ettt s e s e e e nee e 2
75 00525-G5 N T 7S 2
76 13514-G1 SCREW AND LOCK WASHER, #6 - 32 X 1/4" (BRASS) .....oeeeieeeieeeenn. 2
77 14628-G1 PUSH ON MALE TERMINAL.......oiiiiei et 2
78 24605-G1 WIRE HARNESS (BRAKE LIGHT) ...ceeieieeee e 1
79 17618-G1 WIRE TIE oot e e e e e e e eree e e e e enneeas 3
80
81
82 70998-G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92, 94, 95) ........ 1
83 70998-G02 BRAKE ASSEMBLY (PASSENGER SIDE)
(INCLUDES ITEMS 84 - 91, 93 - 95) ...eoiiiieiiesieree et 1

84 70794-G01 BRAKE SHOE KIT (INCLUDES ITEM 85).....cccutiieieiiesieeie e 2
85 * BRAKE SHOKE ... .ottt 2
86 27944-G01 BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91)...eieiieee e 2
87 * UPPER SPRING ..ottt 1

Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N Ow, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

BRAKES

W

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
88 * LOWER SPRING .....oooieeieecee ettt e 1
89 * PN e e e e eaaaaaeeeaaas 2
90 * CUP AND SPRING ...ooiiiiiiie ettt 2
91 * ADJUSTER SPRING ...ttt e e 1
92 72582-G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95) ........ 1
93 72582-G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCLUDES ITEMS 94, 95)] 1
94 * ADJUSTER ..ot et e s e e e e enes 1
95 * TEFLON WASHER ...ttt et e e 2
96 17083-G2 BOLT, 5/18 = 24 X 1" LG aeuuutiiiiiiiiee ettt ettt e e e e e e e nnn e e e ee s 8
97 15126-G1 LOCK NUT, 5/168 - 24 ...ttt e e e e ee s 8
98 15485-G1 WASHER, 13/18" ...ttt e e e s e e e e e e ne e e e e e eaanees 2
99
100 19186-G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102)..cccccecieeeeeeiiieeeeeee 2
101 * BRAKE DRUM ...ttt e e e 1
102 19862-G1 LUG BOLT, 1/2-20 X 1 3/168" LG ..coiiieeee et 4
103
104
105 15487-G1 WASHER, 1 3/8" O.D. X 21/32" ..ttt e e e e e 2
106 15483-G1 CASTELLATED NUT, 5/8 = 18 uueiiieccieiiee ettt et ee e a s e 2
107 10387-G1 COTTER PIN, 1/8" X 1 1/2" LGi.eeeee ettt e e e e 2
108 74175-G01 SPINDLE CAP ...ttt e e e e e e e r e e e e e e e e e eeeeennnnnnes 2
109
110 72036-G01 BRAKE CABLE BRACKET (PASSENGER SIDE)......cccccecoieeiee e 1
111 72036-G02 BRAKE CABLE BRACKET (DRIVER SIDE) ....coeeciiiiieeeie et 1

Page D-7 Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KNow, numbers from this manual. Enter the part number into GET STARTED
# oursearch box and it will find the part you are looking for. HERE

—3 https://CartPros.com/f.html

BRAKES

W

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part
K N Ow, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

DIRECTION SELECTOR

W

*NOTE: For PDS Direction Selector See ELECTRICAL SYSTEM Section

19 - Includes ltems 20 - 50
44 - Includes ltems 45 - 50

Ref Dsl 1-1

Page E-1 Service Parts Manual ﬂ CARTPROS
)



DID YOU CartPros directs you to the right part using the part
K N owl, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

DIRECTION SELECTOR

W

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 71205-G01 DIRECTION SELECTOR HANDLE .......ccci i 1
2 00740-G4 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) ...ccvvveiiiriirieee e 1
3 70233-G01 DIRECTION SELECTOR SHAFT ... .ottt 1
4 25664-G2 BUSHING ..o e e 1
5 70334-G01 OFFSET SHIFT LINKAGE ARM ... s 1
6 70313-G01 LINKAGE ROD ... oottt st 1
7 70232-G03 SHIFT LINKAGE ARM ..ottt e e 1
8 22754-G3 BUSHING ..o e e 2
9 14390-G1 LOCK NUT, 3/8 =24 ...ttt st 2
10
11 73049-G01 DIRECTION SELECTOR COVER........coii e 1
12 00114-G6 SCREW, 1/4 - 14 X 3/4" LGi...eeiieeeeeeeeeee et e 1
13 16469-G7 WASHER, /4" . et 1
14
15 00438-G6 BOLT, 5/16 - 18 X 3/4" LG ..covi et s 2
16 01110-G03 WASHER, 5/16" (STAINLESS STEEL) ...cveeiieeree e 2
17 01109-GO01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ..ccccvieiieee e 2
18
19 70578-G01 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 20 - 50) .......ccceevene. 1
20 73027-G01 DIRECTION SELECTOR SHAFT ... e 1
21 12835-G1 CAM e e et 1
22 10606-G2 MICRO SWITCH ... e 2
23 00645-G7 SCREW, #6 - 32 X 2" LG .o eeereere et 4
24 73048-G01 COVER BRACKET ...ttt 1
25 00565-G3 LOCK WASHER, #6 ......oiiiieieeeeee ettt 6
26 14628-G1 PUSH ON MALE TERMINAL.......ooiieee et 3
27 00525-G5 NUT, #6 - 32 e 6
28 00645-G5 SCREW, #6 - 32 X 5/8" LG ...ee e 2
29 12806-G1 SPACER .o e e 4
30 00560-G1 WASHER, 3/8" ... et 1

Service Parts Manual '%aac ARTPROS



DID YOU CartPros directs you to the right part using the part
K N owl, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

DIRECTION SELECTOR

W

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 14390-G1 LOCK NUT, 3/8 - 24 ... et s 1
32 25978-G37 18 GA WIRE (RED 4") ...t e 1
33 13514-G1 SCREW . . e e e 4
34 00567-G3 LOCK WASHER, #6 ....eeeteeeeetieee et e s 4
35 25978-G343 18 GA WIRE (RED 8") ... e 1
36 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) ..ooeciiriiieereeeee e 2
37 01110-G01 WASHER, 1/4" (STAINLESS STEEL).....ceociiieeiee e 4
38 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) ......cceeiier e 2
39 00532-G1 NUT, 174 - 20 e e s 2
40 15461-G1 SUPPORT BRACKET ...ttt 1
41 73031-G01 DIRECTION SELECTOR MOUNTING BRACKET .....ccooieeereerereeneeeeenene 1
42 73290-G02 REVERSE WARNING BUZZER (CONTINUOUS TONE)........cccoceierrerenne 1
43
44 14651-G1 CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 45 - 50) ......ccccvveerenne. 1
45 24940-G1 STOP e e e e 2
46 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) ...ccveeiieeereeeeeeeeeeee 2
47 00414-G6 BOLT, 1/4 - 20 X 3/4" LG ..ot 2
48 18888-G1 CONTACT STUD, 5/16 - 18 .. 4
49 00565-G8 LOCK WASHER, 5/18"..... .o 4
50 00544-G3 NUT, 5/16 = 18 . e 4

Page E-3 Service Parts Manual ﬂ CARTPROS
0¥0



CartPros directs you to the right part using the part
ol vouw, numbers from this manual. Enter the part number into GET STARTED *— https://CartPros.com/f.htmI
KN 0 « oursearch box and it will find the part you are looking for. HERE

DIRECTION SELECTOR

W

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part
K N owl, numbers from this manual. Enter the part number into
« oursearch box and it will find the part you are looking for. HERE

W

GETSTARTED _y,_ hitps://CartPros.com/f.html

ELECTRICAL SYSTEM - COMMON

CHARGER
RECEPTACLE

S

Ref Ele 1-1

Control Harness
(See Electronic
S Speed Control
Q

38 40PDS
39 41 Only

13 - Includes Items 14 - 23

\ Section)
RN

N
%g\:ﬂ«\\\

R N

Controller (See
Electronic Speed
Control Section)

Power Harness

(See Electronic

Speed Control
Section)

Clamp
(See
REAR AXLE
Section)

Page F-1 Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs_you to the right part using the pat  err STARTED .

KN OW? o e e wesrgre,  Hemg > _nitbs/iCartPros com/fhim
ELECTRICAL SYSTEM - COMMON

.
HOUR METER DETAIL
62 - Includes Items 63 - 67
TURN SIGNALS
80 - Includes Items 81 - 85
HORN BUTTON
59 58 56
Ref Ele 1-2 54

Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN owﬂ, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
&  oursearch boxand it will find the part you are looking for. HERE

ELECTRICAL SYSTEM - COMMON

W

~_ Rear
E\ Fender
Ry \ / o
\\ 94

97 TAILLIGHTS

BLK to BLU/WHT from Harness - Both Sides

RED to WHT from Harness - Driver Side
RED to YEL from Harness - Passenger Side
RED TO BRN from Harness - (W/O Turn Signals)

109 104

LIGHT BAR

RefEle 1-3

Page F-3 Service Parts Manual FLCARTPROS
)



DID YOU CartPros directs you to the right part using the part
K N owl, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

ELECTRICAL SYSTEM - COMMON

W

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 XXXXX-GXX| 6 VOLT BATTERY ...ttt e e 6
2
3
4 01101-GO1 HOLD DOWN BOLT (STAINLESS STEEL).....cocovieeiieeeeeeeeee e 2
5 70045-G01 BATTERY RETAINER ... 1
6 11027-G1 LOCK NUT, 5/16 = 18 ..ottt s 2
7 25972-G32 6 GA WIRE (BATTERY INTERCONNECT, BLACK, 10 1/2") c.occeiiieeeeeeeeeeee. 1
8 25972-G40 6 GA WIRE (BATTERY INTERCONNECT, 6")..cccvicereecrereeeeeeeseere e 4
9 00702-G2 NUT, 5/16 = 18 ..ttt st 12
10
11
12
13 73063-G01 CHARGER RECEPTACLE ASSEMBLY (INCLUDES ITEMS 14 - 23)................ 1
14 * RECEPTACLE COVER ... e 1
15 * RECEPTACLE BOTTOM....oiiiiiiiieee et s 1
16 73051-G05 FEMALE CONNECTOR .....coiiiiiie e e e 2
17 73051-G06 INSULATOR SLEEVE..... .ot 1
18 73051-G28 REED SWITCH....ceeie et e e e 1
19 73051-G08 SCREW, #10 - 32 X 1/2" LG (BRASS) ....oceerieereesereeeee s 2
20 73051-G09 SCREW, #6 - 32 X 1 3/4" LG (STAINLESS STEEL)....ccecoveerreeeeeeeeceeeen, 3
21 73051-G10 LOCK NUT, #6 - 32.... ittt 3
22 * WIRE HARNESS (CHARGERY) ......cociiiieie e 1
23 17618-G1 WIRE TIE . 2
24
25
26
27 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) ....cooiiiiiiee e 4
28 17618-G1 WIRE TIE L. 3
29
30

Service Parts Manual '%aac ARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

G“::::TE“—).. https://CartPros.com/f.html

ELECTRICAL SYSTEM - COMMON

W

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

31

32 27327-G02 CABLE CLAMP ...ttt e e e e e e e e e e e e e e e e e e e ee e ennnnnnes 1
33 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) ..cccceeiieeee e 1
34 17618-G1 WIRE TIE oot e e e e e e e e e e e e e e e e e ee s s e aereeeaeeeeeeeanns 8
35

36

37

38 00993-G01 LOCK WASHER, 5/16" (SILICON BRONZE) .......ceviieeeeireeee et AR
39 28418-G01 NUT, 5/16 - 18 (BRASS)..... ettt e e s ae e e enee AR
40 00993-G02 LOCK WASHER, 1/4" (SILICON BRONZE) ........coiiiiieeieeeiiee e 2
41 28418-G02 NUT, 1/4 - 20 (BRASS).....eeee ettt ettt e nnee e e e eneas 2
42

43

44

45 22674-G1 FUSE BLOGK ...ttt et e e et e e e et e e e s enre e e e e sanrreeeeeenes 1
46 01041-GO1 RIVET, 1/8" X 13/18" LG ...uvriiee ettt ettt 2
47 18392-G1 T5 AMP FUSE ... .. e e e e e e e e AR
48

49

50

51 32860-G1 HORN ... e e e e e e e e e e s ae e e e e e eaaaaeeeaeennnesnneeeeaans 1
52 00414-G5 BOLT, 1/4 - 20 X 5/8" LGi...uuteiiiiiiee ettt ettt e e e e e e nae e e ee s 1
53 01110-G01 WASHER, 1/4" (STAINLESS STEEL) ....coiiiiieiiee e 1
54 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...eevviiiiieeee e 1
55 17318-G1 HORN SWITCH. ...t e e e e e e e e nar e ee s 1
56 17318-G2 HORN SWITCH CAP AND NUT ...t 1
57 27068-G01 HORN SWITCH BOOT ...ttt e e eaaree e e eenre e e s sennaeea e enes 1
58 19233-G1 HORN SWITCH LABEL ...ttt e e e re e e e enes 1
59 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) ...t 2
60

Page F-5 Service Parts Manual

Z%CARTPROS




DID YOU CartPros directs you to the right part using the part
K N owl, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

ELECTRICAL SYSTEM - COMMON

W

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
61
62 | 75113-G02 | HOUR METER KIT (INCLUDES ITEMS 63 - 67) cvvecrmeveereeseeseeeeerssseeeeseseseseeee 1
63 | 21573-G1 HOUR METER ... veeeeeeeeeeeeeeeeseeeeseesesssesssesesssseessseeeesssssesssssssssssseesessseeen 1
64 | 74019-Go2 HOUR METER BRACKET -....cooveeeeeeeeseeseeeseeeseeesseseeeseseeeseseeeeseesseeeseeseeen 1
65 | 00379-G4 SCREW, #10 = 24 X 1/2" LG .rrvveeeeeeeeeeeeeeseeeseeeseesseeeeeseeeesseeeeesseseeseeseeseeees 2
66 | 11098-G7 LOCK NUT, #10 = 24 ..o eeveeeeeeeeoeeeeeeseeee e eeee oo esssseeses e seseeseseesseeeeseseeen 2
67 | 75117-Go2 WIRE HARNESS (HOUR METER).......veeeoeveeeseeeeeeseeseeeeseeeeeeseseeeesseseesssseees 1
68
69
70
71 17421-G1 KEY SWITCH KIT (W/O LIGHTS - STANDARD - WITH HARDWARE).............. 1
72 | 17955-G1 KEY SWITCH (WITHOUT LIGHTS - NON STANDARD) ......oveereveeereerreersereeen 1
73 | 18027-G1 KEY SWITCH (WITHOUT LIGHTS - INDIVIDUALLY KEYED) ......eoeevveereereeenne. 1
74 | 33639-G** | KEY SWITCH (WITH LIGHTS) cooormreeeeeeeeeeeeeeeeeseeereeseseeeseseeesssseeesssseeesessseeeeeees 1
75 | 00568-G6 LOCK WASHER, B/4" ....covveeeeeeeeseeeeeeeeeseeeseeeseeesesseeesseseeeeseseseseesseeseee s seeseeeene 1
76 | 17137-G1 FACE NUT, 3/4 = 20....oveeoeeeeeeseeeeeeseeeeeeseeeeseeeseeeseeseeessseeeesessesseeseeesees s eeesseenn 1
77 | 17063-G1 KEY (SET)erveeereeeeereeeeseeeesssesseseseeseesseesssssseessssesssssesesssssesessesesessessseesseessssssesn 1
78
79
80 | 75107-G02 | TURN SIGNAL KIT (INCLUDES ITEMS 81 - 85) .....ceeeeeeereeeeseeeeesseeeseseeeseen 1
81 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE).........evveeeeseeseseseeessseeees 1
82 | 21640-G1 TURN SIGNAL FLASHER ......cveeoeveeeeeseeeseeeeeseeseseeseeeseessssseessesseeeessenens 1
83 | 32307-G3 FLEX LOOM, 3/8" X 8" LG ..vveerrveeeeeeeesseeeerseeseeessesseeseseeessssesessesseeeseeseeeen 1
84 | 17618-G1 == TR ON 2
85 | 20965-G3 STEERING COLUMN COVER ....oorveeeeeeereeesesseeeeeseeeseeesssseeeesseseesessseeseeees 1
86
87
88
89 | 73043-GO1 | WIRE HARNESS (ACCESSORY) ..o.comrveeeoeeeeereeseeereeseeessseseeesssssesessssssssssseeeees 1
90

Service Parts Manual '%aac ARTPROS



DID YOU CartPros directs you to the right part using the part
K N owl, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

ELECTRICAL SYSTEM - COMMON

W

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
91
92
93 74371-GO01 BEZEL (DRIVER SIDE)....coiiiiieeeee e 1
94 74371-G02 BEZEL (PASSENGER SIDE) .....cccoioiieeieieeseeseese e 1
95 71364-G02 ' CLIP e e e 8
96 71425-G01 COUNTERSUNK SCREW, #8 ......oiiiiieiieie et 8
97 22288-G2 BRAKE / TAILLIGHT LAMP ... e s e 1
98 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) .......cooiiiiiieieeeeee e 4
99 21759-G1 TAILLIGHT BULB ...ttt e AR
100
101
102
103 74236-G01 HEADLIGHT MOUNT BRACKET (PASSENGER SIDE).......cccociiiiiiiieieeee 1
104 74236-G02 HEADLIGHT MOUNT BRACKET (DRIVER SIDE) ...ccceiiiiiiieieeeeeeceeeee 1
105 01038-G01 BOLT, 1/4 - 20 X 11/16" LG .ot e 2
106 00414-G6 BOLT, 1/4 - 20 X 3/4" LGi...oiiei ettt 2
107 11027-G2 LOCK NUT, 1/4 = 20 ..ottt st 2
108 74001-GO1 HEADLIGHT AND TURN SIGNAL LIGHT ..o 1
109 00114-G6 SCREW, 1/4 - 14 X 3/4" LGi...eeiieeeeeeeeeee et e 4
110
111
112
113 74004-G01 HEAD LIGHT BULB ..o s e AR
114 74005-G01 MARKER LIGHT BULB ..ot s s AR
115 74006-G01 TURN SIGNAL BULB ... e AR

Page F-7 Service Parts Manual FLCARTPROS
0¥



D YOU CartPros directs you to the right part using the part
RNOW’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
# oursearch box and it will find the part you are looking for. HERE

ELECTRICAL SYSTEM - COMMON

W

Service Parts Manual %CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

Gl"'::::““—).. https://CartPros.com/f.html

ELECTRICAL SYSTEM - PDS

W

RefEle 1-4

REVERSE BUZZER

Control

) 18
~ Harness ..

DASH MOUNTED DIRECTION SELECTOR,
STATE OF CHARGE METER, LABEL AND PLATE

Page F-9

Service Parts Manual

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
K N owl, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

ELECTRICAL SYSTEM - PDS

W

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
1 73030-G05 PLATE (KEY SWITCH, DIRECTION SELECTOR) ....cceviiiireiiee e 1
2 74316-G01 LABEL (KEY SWITCH WITHOUT LIGHTS, DIRECTION SELECTOR,).............. 1
3
4
5 73030-G06 PLATE (KEY SWITCH, DIRECTION SELECTOR, CHARGE METER,) .............. 1
6 74320-G01 LABEL (KEY SWITCH WITHOUT LIGHTS, DIRECTION SELECTOR,

CHARGE METER) ceeii ittt e s ettt e e e e e snnneeee s 1
7 74322-G01 LABEL (KEY SWITCH WITH LIGHTS, DIRECTION SELECTOR,

CHARGE METER) .cceiiieiiee et stee et et e sse e e e eseeesnee e e eseeesseeeenneeeenns 1
8
9 33623-G02 DRIVE RIVET, 3/16" X 3/8" LG ....eeiiiee ettt ee e esieee e ssneree e e 2
10
11
12
13 74323-G01 DIRECTION SELECTOR SWITCH (DASH MOUNTED).....cccccvviiiiiieee e 1
14
15
16
17 33636-G04 STATE OF CHARGE METER (VERTICAL) ..eoeiiieeiee e 1
18 74018-G01 WIRE HARNESS (STATE OF CHARGE METER) ....coveiiiiieeeeiieee e, 1
19 25978-G74 18 GA WIRE (RED B")....eeie ettt st e e e e s 1
20
21
22
23 73290-G02 REVERSE WARNING BUZZER (CONTINUOUS TONE) ......ccccccveieeeiieeeeeenne 1
24 01041-G01 RIVET, 1/8" X 13/168" LG w.eeeieee e eee et ee et e s eennee s 2

Service Parts Manual '%aac ARTPROS




DID YOU CartPros directs you to the right part using the part
KNOW?

numbers from this manual. Enter the part number into

our search box and it will find the part you are looking for.
W

ELECTRICAL SYSTEM - SERIES

—3 https://CartPros.com/f.html

Controller (See
Electronic Speed
Control Section)

Control Harness

(See Electronic

Speed Control
Section)

\ STATE OF CHARGE METER, LABEL AND PLATE
4 y
\\ \X
\\ \\ \\
Vi
RefEle 1-5 Lt
Page F-11 Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N owl, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

ELECTRICAL SYSTEM - SERIES

W

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
1 73030-G01 PLATE (KEY SWITCH ONLY) ..eiiiiieetieeeiee et see e st e e e e e ennee e 1
2 71145-G01 LABEL (KEY SWITCH ONLY) ..eiiiiiiiiie ettt e ssviee e e s e e snnnseee e s enn 1
3
4
5 73030-G02 PLATE (KEY SWITCH, STATE OF CHARGE METER) .....c.coeveieeeieeeee e 1
6 71123-G02 LABEL (KEY SWITCH W/O LIGHTS, STATE OF CHARGE METER) ................ 1
7 71129-G02 LABEL (KEY SWITCH W/ LIGHTS, STATE OF CHARGE METER)................... 1
8
9 33623-G02 DRIVE RIVET, 3/16" X 3/8" LG ....eeiiiee ettt ee e esieee e ssneree e e 2
10
11
12 73041-G01 WIRE HARNESS (KEY SWITCH) ....coiiiiieie e ee e e 1
13
14
15 33636-G01 STATE OF CHARGE METER ..ottt 1
16 74018-G01 WIRE HARNESS (STATE OF CHARGE METER) .....cccieeiieeeee e 1
17 25978-G74 18 GA WIRE (RED B") .ottt et e s enae e e e e 1
18
19
20
21 00565-G8 LOCK WASHER, 5/16"......ccceeeieecciiee ettt e esitee e sanree e e s snnsee e e s snnseneeesenee 4
22 00532-G3 N Y 2 T < SRR 4

Service Parts Manual '%aac ARTPROS



DID YOU CartPros directs you to the right part using the part
GETSTARTED _y,_ hitps://CartPros.com/f.html

RN OW T e e it e eparaoingre.  HERE
.
_O B+ to Direction B- to Negative
Selector A Battery Terminal

M- to
A1 Motor

ORN to

MS4 (NC)

BLK to

Tab on

Direction

Selector

RED to
Solenoid 1 - Includes ltems 2 - 29
LT. GRN to I
Key Switch 1 |5
To Pedal e T
Box Connector 24
16
RED WHT
BLK  From Power e
Harness 19 22 o4
From Control
Harness * Silver line on
diode (6) must be
oriented as shown
RefEsc 1-1

Page G-1 Service Parts Manual -;3* CARTPROS
0¥0



DID YOU CartPros directs you to the right part using the part
K N owl, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

ELECTRONIC SPEED CONTROL - SERIES

W

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 73056-G04 | ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 31)...... 1
2 * LOCK WASHER, #10 «..eeoeeeeeeeeeeeeeeeeeseeeee e seeeeeeeesseeseseeseee s s sesesen e 2
3 * NUT, 10 = B2 oo eeeese s sese e eee e ee e s sen e see s eeeee e ees e 2
4
5 30353-G1 DIODE, 3 AMP ... ee e ee e ee s see e see e een e 1
6 21764-G1 RESISTOR ..ottt eee e eee e ses e ee s s ses e ses e eeees e ees e eee e sene 1
7 73103-G02 WIRE HARNESS (CONTROL) w...cooveeeeeeee e eeeeeeeeeeseeeeeseseseseseeseseeseeeesnnes 1
8 * NUT, 5/16 = 24 ... eee e se e see e een e 2
9
10 * LOCK WASHER, 5/16" -....oveeeeeeeeeeeeeeeeeeseeeeeeeeeseeesseeeeseeseseses e seeess s 2
11 25972-G02 8 GA WIRE (SOL = Bt) covoveeeeeeeeeeeeeeeeeeseseeseeeeseeeeseeeseeeses s seseeseseeseeeeseees 1
12 | 25978-G10 18 GA WIRE (SOL = B=) vvoeeeeeeeeeeeeeeeeeeseeeseeeeeeee e e s ses e 1
13 | 11027-G2 LOCK NUT, 1/4 = 20 cooeeeeeeeeeeeeeeeeeeee e ee s seseses s 2
14
15 | 27855-GO1 SOLENOID, 36 VOLT ...oooeeeeeeeeeeseeeeeeeeeeeeseeeeeeeesseeee s seseeseseeseseseneeeees 1
16 | 73083-GOf HEATSINK ..o eese e eee e es e eese e see e seseess s 1
17 | 25864-G05 ELECTRONIC SPEED CONTROLLER .......coeeeeeeeeeeeeeseeeseee s 1
18 | 73190-Gof THERMAL MOUNTING PAD ... seeeeseeeseeeseeeeeeeeeeseeseeeseseeseseeeeeeeneees 1
19 | 71102-Go1 BOLT, 1/4 = 20 X 3/8" LGi.o.veoeeeeeeeeeeeeeeeeseeeeeeeesseeeseeeeeseeseeeseee e eeseees 9
20 | 73028-GO1 (0101 == TSRS 1
21 31539-G1 WIRE TIE oo eeeee e ses s seeeees s es s s seseeeeseeseees 1
22 | 73053-GO1 DOUBLE TUBE CLAMP .....cooeeeeeeeeeeeeseeeeeeeeeeeeeee e eeseesesesee s 1
23 | 71102-Go3 BOLT, 1/4 = 20 X 1 3/16" LGivrveereeeeeeeeeeseeeeeeeeeseeeeseeeeeseeseeeseee e eeeneee 3
24 | 73039-G02 WIRE HARNESS (POWER) ......vooeveeeeeseee e seeeeseeesseeeeseesesee s s seseeseeeesenes 1
25
26 | 00270-G5 BOLT, 5/16 = 18 X 5/8" LGiuvveereeeeeeeeeeseeeeseeseeeesesesseeseeeesseeeeseeseseseseses e 3
27 | 11027-G1 LOCK NUT, 5/16 = 18 c.ereeeeeeeeeeeeeeeeeeeeeeeseeeeseeeee e eese e seee e eeneees 3
28
29 | 25866-GO1 SOLENOID BRACKET ...coveeeeeeeeeeeeeeeeeeee e seseeees e eee s seeseeeeseeeseeesseees e 1

Service Parts Manual '%aac ARTPROS



DID YOU CartPros directs you to the right part using the part
K N owi’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.COm/f.html
« oursearch box and it will find the part you are looking for. HERE

ELECTRONIC SPEED CONTROL - PDS

_@ 1 - Includes ltems 2 - 44

32 - Includes ltems 33 - 41
36 - Includes ltems 37 - 39

W

48, 49, 50, 51
5 Pin Performance Option
Inline Connector
4 Pin Tow/Maintenance
Box Connector

4 Pin Accelerator
Inline Connector Inline Connector
See ACCELERATOR See ELECTRIC MOTOR

36 C From Power
Harnes

From Control

From Control
Harness

Harness

RefEsp 1-1

Page G-3 Service Parts Manual -;3* CARTPROS
0¥0



DID YOU

KNOW?

W

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

G“::::TE“—).. https://CartPros.com/f.html

ELECTRONIC SPEED CONTROL - PDS

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 73276-G02 | ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 44)...... 1
2 * LOCK WASHER, #10 ...corevveoeeeeeeseeeeeeseeeseeeseessessssseessssesssssesesessssessssseesee 2
3 * NUT, 10 = 32 eeeeeeeeseeeeseeeeseesssseess e essseesessseeesesssesessesseeesseeeeesseeen 2
4
5
6 21764-G1 RESISTOR ... veeoeeeeeeoreeeeeeseeseeeseesseeseess s eees e eseseseesssseesessesesesssseeeesseeeeseseeeee 1
7
8 * NUT, 5/16 = 24 eeeeseeee s es e see e s e e sees s eeee s 2
9
10 * LOCK WASHER, 5/16" ...cvvvvereseeeeeeseeseesesesessseessssseesssssseesesssssssesseeeessseeen 2
11 25972-G56 6 GA WIRE (BLACK 8", C = Bi).corrrveeeeeeeeseeeeeeseeeeeeseeseeeeseeseeesesseeeseesessssseees 1
12
13 | 11027-G2 LOCK NUT, /4 = 20 1..mvveeoeeeveeeeseeeeeeeeeeesseeeseseesseeesssseeesssssesesssssssesseeeessseeen 2
14
15 | 27855-Go1 SOLENOID, 36 VOLT ..coorvveeeeeeeeeeeeeseeeeeeseeeeeeeseeesesesseesees e eseseee s s 1
16 | 73083-GO1 HEATSINK ..o eeeeee e eeeeseeeeeseeee e es e see e seeseeeseesseeeeeeseee 1
17 | 73326-G02 ELECTRONIC SPEED CONTROLLER .....cecoveeeeeeeeeeeeeeeseseeeeeeeeseeeeeeseeen 1
18 | 73190-Gof THERMAL MOUNTING PAD w...coomvveeeeeeeeseeeeeseeeeeeeeeseeessesseseesseesseseesssssenes 1
19 | 71102-GO1 BOLT, 1/4 - 20 X 3/4" LGieorrvvveeeeeeeeseeeeeeseeeeesseeseeesseseeeseseeesssseseseesseeeseeseeen 5
20
21 | 31539-G1 == =TS 1
22 | 73053-Go1 DOUBLE TUBE CLAMP ..o eeeeeeeeeeeeeee e sessseeseseseeseseessesesseeeessseeen 1
23
24 | 71102-Go3 BOLT, 1/4 - 20 X 1 3/16" LGivveervveeeereeereeseeerseeseesseseeeseseeeseeseseseesseeesseseeen 4
25 | 73106-Go1 WIRE HARNESS (POWER) w..veoooeeeeeeeeeeseeseeeseeseeeseesesesessseseessosssesesssssenes 1
26
27 | 74324-Go1 WIRE HARNESS (CONTROL) ....ovveereeeeeeeeeeeseeeeeeseeseeeseseeeesesseeeseeseesssnenes 1
28 | 00270-G5 BOLT, 5/16 - 18 X 5/8" LGu.vveerevveeeeeeeereeeseerseesseesseseeesssseeesseseeeseessseesessseenee 3
29 | 11027-G1 LOCK NUT, 5/16 = 18 rvveeeeeveeeeeeeeeeseesesssesssesessseessessseeesesssessssesessssseeeessseeen 3
30

Service Parts Manual

Z%CARTPROS




DID YOU CartPros directs you to the right part using the part
K N owl, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

ELECTRONIC SPEED CONTROL - PDS

W

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
31 25866-G01 SOLENOID BRACKET ...oeiiiiieeiee e e estee e et e seee e s seee e seeesnee e seeesneeeennnee s 1
32 73089-G01 COVER ASSEMBLY (INCLUDES ITEMS 33 - 41) .evieeeeeiiee e 1
33 73028-G02 COVER (WITH GASKET) ceeeii ettt e e 1
34 73093-G01 LABEL (TOW SWITCH) ...ttt eee s e e seee e ees 1
35
36 73125-G01 TOGGLE SWITCH WITH SEAL (INCLUDES ITEMS 37 - 39) .....cceevnue. 1
37 * SCREW, #5 = 40ttt 4
38 * NUT, 15/32 - 2. ettt 1
39 73139-G01 SEALED NUT, 15/32 - B2.. . ecieee e eieeee e esieee e esveee e snrne e 1
40 73138-G02 WIRE HARNESS (TOW SWITCH) ... 1
41 17618-G1 WIRE TIE .. ettt s e e 1
42
43 25972-G22 6 GA WIRE (BLACK 27", BL+ TO SOL) .utteviiiiiieie e eeeee e 1
44 25972-G32 6 GA WIRE (BLACK 368", BL- TO B-).eoeiiieeee e 1
45
46 71102-GO1 BOLT, 1/4 - 20 X 3/4" LG ..oeeeeeieeeeee e seeeeesee e se e e ste e e eeee e s e s enneeeennee e s nneeeennes 4
47
48 73272-G01 PERFORMANCE OPTION (FREEDOM) (NOT AVAILABLE FOR FLEET)......... 1
49 73272-G02 PERFORMANCE OPTION (STEEP HILL) .coecieeeiieeeeee e 1
50 73272-G03 PERFORMANCE OPTION (MILD HILL) ..eetiiieireieeeeiee e 1
51 73272-G04 PERFORMANCE OPTION (ALL TERRAIN) ....ouviiii e 1

Page G-5 Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
# oursearch box and it will find the part you are looking for. HERE

ELECTRONIC SPEED CONTROL - PDS

W

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into ﬁ» https://CartPros.com/f.html
K N OW? our search box and it will find the part you are looking for. HERE P

ELECTRONIC SPEED CONTROL - HD

W

COVER INSTALLATION

1 - Includes Items 2 - 23

18
5 ]
I
4 ~ =
; -
% 29 %
3 ’ /g
U Wi
( W
”’fffm\\\\‘/
2
SOLENOID DETAILS
RefEsh 1
Page G-7 Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N owl, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

ELECTRONIC SPEED CONTROL - HD

W

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 73055-G02 ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 23)..... 1
2 73060-G01 ELECTRONIC SPEED CONTROLLER.......ccoiiieieeee e 1
3 74014-GO1 CONTROLLER MOUNT ..ottt e 1
4 00414-G5 BOLT, 1/4 - 20 X 5/8" LGi...ccueiiieeeieee et s 4
5 01110-G01 WASHER, 1/4" (STAINLESS STEEL).....ceociiieeiee e 2
6 11027-G2 LOCK NUT, 1/4 = 20 ..ottt s 6
7
8 28562-G01 SOLENOID ..t 1
9
10 21764-G1 RESISTOR.....cei ettt e e 1
11 * LOCK WASHER, #10 ...oeieeieeesee e 2
12 * NUT, #10 - B2 e 2
13 * WASHER, 5/18" ...ttt 2
14 * NUT, 5/16 - 24 ...t et s 2
15
16 73095-G02 WIRE HARNESS (CONTROL) ..cuviiieieere e s 1
17 28325-G01 WIRE HARNESS (POWER) .....oiiiiiiie it 1
18 25978-G88 18 GA WIRE (RED 9") ..ot 1
19 25972-G02 B8 GAWIRE (BLK 6", SOL - B4) cevirieieeie e e 1
20 25978-G10 18 GA WIRE(BLK 6", SOL - B-) cooeeiiieeecee e e 1
21
22 00438-G6 BOLT, 5/16 - 18 X 3/4" LGttt 4
23 11027-G1 LOCK NUT, 5/168 - 18 .. et 4
24
25 23723-G2 COVER ... et et 1
26 16469-G1 WASHER, /4" . et 1
27 14419-G1 WING NUT, 174 = 20 .o 1
28
29 00414-G5 BOLT, 1/4 - 20 X 5/8" LG ..cciieeeetee ettt 4
30 11027-G2 LOCK NUT, 1/4 = 20 ..ottt st 4

Service Parts Manual '%aac ARTPROS




DID YOU CartPros directs you to the right part using the part
K N Ow, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

FRONT SUSPENSION/STEERING

W

Front of Vehicle

*NOTE: Tie Rod Not
Shown for
Clarity

3 - Includes ltems 4 -10

7 - Includes ltem 8

14 - Includes Items 5 - 10, 15
18 - Includes Items 19 - 25

22 - Includes ltem 23

29 - Includes Items 20 - 25, 30

Ref Fss 1-1

Page H-1 Service Parts Manual FLCARTPROS
0¥



DID YOU CartPros directs you to the right part using the part
K N owl, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

FRONT SUSPENSION/STEERING

W

t 109

Front of Vehicle 113 116

56 - Includes ltems 57 - 68
64 - Includes ltems 65 - 68
81 - Includes Items 82 - 84
86 - Includes ltems 87 - 89
100 - Includes Items 101, 102
119 - Includes ltems 120 - 124

Ref Fss 1-2

Service Parts Manual '%aac ARTPROS



DID YOU CartPros directs you to the right part using the part
K N owl, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

FRONT SUSPENSION/STEERING

W

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
1 70963-G01 FRONT AXLE ... ettt ettt e st e e ste e e et e e eeee s eneeeeneeesnnneeennns 1
2
3 70942-G01 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 4 - 10)..utiiiieiiiiieee e eiieiee s ssieee e s ssniee e e e ssnneeeeasssnseeeesssnssneeessnee 1
4 70942-G02 SPINDLE ASSEMBLY (PASSENGER SIDE).......cccccocceeiiieeiee e eeiee e 1
5 25146-G1 GREASE SEAL...coiiiiie ettt ettt e e nnees 1
6 50892-G1 ROLLER BEARING AND RACE ASSEMBLY ......coovtiiiiiiiee e esiiiee e 2
7 70895-G01 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 8) ...... 1
8 19862-G1 LUG BOLT, 1/2 - 20 X 1 3/16" LGi..ueeeeceeeeeeier e e eseeee e e seee e enneee e 4
9 12093-G1 CASTELLATED NUT, 1 - 14 oot ee e 1
10 00798-G8 COTTER PIN, 5/32" X 1 B/4" LG ..eeveeie et ee e 1
11 12091-G2 SPINDLE CAP ...ttt ettt et e e e e et e e s e e e eneeeseeeeenneeeenns 2
12
13
14 70673-G01 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE)

(INCLUDES ITEMS 5 - 10, 15).iiiicuiiieeeiiieiee e esiiee e s siieeee s ssaseeee e s ssneeeee s snnesneeesenes 1
15 70673-G02 SPINDLE ASSEMBLY (DRIVER SIDE) ...cccccoieiiiieesiee e siee e 1
16
17
18 70943-G01 SPINDLE AND HUB ASSEMBLY, 5 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 19 = 25) ..iiiiiiiiiiiiee e eiieiee e sritee e eiiee e ssaneee e e snteeee s snnsaeeeesenee 1
19 70942-G02 SPINDLE ASSEMBLY (PASSENGER SIDE).......cccccocceeiiieeiee e eeiee e 1
20 12092-G1 GREASE SEAL ..ottt n 1
21 50892-G1 ROLLER BEARING AND RACE ASSEMBLY ......coovtiiiiiiiee e esiiiee e 2
22 70772-G01 WHEEL HUB ASSEMBLY WITH RACES, 5 LUG (INCLUDES ITEM 23) ....| 1
23 30143-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LGi..ueeeeceieeeeeieeeseeeeeeeeeseeeeesveeesseeeeenneee e 5
24 12093-G1 CASTELLATED NUT, 1 - 14 Lot e e e 1
25 00798-G8 COTTER PIN, 5/32" X 1 B/4" LG ..eeveeie et ee e 1
26
27
28

Page H-3 Service Parts Manual

Z%CARTPROS



DID YOU

W

CartPros directs you to the right part using the part

K N owl, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for.

G“::::TE“—).. https://CartPros.com/f.html

FRONT SUSPENSION/STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.

29 | 70797-G01 | SPINDLE AND HUB ASSEMBLY, 5 LUG (DRIVER SIDE)

(INCLUDES ITEMS 20 - 25, 30).......rveerreeerreeseeeeeseessssseeesessesseeseseseesseesssseeeeen 1
30 | 70673-Go2 SPINDLE ASSEMBLY (DRIVER SIDE) w....coveeeeeeeeeeeeeesseseeeesseseeesssseeeseeees 1
31
32
33 | 00407-G6 BOLT, 1/2 = 13 X 6" LGivveereveeeeeeeeeeeeeeesessesesesessesessseessssssesessesesesseseseesseessssssenn 2
34 | 00560-G3 WASHER, 1/2" ovveoeeeeeoeeeseeeseeseseseeeeeeeeseseseesseesaeesseeeeesseeess e eessseseessseeeseeseneeeees 4
35 | 70745-G01 | KING PIN TUBE ..oomveeeeeseeeeeeeeeeeseeeeeeeeeseeseeeseseeeeseees e eseseeeses s seeeeeeseee e 2
36 | 70754-G01 | THRUST WASHER, 1" (STAINLESS STEEL).....oveeeeeeeeeeeseeeseeeeesseeeeeesseseereeee 2
37 | 14390-Gé LOCK NUT, 1/2 = 13 ooeeeeeeeveeeseeeeeeseeeeeeseeeseseees e eesseesesssseesessesesessessseesseesessssesn 2
38
39
40 | 70928-G01 | SHOCK ABSORBER........o.cmiieerieeeeeoseeeeeeseeseeesesseeeseeesseeeseseeessssesssseeeseeseeeseeses 2
41 70509-G01 | SHOCK ABSORBER BOOT ..ooovveoeeeeeseeeeeseseeesesseeessessseesesssssssseesseseesssseeees 2
42 | 31539-G1 WIRE TIE ovveoeeeeeeeeeeeeseseeeseeseseseeseseseeeseseseeeseesaeessseeess e eesssseeeesseaeessseeesesseneeeees 4
43 | 10435-G1 SHOCK ABSORBER WASHER .........coorveeeeeeeeseeseeeeseseeeessseeesseseesssseeesseseeeeneee 8
44 | 10194-G1 RUBBER BUSHING ......veceoeeveeeeeeeeseeseesseseeesseseeeeseeseeeseeseeseeeseseesesseeesseseesssseees 8
45 | 00532-G6 TR T SO 4
46
47
48 | 70990-G02 | LEAF SPRING (SEE PART NUMBER ON SPRING) .....vvceeveeeeeessreeseseessen 2
49 | 70989-G02 | LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING)............... 2
50 | 70163-G02 | SPRING PLATE w..oooveeoeoereeseeeeeeseeseeeeeseseesessseesesseessesssseseseseessssseesssssessessseeeeees 4
51 00463-G4 IO R /AT TS G IR 17 K c T 4
52 | 00734-G1 LOCK NUT, 7/16 = 14 oveeoeeeeeeeeeeeeeeeeeeeeeeseeeseeeeeeesesseeese s ssesese s see s seeseeen 11
53 | 00463-G6 BOLT, 7/16 = 14 X 1 B/4" LG rveeeveeeeeeeereeeeeeseeeseeesesseeesssseeesessesesesseseseesseesessssenn 7
54
55
56 | 70964-G01 | RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 57 - 68)............... 1
57 | 70694-Go1 RACK EXTENSION ....ovveeeeeeeeeeeeereeeeseeees e eseseeessssseesesssseseesssesessseeesseseenn 1

Service Parts Manual

Z%CARTPROS




DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

G“::::TE“—).. https://CartPros.com/f.html

FRONT SUSPENSION/STEERING

W

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
58 * JAM NUT, 1/2 = 20ttt e s s e e 1
59 70961-G01 T X O G =1 1 I SRR 1
60 12416-G2 WIRE TIE oot e e e e e e e eree e e e e enneeas 1
61 11391-G8 CLAMP, 1 13/16 = 2 3/8" ..o e eie et e sttt se e st e s e seeeeennnee s 1
62
63 70638-G01 PINION SEAL ..ottt e s s e e e snsae e e e s snneeeeean 1
64 70695-G01 RACK BALL JOINT (INCLUDES ITEMS 65 - 68) .....cccceveeieeeeeeeeeeeeneeeenne 1
65 50641-G1 RUBBER BOOT ....ooitiiieiir ettt ste e eeee e e e snnee e nnee e enes 1
66 50209-G2 CASTELLATED NUT, 7/16 = 20 ..ciiiiicieeeeeeiee e eeteee e eieee e 1
67 10387-G2 COTTER PIN, 3/32" X 1" LG ..ieie ettt eeee et 1
68 10389-G3 GREASE FITTING, STRAIGHT ......eei e 1
69
70 00464-G6 BOLT, 7/16 - 14 X 2 B/4" LG cuveeii ettt e e e ssne e e e enee 2
71 01068-G01 BOLT, 7/16 - 14 X 3 1/2" LG aureeiie ettt et e eaeee e s e e enee 1
72 70667-G02 SPACER ...ttt e n e e e e re e e e reeeennreeens 2
73 | 70667-G03 | SPACER (SHORT) ....oeceieeeeeeeeeeeseeeeeseeeeeseeseeeseseeseeesesseeeseseeeesseseeesssseeseesseesseses 1
74 00532-G7 N T 2 < T I USRI 1
75 00560-G2 FLAT WASHER, 7/18" ..ottt ettt et e e e e sannaeee e enee 4
76 00734-G1 LOCK NUT, 7/18 = 14 ..ottt snte e e e e s ae e e nee e e 3
77
78
79 70607-G01 STEERING SHAFT ..ottt e et e e e e e nnaeeeeeas 1
80
81 70758-G03 STEERING COLUMN KIT (INCLUDES ITEMS 82 - 84) ......coevceeeeiieeeceeeeeeeene 1
82 70610-GO1 STEERING COLUMN ....coiiitiiie ettt e e e s e e sne e e e 1
83 28569-G01 STEERING COLUMN BUSHING.........cociiiieciee e 1
84 01022-G01 SCREW, #6 - 20 X 5/16" LG ..eoeieie et 1
85
86 70758-G04 STEERING COLUMN KIT (HORN) (INCLUDES ITEMS 87 - 89) .....ccevvvvvveeennn. 1
87 70610-G02 STEERING COLUMN ....coiiitiiie ettt e e e s e e sne e e e 1

Page H-5 Service Parts Manual

Z%CARTPROS




DID YOU CartPros directs you to the right part using the part
K N owl, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

FRONT SUSPENSION/STEERING

W

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
88 | 28569-GO1 STEERING COLUMN BUSHING........cvvereeeeeeeeeeseeeeseeeseeeseeesseesseeeseee 1
89 | 01022-Go1 SCREW, #6 - 20 X 5/16" LG --ceereeeeeeeeeeereeeseeeeeeeeeseeeseseseseseseseeesseees e 1
90
91
92 | 01006-GO1 | BOLT, 3/8 - 18 X 1 1/4" LG cvvorvereeeeeeeeeeeeeeesesee e seeeseeesessesee e ssseseneeseee s 4
93 | 00879-G1 LOCK WASHER, 3/8"......eoeeeeeeereeeseeeeseeeeeeeeeeseseeeeeseeess e eeseses e ses e seeeseseseseeeee 4
94
95
96 | 70997-GO1 | COVER . ..eeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee s ee e st ses e e e ee s ees e es e ses e seseeeseeenees 1
97 | 71055-GO1 | RIVET, 3/16" X 1" LG (ALUMINUM) .......cooeerereerieeeseeeeeseeeeeeseseeseeeseeeseseeseeeennees 1
98
99
100 | 70580-GO1 | INTERMEDIATE SHAFT (INCLUDES ITEMS 101, 102)...eciveeeeereereeeereresenenne 1
101 | 01055-Go1 BOLT, M8 X 1.25 - 05.....eeeereeeeeeeseseeeeeeseeeeeeeeesseeess e eeseeseseseeeseeesseeees e 2
102 | 00565-G8 LOCK WASHER, 5/16" ...oveoeeeeeeeeeee e seeeeseeeeeeeseeeeesee e seeeseseesseeeeneen 2
103
104
105 | 70751-GO1 | RETAINING RING (INTERNAL) ...oveomeeeeeeeereereeeseeeseseeeeeeesseeess e eeseeses e eeneesesee 1
106 | 70888-GO1 | RETAINING RING (EXTERNAL)......cooveoreeeeseereeeeeeeseseeseeeeeseeesseesseeseseeeeeeeenee 1
107 | 15112-G1 BALL BEARING ... eeeeeeeeeeeeee e ees s seee e e seee s s eeees e 1
108 | 70887-GO1 | WAVE WASHER.......cieeoeeieeeeeeeeeeeeeeeeeeseeeeseeseseseseseseeeeeesseeees s ees e eeneeese 1
109 | 71146-G01 | STEERING WHEEL .....oooieeeeeeeeeeeeeeeeeeeeeee s eeeseeeseseeeee s eesee s 1
110 | 71147-G01 | STEERING WHEEL COVER ....oooeeoeeeeeeeeeeeeeeeseeeeseeeeeee e e eee e 1
111 | 71047-GO1 | LABEL (E-Z-GO) .ereeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeseeeseseeeseseeee e eses s ese s 1
112 | 74405-G01 | LABEL (CUSHMAN)......coieeioeeeeeeeeeeeeeeeeeeseeeeseeseeeseseseseeseeeesseeess s ses e eenesesee 1
113 | 71948-G01 | STEERING WHEEL ...ooooieeeeeeeeeeeeeeeeeeeee e eee e eeseeseee e ses e eeneesenee 1
114 | 71950-G01 | CLIPBOARD..... ... ooeeeeeeeeeeeseeeeeeeeeeeeeeeeeeeeeees s eee s eeseeseeeseeee s ees s eee e eeesese 1
115 | 71949-G01 | HUB COVER .....eeieeeeeeeeeeeeeeeeeeeeeeesee e eeeeeeesee e eeee s ese s seseeeeee s 1
116 | 14390-G2 LOCK NUT, 5/8 = 18 ceoeeeeeeeeeeeeeeeeeeee e e ses e seseeses s eeeeseeeeseee e ss e ees e 1
117

Service Parts Manual '%aac ARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into ﬁ» https://CartPros.com/f.html
K N OW? our search box and it will find the part you are looking for. HERE P

FRONT SUSPENSION/STEERING

W

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.

118

119 70876-G02 TIE ROD ASSEMBLY (INCLUDES ITEMS 120 - 124) .....uvvieeeeiiieee e 1
120 70897-G02 THREADED ROD (24" LG) .vttteeeieiieee e eiieeee e seiiee e eiee e e s svveee e s e sneee e e e enneeas 1
121 70902-G01 TIE ROD END (LEFT HAND THREADS) ...cccveieeie e 1
122 01069-G01 JAM NUT, M12 X 1.25 - 05 (LEFT HAND THREADS)......ccccvriiieeiieeeneeeene 1
123 70902-G02 TIE ROD END (RIGHT HAND THREADS).....cccceee e 1
124 01069-G02 JAM NUT, M12 X 1.25 - 05 (RIGHT HAND THREADS) .....cccceviiieeiereeeeene 1
125 00734-G1 LOCK NUT, 7/18 = 14 ..ottt snte e e e e s ae e e nee e e 2

Page H-7 Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
# oursearch box and it will find the part you are looking for. HERE

FRONT SUSPENSION/STEERING

W

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow\, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
&  oursearch boxand it will find the part you are looking for. HERE

MOTOR

W

1 - Includes ltems 3 - 12
2 - Includes ltems 3 - 11 and 14
16 - Includes Items 17 - 29

3@%
25 PDSOnly 29

Ref Mir 1

Page I-1 Service Parts Manual -;a CARTPROS
)



DID YOU CartPros directs you to the right part using the part
K N owl, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

MOTOR
a

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 73124-G02 MOTOR (SERIES, FLEET SPEED) (INCLUDES ITEMS 3 - 12) ..ccoiieeeeeee 1
2 73124-G03 MOTOR (SERIES, HIGH SPEED) (INCLUDES ITEMS 3 - 11, 14) ..cccocvenee 1
3 73120-G01 ARMATURE ...ttt ettt esneeeeeneenneenes 1
4 73120-G03 BRUSH SPRING..... oottt eee s e et e snnee e sneeesnsaeeeneee s 4
5 73120-G15 BRUSH PLATE AND BOX ....cuiiiiiieiieeie et s ee e e nee e 1
6 73120-G25 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) .......ccecceviennnene 1
7 73120-G07 BEARING .....cooi ettt ettt e e e s e e nnee s 1
8 73120-G06 SNAP RING ..ot snte et esneeess e e enneean 1
9 73120-G09 COVER PLATE AND SCREW ......ooiiiiiiieeeie et 1
10 73120-G08 COMMUTATOR END HOUSING .....coitieiiiiesieesie e 1
11 73120-G16 0 S 1
12 73120-G29 FRAME AND FIELD COIL (G02 MOTOR) (INCLUDES HARDWARE) ........ 1
13
14 73120-G30 FRAME AND FIELD COIL (G03 MOTOR) (INCLUDES HARDWARE) ........ 1
15
16 73124-G08 MOTOR (SEPARATELY EXCITED) (PDS) (INCLUDES ITEMS 17 - 29)............ 1
17 73120-G18 ARMATURE ...ttt e e s e e e e e enee e e e e e nneeas 1
18 73120-G03 BRUSH SPRING.......co ittt st sre e eee e eneesneens 4
19 73120-G15 BRUSH PLATE AND BOX ....cuiiiiiieiieeie et s ee e e nee e 1
20 73120-G25 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) .......ccccccevirinanene 1
21 73120-G07 BEARING ... ..ttt e e e ssa e e e e rnnae e e e nnnneeeeean 1
22 73120-G06 SNAP RING ...ttt e e s ee e e s e snnre e e e e nnneeas 1
23 73120-G09 COVER PLATE AND SCREW ......ooiiiiieieie e 1
24 73120-G31 FRAME AND FIELD COIL (INCLUDES HARDWARE).........ccccooeieniennaenne 1
25 73120-G19 COMMUTATOR END HOUSING .....coitieiiiiesieesie e 1
26 73328-G01 X N SR 1
27 01037-G02 SCREW, #10 - 32 X 1/2" LG ceeieeie ettt e 1
28 73277-G01 RETAINING RING... ..ot e 2
29 73327-G01 SPEED SENSOR......ctiiiiieetese ettt st st e e ee e e saeseesaeennesneeeeas 1
30 24261-G1 SPLINE BUMPER ...ttt ettt ettt s enee s ee e e sneeneesnnans 1

Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW\, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
® oursearch box and it will find the part you are looking for. HERE

REAR AXLE

W

1 -Includes Items 2 - 7

NOTE: Apply a light coat of moly grease to
male spline before assembly. Reference 14 13

part number 15. \® E
o

Ref Rax 1

Page J-1 Service Parts Manual JTALCARTPROS
0¥



DID YOU CartPros directs you to the right part using the part
K N Ow, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

REAR AXLE
a

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 73500-G01 REAR AXLE ASSEMBLY (INCLUDES ITEMS 2 - 7) ..ceiieeeieeeeee e 1
2 20377-G12 AXLE SHAFT (PASSENGER SIDE) .....cooiiiiiieeiee e 1
3 20377-G11 AXLE SHAFT (DRIVER SIDE)......c.ciiiiiiieeir et 1
4 * DIFFERENTIAL COVER......oo ittt 1
5 28610-G01 FILL PLUG WITH 'O" RING......iiiieieee et 1
6 15558-G1 BOLT, 5/16 = 18 X 3/4" LGi.eevieueeieeeeieeieeieeeeeieseeesee e sae e see e seesnesnee e e e 10
7 73050-G01 VEN T e e et e e e s e e e e sree e e e e nnee s 1
8
9 72763-G01 SCUFF GUARD ...ttt ettt st e e e e eneesseeeeennens 1
10
11 XXXXX-XXX | SPLINE BUMPER (SEE ELECTRIC MOTOR)....ccceiiiirreeieeeeeeee e 1
12 00797-G2 BOLT, 1/4 - 20 X 1 1/4" LG oottt ettt nnee e 3
13 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) .....coiiiiieieeeeeeeeeee e 3
14 01110-G01 WASHER, 1/4" (STAINLESS STEEL) ....ocotiiiiieieie e 3
15 28095-G01 MOLY LUBE, 2 OZ. ...ttt ettt emee e AR

Service Parts Manual '%aac ARTPROS



—3 https://CartPros.com/f.html

GET STARTED
HERE

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

KNOW?

DID YOU

REAR SUSPENSION

RefRsp 1

ZACARTPROS

Service Parts Manual

Page K-1



DID YOU

KNOW?

W

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

GETSTARTED _y,_ hitps://CartPros.com/f.html

REAR SUSPENSION

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 70324-G01 | SHOCK ABSORBER............oveeeeeeeeeseeeneeesssssesssesesssseeessseesssssssessssssessesssenens 2
2 10435-G1 SHOCK ABSORBER WASHER ...........orvveeeeeeeseeeeeeeeeeeeeeeeeeseeeeneseeeeeseeeeeeeee 8
3 10194-G1 RUBBER BUSHING ......ocorveeoieeeeeeeeeeseeeeeseeeeeeeeesesseeeesssees e seessseseeeeesennenes 8
4 00532-G6 NUT, 3/8 = 24 .oooovoeeeeeeeeseoeeeeees e eeeeess s ssees s eeesss e s eees s seesss 4
5
6 70474-G01 | LEAF SPRING, 2 LEAF ......ooooooeeeeoeeeeeeeeeeoeeeeee oo seeeeeeeeeee s eenee e 2
7 74207-G01 | LEAF SPRING, 4 LEAF .......o.ooooeeeeeeeeeeneeeeseeeeo e seeesssaeessessees s 2
8 72618-G01 | 'U' BOLT, 3/8- 16 X 2" X 2 1/2" LG werorvveeerreeeeeeeeeeeeeeeeeseeesseseeesessnesssssseesessnenens 4
9 00560-G1 WASHER, B/8" ......ooeeeoeeeeeeeeeseeeseeeeeeeeseeseeeeeseeeeeeeeeeses e eee e seensseeneeeeeee 8
10 | 11098-G5 LOCK NUT, 3/8 = 16 w..cveeeoeeeeeeeeeeeeeeeeseseeeeeeees e seeseesseseeeseeeeseseesensseeeseeseeneee 8
11
12 | 70289-G02 | SPACER.......cweeoeceeeeeeeeeeeeeseeeeeeeeeeeeeeeeseee oo ses e esseseeesss e seees s 4
13 | 70291-G01 | FLANGED BUSHING (LEAF SPRING).........orveerrreeeesreereeeeeeseeeeeeseeeeeeseeeeeee 12
14 | 70290-GO1 | SHACKLE PLATE .....oovoooooeeeeeeeeeeeeeeeeeeeeeeeeeeeoeeeseesesee e eeeeeeseeeeeeseeenee 4
15 | 00665-G9 BOLT, 3/8 - 16 X 3 1/2" LG (STAINLESS STEEL) ....ooorveeeereeeeeeeeee oo 4
16 | 11098-G5 LOCK NUT, 3/8 = 16 w..cvveeereveeeeeeeseeeeeseeeeesseesssssssssesssssessesssssseessssseeessssesesses 4
17
18 | 14158-G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LG ...ooevveeeeeeeeeeeeeeeeeeeeseseeeeeeeeeeseeeeeeee 2
19 | 12262-G1 LOCK NUT, 3/8 = 16 w..cvveeereveeeeeeeseeeeeseeeeesseesssssssssesssssessesssssseessssseeessssesesses 2

Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN owﬂ, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
&  oursearch boxand it will find the part you are looking for. HERE

SEATING AND BAG HOLDER - GOLF CAR

W

Front of Vehicle

1 - Includes Items 2 -4

Ref Sgc 1

Page L-1 Service Parts Manual ﬂ CARTPROS
)



DID YOU CartPros directs you to the right part using the part
K N owl, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

SEATING AND BAG HOLDER - GOLF CAR

W

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 71611-G™ SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 -4) ....oooiieieieeeeeeeeees 1
2 71602-G** VINYL SEAT BOTTOM COVER ... 1
3 71012-GO1 VINYL TRIM (SEAT BOTTOM) ....ueiiiieieeree st 1
4 17074-G1 RUBBER PAD ...t e e s s 2
5
6 71701-GO1 HIP RESTRAINT (PASSENGER SIDE) ......coiiiiieieeee e 1
7 71702-G01 HIP RESTRAINT (DRIVER SIDE).......coiiieiieeree e 1
8 71204-G01 BOLT, 1/4 - 20 X 7/8" LGi...oieei ettt 8
9
10 71610-GO1 SEAT HINGE ...t e 2
11 00720-G08 SCREW, #12 - 14 X 1" LG (STAINLESS STEEL) ...cccviviiee e 4
12
13 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 14 - 16)..ccccivierieenee e 1
14 71753-G** VINYL SEAT BACK COVER ... 1
15 71752-G01 PLASTIC SEAT BACK COVER .....cooiiiirieee e 1
16 01107-GO1 SCREW, #8 X 5/8" LG (STAINLESS STEEL) .....cooeeiiieieeeeeeeeeeeeeeee, 4
17
18
19 71811-G02 SEAT SUPPORT BRACKET ..ottt s 2
20 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL)....cocoeviireereee e 4
21 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) ...cccvieiireiee e 4
22 71802-G01 BOLT, 3/8 - 18 X 2 3/4" LG ...ce ettt s 4
23
24 71851-G01 BAG HOLDER BRACKET ...t e 1
25 71856-G01 BAG RETAINER CLAMP ... ..ottt 2
26 71853-G01 BAG RETAINER STRAP ...t s 1
27 16816-G1 RATCHET FASTENER, 1/4" X 9/16" LGi....eviieieeeeee e 2
28 01102-G01 CARRIAGE BOLT, 1/4 - 20 X 1 1/2" LG (STAINLESS STEEL).....ccccveovvieeinnens 2
29 11027-G2 LOCK NUT, 1/4 = 20 ..ottt st 2

Service Parts Manual '%aac ARTPROS



DID YOU CartPros directs you to the right part using the part
KN owﬂ, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
&  oursearch boxand it will find the part you are looking for. HERE

SEATING - SHUTTLE 2+2

W

16 - Includes Items 17 - 19 17

Front of Vehicle

\CS

1 - Includes ltems 2 - 4

Ref Ssh 1-1

Page L-3 Service Parts Manual ﬂ CARTPROS
)



DID YOU CartPros directs you to the right part using the part
KN ow\, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
&  oursearch boxand it will find the part you are looking for. HERE

SEATING - SHUTTLE 2+2

W

34 - Includes Items 35 - 37
45 - Includes Items 17 - 19

Ref Ssh 1-2

Service Parts Manual ';o%c ARTPROS



DID YOU CartPros directs you to the right part using the part
K N owl, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

SEATING - SHUTTLE 2+2

W

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 71611-G™ SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 -4) ..o 1
2 71602-G** VINYL SEAT BOTTOM COVER ... 1
3 71012-GO1 VINYL TRIM (SEAT BOTTOM) ....ueiiiieieeree st 1
4 17074-G1 RUBBER PAD ...t e e s s 2
5
6
7 71701-GO1 HIP RESTRAINT (PASSENGER SIDE) .....coiiiiiiee e 1
8 71702-G01 HIP RESTRAINT (DRIVER SIDE).......coiiieiieeree e 1
9 71204-G0O1 BOLT, 1/4 - 20 X 7/8" LG ..ottt s 8
10
11
12 71610-GO01 SEAT HINGE ...t s e 2
13 00720-G08 SCREW, #12 - 14 X 1" LG (STAINLESS STEEL) ....vveiiiriieeeeee e 6
14
15
16 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 17 - 19)...cceiiiiee e 1
17 71753-G** VINYL SEAT BACK COVER ... 1
18 71752-G01 PLASTIC SEAT BACK COVER ..o 1
19 01107-GO1 SCREW, #8 X 5/8" LG (STAINLESS STEEL) .....cooeeiiieieeeeeeeeeeeeeeee, 4
20
21
22 70364-G01 SPACER .. e e e e 2
23 74111-G01 SEAT BACK SUPPORT ..ot s e e e 2
24 01006-G02 BOLT, 3/8 - 18 X 1 1/2" LG ..ttt e 4
25 00560-G1 WASHER, 3/8" ...t e 4
26 70113-GO01 ADJUSTABLE BUMPER ... .ottt 4
27 11027-G1 LOCK NUT, 5/168 - 18 ..ot 6
28
29 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL)....cvtiiiieieie e 4
30 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) ...cccvieiireiee e 4

Page L-5 Service Parts Manual ﬂ CARTPROS
0¥0



DID YOU CartPros directs you to the right part using the part
K N Ow, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

SEATING - SHUTTLE 2+2

W

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.

31

32

33

34 | 74139-G** | SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 42 - 44) .......coovovvvoeoeerre 1
35 | 71602-G** VINYL COVER (SEAT BOTTOM) ...oooorveeeeseeseeeeeeeeeeeeeeeseseeeeesseeeeeeessseennnees 1
36 | 74140-Go1 TRIM oo e s e eesese e eee e seesseeeeeeeeesees 1
37 | 71012-Go1 TRIM oo eeee e s es e eesese e eeeseeeeeseeeeeeeeeeens 1
38

39

40 | 71702-G01 | HIP RESTRAINT (DRIVER SIDE)......cereeeereeeeeeeseeeeseeeseeeseeeeseeeeseeesssesseeseen 1
41 | 71701-G01 | HIP RESTRAINT (PASSENGER SIDE) .......ccooveeeeoeeeeeeereseseeeesseeeeeeeessseeseesen 1
42 | 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) .. vvvveeeeeeeeeeeeeeeeeseeeeeeeeesseeeesee 8
43

44

45 | 71751-G** | SEAT BACK ASSEMBLY (INCLUDES ITEMS 17 = 19)...ccciveeeeeeeeeeessseeees 1
46

47

48 | 74117-G01 | SEAT SUPPORT BRACKET .....ciireeeeieeeeeeeereeeeseeeesseesseeeseseesseeseeeeeeeesesessee s 2
49 | 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) .. vvvveeeeeeeeeeeeeeeeeseeeeeeeeesseeeesee 12
50 | 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) ......ovvveoeeveeeceseeeeeeseeeeeeeeesseeeosee 12
51 17838-G1 NYLON BUSHING.......oooveeeeeeeeeeseeeeeeereeeseeeeeseeeseeseseeseeeeeseeeseee e essesseeeseen 4
52

53 | 00440-G4 BOLT, 5/16 = 18 X 2 1/4" LG vveeeeeeeeeeeeeeeeeeeseeeeeesseeeseeeeeseeeseeseeeeeeeeesseeeeeseen 2
54 | 00571-G2 WASHER, 5/16" ...ooevveeeeeeeeeeeseeseeeeeeeeeeeeeeeee e eeeeseeessees e seeeeseeeeeseeese e 2
55 | 11098-G6 LOCK NUT, 5/16 = 18 +-evveeeeeeeeeeseeeeeeeeeeseeeesseeseeeseseeeseeeessesseeeseeesseeesseeseee e 2

Service Parts Manual '%aac ARTPROS



DID YOU CartPros directs you to the right part using the part
KN owﬂ, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
&  oursearch boxand it will find the part you are looking for. HERE

SEATING - CONVERTIBLE CARRIER

W

16 - Includes Iltems 17 - 19 17

Front of Vehicle

\Co

1 - Includes ltems 2 - 4

Ref Scc 1-1

Page O-7 Service Parts Manual ﬂ CARTPROS
)



DID YOU CartPros directs you to the right part using the part
K N owl, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

SEATING - CONVERTIBLE CARRIER

W

33 - Includes Items 17 - 19

e

,,,,,,

Front of Vehicle

A\C ¢

Handrail

42 - Includes Item 43
43 - Includes Item 44

Ref Scc 1-2

Service Parts Manual '%aac ARTPROS



DID YOU CartPros directs you to the right part using the part
K N owl, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

SEATING - CONVERTIBLE CARRIER

W

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 71611-G** | SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 4) ..oo.ooorveoeeeeeseecene, 1
2 71602-G** VINYL SEAT BOTTOM COVER ....ooooeveeeeeeee oo eeeeeeeeseeeeeseeeseesees e 1
3 71012-GO1 VINYL TRIM (SEAT BOTTOM) ...ooveeeeeeeeseeeeee s eeeseeeeseseeeseeeseesees e 1
4 17074-G1 RUBBER PAD.........ooooovoeeoeeeeoeeeeeeeeeeeeeeee s seeeees e eeeee e seeeseeeeene 2
5
6
7 71701-G01 | HIP RESTRAINT (PASSENGER SIDE) .....vooovveeeoeeeeseeeeeeeseeeeeeseeeeeesseeeesesennes 1
8 71702-G01 | HIP RESTRAINT (DRIVER SIDE).......voooooeeeeeeeeo oo seeeeeeeseeeeeeseeseeesseeeessseeees 1
9 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) ...oovveeeeeeeereseeeseeeeee s eeeneeee 8
10
11
12 | 71610-GOT | SEAT HINGE ..o eeeeeeeeeee s eeee e seeeee e 2
13 | 00720-G08 | SCREW, #12- 14 X 1" LG (STAINLESS STEEL) .vveomeeeeeeeeeseeeee s 4
14
15
16 | 71751-G** | SEAT BACK ASSEMBLY (INCLUDES ITEMS 17 = 19)...ecooveeeoeeeseeeeeseeenn 1
17 | 71753-G* VINYL SEAT BACK COVER ...ooomvveeeeeeeeseeeeeseeeeeeeeseeeeseeeeeseesseeseeseessenenes 1
18 | 71752-Go1 PLASTIC SEAT BACK COVER .....oovveereeeeereeeeeeeeeeeeeeeseeeeeseeeeeeseeese s 1
19 | 01107-GO1 SCREW, #8 X 5/8" LG (STAINLESS STEEL) c.....vveeeeeeeseeeeeseeeeeseeee 4
20
21
22 | 708364-GOT | SPACER ... oo eeeeee e eee oo ee s 2
23 | 74111-G01 | SEAT BACK SUPPORT .....coooveeieeeeeseeeeeeseeeeeeeeeeeeeeeeeeeeeeeeesee oo eeeeee e 2
24 | 01006-G02 | BOLT, 3/8 - 16 X 1 1/2" LG oeoovveeoeeeeeeeeeeseeeeeeseeeeeeeeeeeeeee oo eeee e 4
25 | 00560-G1 TR == T 7 LR 4
26 | 70113-GO1 | ADJUSTABLE BUMPER ........ooeoeveeeeeeeeseeseeeeeseeeseeeeeeseeseeesee s eseeeeeeeeeeee e 2
27 | 11027-G1 LOCK NUT, 5/16 = 18 e seeeeeeeeeeeeseeeeeeseseees e seeeee e seeeee e 2
28
29 | 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) ...oovveeeeeeeereseeeseeeeee s eeeneeee 4
30 | 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) «.....oovveeeeeeeereseeeeeeeeee s s 4

Page O-9 Service Parts Manual ﬂ CARTPROS
0¥0



DID YOU CartPros directs you to the right part using the part
K N owl, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

W

SEATING - CONVERTIBLE CARRIER

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

31

32

33 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 17 - 19) i 1
34 75258-G01 SEAT BACK SUPPORT ...ttt e s e e sn e 1
35 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL)....cocoeviireereee e 4
36 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) ...cccvieiireiee e 4
37 16705-G6 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) ...ceevveriiiee e 2
38 00520-G1 ACORN NUT, 1/4 - 20 (STAINLESS STEEL) ....eeoiiereeeeeeeeeeeeee e 2
39 19859-G1 END PLUG, B/4" ... ettt st s 2
40

41 75229-G01 B D e e e e 1
42 71063-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEM 43)......coooiiiieeneeeeeeeneeeeenens 1
43 75197-G** SEAT BOTTOM (INCLUDES ITEM 44) ....ooiiiiiieie e 1
44 75252-G** VINYL SEAT BOTTOM COVER........oooiiieieriee e 1
45 00762-G4 SCREW, 5/16 - 18 X 1 1/2" LG (STAINLESS STEEL) .....cceeviiee e 2
46 17255-G1 TEFLON WASHER, 5/16" ..ottt e 4
47 00654-G3 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ..ccccvieiieee e 2
48 19859-G1 END CAP, B/4". ...ttt 4
49

50

51 71060-GO1 BED FRONT (INCLUDES MAT) ..ottt 1
52 00661-G6 BOLT, 1/4 - 20 X 3/4" LG (STAINLESS STEEL)....ccccveiiiriieeeeeee e 4
53 00559-G8 WASHER, 5/18" ... e 4
54 75193-G01 SUPPORT FRAME. ... .ot e e n e e 1
55 00438-G8 BOLT, 5/16 - 18 X 1" LG ettt 2
56 00559-G8 WASHER, 5/18" ...ttt s 2
57 11027-G1 LOCK NUT, 5/168 - 18 ..ot 2
58 00440-G4 BOLT, 5/16 - 18 X 2 1/2" LG . ceeeee ettt s 2
59 17838-G1 NYLON BUSHING.......ooiiiiiiiiieee et 4
60 00559-G8 WASHER, 5/18" ...ttt s 2

Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

KNOW, numbers from this manual. Enter the part number into ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

SEATING - CONVERTIBLE CARRIER

W

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 00654-G3 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ..covvviiieeee e 2
62 75196-G01 HANDRAIL ...ttt e e e e e e ae e e e e e e e e e e e e e e nnnesneeeeeeaas 2
63 00762-G2 SCREW, 5/16 - 18 X 1 1/4" LG (STAINLESS STEEL) ....vvvvviiiiieieeeeecieee, 2
64 00664-G8 LOCK WASHER, 5/16" (STAINLESS STEEL) ...cccveveiiieeeieeeie e 2
65 00520-G3 ACORN NUT, 5/16 - 18 (STAINLESS STEEL) ....ccccceeieeeeiee e 2
66 75261-G02 END C AP, 1 et e e e e e e e e e ar e e e e e e e e e e e e ee e nnnrsneeeeeeans 4
67
68
69 75460-G01 SIDE BASKET (BLACK) ...ciii ettt ettt e s e e snneeee s 2
70 00106-G6 SELF THREADING SCREW, #12-24 X 3/4" LG .coeviiiiiieeeieeee e 4

Page O-11 Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
& oursearch boxand it will find the part you are looking for. HERE

SEATING - CONVERTIBLE CARRIER

W

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow\, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
&  oursearch boxand it will find the part you are looking for. HERE

TOW BAR - PERMANENT

A

8 - Includes Items 9 - 29

Ref Twb 1-1

Page M-1 Service Parts Manual -;a CARTPROS
)



—3 https://CartPros.com/f.html

GET STARTED
HERE

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

KNOW?

DID YOU

TOW BAR - PERMANENT

31 - Includes Items 32 - 48
42 - Includes ltems 43 - 47

7

Ref Twb 1-2

Z%CARTPROS

Service Parts Manual



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

G“::::TE“—).. https://CartPros.com/f.html

TOW BAR - PERMANENT

W

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
1 75318-G01 MOUNTING PLATE ..ottt seee et e e ste e e eaee e eee e s enneeeennee e s nneeesnnees 1
2 75319-G01 STOP MOUNT PLATE .ottt e et e s e e e nnnee e e s 1
3 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) «..eevveeiiiiiee e 3
4 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...eevviiiiieeee e 3
5 75338-G02 FEMALE STOP ...ttt ee ettt et e st e s te e e ene e e e ee e s eneeeenneeesnneeeennns 1
6
7
8 75304-G01 TOW BAR ASSEMBLY (TOWING VEHICLE) (INCLUDES ITEMS 9 - 29) ......... 1
9 75299-G01 TOW BAR oottt ettt e e e e e e e e e e e e b ree e e e e enee e e e e e nneeas 1
10 75302-G01 UPPER PIVOT ettt ettt e s st e e e e snneeee s 1
11 75291-G01 [0 11 Y O 1
12 00410-G8 BOLT, 1/2 - 20 X 3" LG c-eeeeeieeeeeee et e e see e eee s e e e e s e sneeeeneee s 1
13 00675-G3 WASHER, 1/2" (STAINLESS STEEL).....cceoviiieee e, 1
14 75339-G01 SPRING WASHER ...t ee e 1
15 00571-G5 WASHER, 172" .ttt s e et e e s e enes 1
16 11098-G8 LOCK NUT, 1/2 = 20 .eeeeeeee e ecee e eee e see e st s et e e e sneeesseeeenaee s 1
17 75362-G01 I O o I 1 = SR 1
18 75340-G01 WASHER, B/8" ...ttt et e e e s e e s e eree e e e e e nneeas 2
19 75360-G01 L YL 8 | S 1
20 13571-G7 SPRING PIN .ottt e e snee e snee e s e e ssaeeenneean 1
21 75303-G01 L O o SR 1
22 20852-G2 COMPRESSION SPRING ....ooiiiiiiiiiieeiieee e ee e svee e e 1
23 25661-G02 CUP WASHER ...ttt e e e s nee e e nnee s 1
24 13005-G4 SHOULDER BOLT, 5/16 - 18 X 2" LGi.ceeceeeeeeee e seee e e 1
25 75370-G01 LABEL (WARNING) ...cooiiiiiiee ettt ettt e s e e e e snneeee s 1
26 75338-G03 Y S 1 S 1
27 12547-G4 BOLT, BMM X 1 X B0 MM LGi....ooiiiiiieieieee et 1
28 00565-G8 LOCK WASHER, 5/16" ...coe e eeeee ettt e e e e s s 1
29 00520-G3 ACORN NUT, 5/16 - 18 (STAINLESS STEEL) .....ovveeiiieieeeeee e 1
30

Page M-3 Service Parts Manual

Z%CARTPROS




DID YOU CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into ﬁ» https://CartPros.com/f.html
K N OW? our search box and it will find the part you are looking for. HERE P

TOW BAR - PERMANENT

W

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.

31 75308-G01 | TOW BAR HITCH ASSEMBLY (TOWED VEHICLE)

(INCLUDES ITEMS 32 - 48).....ovveeeeeeereeeeereeeseeseeeeeesesseesessesseesesesees s eeeseeenn 1
32 | 75305-Go1 HITOH e eee e eeseeeeseees e eee e es s eess e ses s eess e eeseseeeeeeseee 1
33 | 75292-Go1 PIVOT BOLT e eeeeeeeeseeeeseesesssessseeessseesessseeesssseesessessseesseeeeseseeen 1
34 | 75309-Go1 THRUST WASHER ........eveeeeeeeeeeseeeeeeeeeeseeseeeseeseeeseeseeeesesseeseesseesseseesseseees 2
35 | 75342-Got WASHER, B/4" .ovvooeeveeeeeeeeeeeseeseeseeeeeeessesessessseessesseesssesesseeseessesseeseesssseees 1
36 | 00518-G8 CASTELLATED NUT, 3/4 = 16 cvvvoereveeeeeeeeeseeeeeeeseeeeseeessesssseessssesesesssneseseees 1
37 | 10387-G1 COTTER PIN, 1/8" X 1 1/2" LG cvverveeeeeeeeereeeeeeeseeseeeeeeseeeeseeeeeesseseeesseseeseeee 2
38 | 75307-Go1 BEARING ... eeeeeeeeeeeeeeeeeeseeseeeseeee e seee s eees e esee s seeseeeeees s eeeeseeen 1
39 | 00566-G6 LOCK WASHER, B/4" ...coevveeeeeeeseeeeeeseeeeeeeesesseesesseessssesssssesesessssessssseesee 1
40 | 00533-G8 NUT, B/4 = 16 veeeeeeeeeeeeeeeeeeeeeesesseeessesssssesssesessseeessseseesssseesessssseessseeeeseseeen 1
41
42 | 70905-GO1 TIE ROD ASSEMBLY (INCLUDES ITEMS 43 - 47) w.ovooevveeeeeeeeeseeseesennenes 1
43 | 70903-Go1 THREADED ROD.....ceeoeeeoeeseeeeeeseeeeesseeeseesseesseseseesessseessssseessessesessenens 1
44 | 70902-Go1 TIE ROD END (LEFT HAND THREADS)......vvcoorveeeeeeeeeeeeeeessseseessesenes 1
45 | 01069-GO1 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) ......vveeereeerrerer. 1
46 | 70902-Go2 TIE ROD END (RIGHT HAND THREADS) «....coovveeeeeeeeseeeeesseeeeeeseneees 1
47 | 01069-G02 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS)........comvveerrrrrren. 1
48 | 00734-G1 LOCK NUT, 7/16 = 14 srvvveeoeeveeeeeeeeeeeeseeeeeeeeeeseesseesssseeesesesesessessesesseeeeesseeen 2

Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
&  oursearch boxand it will find the part you are looking for. HERE

TOW BAR - CASUAL

A

1 - Includes ltems 2 - 15

RefThe 1

Page M-5 Service Parts Manual -;3 CARTPROS
)



DID YOU

KNOW?

W

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

GETSTARTED _y,_ hitps://CartPros.com/f.html

TOW BAR - CASUAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 75033-G01 CASUAL TOW BAR (INCLUDES ITEMS 2 - 15)..c.cviiiiieiee e 1
2 * TOW BAR ..ttt 1
3 75034-G01 TIE ROD (INCLUDES NUT AND COTTER PIN) ..c.eeiiiiiiieieceeeeeceeeee 1
4 75060-G01 COUPLING ..o e 1
5 * LOCK PIN ..ottt e s nn e e 1
6 75065-G01 COMPRESSION SPRING ......ooiiiiiieii e 1
7 00922-G2 WASHER, 3/8" ...ttt s 1
8 10387-G2 COTTER PIN, 3/32" X 1" LG oot 1
9 75068-G01 SAFETY PIN e e 1
10 14869-G5 WIRE ROPE ...ttt e 1
11 16783-G1 FERRULE ... s 3
12 75067-G01 FERRULE ... s 1
13 75035-G02 HEX HEAD PLUG ...ttt 1
14 14869-G3 WIRE ROPE ...ttt e 1
15 75091-G01 LABEL (WARNING) ..ot e s 1

Service Parts Manual

Z%CARTPROS



—3 https://CartPros.com/f.html

GET STARTED
HERE

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

WEATHER PROTECTION - GOLF CAR

KNOW?
N

DID YOU

1 - Includes items 2 - 19

Qo
Q
S
>
Y
(e}
a—
c
[e)
=
[T

Rear of Vehicle

DETAIL C

(FRONT)

_——8

Driver Side

18

DETAIL D
(REAR)

DETAIL B

DETAIL A

Ref Wgc 1-1

Z%CARTPROS

Service Parts Manual

Page R-1



DID YOU CartPros directs you to the right part using the part

K N owi’ numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

WEATHER PROTECTION - GOLF CAR

W

Front Top
Strut

REAR VIEW MIRROR
21 - Includes ltems 22 - 24

&

Front of
Vehicle

4°

\\\\\\\\

FULL WINDSHIELD
26 - Includes ltems 27 - 33

FOLD DOWN WINDSHIELD
35 - Includes ltems 36 - 44

Front of
Vehicle

RefWgc 1-2

Service Parts Manual '-%350 ARTPROS



DID YOU CartPros directs you to the right part using the part
K N Ow, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

WEATHER PROTECTION - GOLF CAR

W

Ref Wgc 1-3

WEATHER ENCLOSURE

BAG AND RAIN CURTAIN

Page R-3

Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into ﬁ» htt S://CartPrOS_Com/f_html
K N OW? our search box and it will find the part you are looking for. HERE P

WEATHER PROTECTION - GOLF CAR
L
Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
For service or replacement parts, contact:
Eagle Parts, Inc.
1411 Marvin Griffin Rd.
Augusta, GA 30906
Telephone (706) 790-6687 or FAX (706) 790-6066
1 75040-G** SUN TOP KIT (GOLF CAR) (INCLUDES ITEMS 2 - 19) ...ooiiii e 1
2 27069-G** SUN TOP ..ttt ee e e e e raee e e s aee e s sae e e e snteesnee e s nseessaeeenneean 1
3 75045-G05 FRONT STRUT ...ttt ettt ste e sne e s e eneesseeneneneens 1
4 01035-G01 BOLT, 5/16 - 18 X 2 1/4" LGiueevieieeieeieeieeieesie e e nee e 4
5 00905-G8 LOCK WASHER, 5/18" ...ttt st s see e 4
6 75048-G01 SPACER, 172" ettt r e s 2
7 00570-G2 WASHER, 5/18" ..ottt e e e e e e e sree e e e e enneeas 6
8 75046-G02 REAR STRUT ..ottt sttt e e e e e aeeneenne s 2
9
10 00685-G7 BOLT, 5/16 - 18 X 1 3/4" LG (STAINLESS STEEL) ...cceeoiiiereeceeeee 4
11 01110-G03 WASHER, 5/16" (STAINLESS STEEL).....ceiiiieiecee e 8
12 17255-G1 TEFLON WASHER, 5/16" ...t eeietieeeesie ettt st 4
13 01109-GO01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL)......occeeiiieeeeee e 4
14 00753-G5 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL).....cceeoiiierreeeeceeeee, 2
15 00753-G6 SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL)....cocoveiveieeeeeeeenee, 2
16 01110-G01 WASHER, 1/4" (STAINLESS STEEL).....c.ccciiieeiee e 8
17 75051-G01 RS 0 4
18 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL)....ceioieieieee et 4
19 19853-G1 NI 0N SR 2
20
21 19528-G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 22 - 24) .......coooviiiieeraeeeene. 1
22 19496-G1 REAR VIEW MIRROR ...t e 1
23 19502-G3 SUPPORT BRACKET ...ttt ettt ee st s eeas 1
24 19527-G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL) ...c.ceceviieeeieeeeeeeene, 1
25

Service Parts Manual '%aac ARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

G“::::TE“—).. https://CartPros.com/f.html

WEATHER PROTECTION - GOLF CAR

W

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
26 75524-G01 WINDSHIELD KIT (GOLF CAR) (INCLUDES ITEMS 27 - 33)...cceecoeeeiieeeieeene 1
27 * WINDSHIELD ...ttt ettt e e e e e s e enee e e e e 1
28 EGWHC12 SASH, 26" LG ..eeeiiiieieiie ettt nnaes 2
29 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL).....ccevvccereieeieeeeeenne 2
30 EGWHW12 WASHER, 1/4" (STAINLESS STEEL)....cccceeeeiiieeie e 4
31 EGWHG13 RUBBER GROMMET ..ottt cciieee ettt ee e e s satee e s snee e e e ssnnseee e e e 2
32 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL).....ccevceeeeeeecereeeee e 2
33 EGWHL14 LABEL (SAFETY) ittt et e et e e e snaeeennee s 1
34
35 75525-G01 FOLD DOWN WINDSHIELD KIT (GOLF CAR) (INCLUDES ITEMS 36 - 44)..... 1
36 * WINDSHIELD ...ttt e e e e e e s nnee e enes 1
37 EGWHC10 Y] R = X S 2
38 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL)....cceevecviieeeeeieeeeee, 2
39 EGWHW12 WASHER, 1/4" (STAINLESS STEEL).....coevviiieee e 4
40 EGWHG13 RUBBER GROMMET .....ociiiiiiiieee et siee e e seee e e sseeesneee e seeeesneeeeeneeenns 2
41 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL).....ccevceeeeeeecereeeee e 2
42 137-010 TOP GRIP, B/4" X 2 ittt e e e e e s e e e e e nneeas 2
43 136-008 TOP GRIP FASTENER ...ttt 2
44 EGWHL14 LABEL (SAFETY) ittt et e et e e e snaeeennee s 1
45
46 75078-G01 WEATHER ENCLOSURE (3 SIDED)

RECOMMENDED FOR VEHICLES WITH WINDSHIELDS........ccccceiviieereeee 1
47 75079-G01 WEATHER ENCLOSURE (4 SIDED)
RECOMMENDED FOR VEHICLES WITHOUT WINDSHIELDS. ..........cc.ccuu..... 1
48
49 75191-G01 BAG COVER AND RAIN CURTAIN KIT....ooiiiieieeeeeeee e 1
Page R-5 Service Parts Manual

Z%CARTPROS




CartPros directs you to the right part using the part
RDNYOOUW, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
& oursearch boxand it will find the part you are looking for. HERE

WEATHER PROTECTION - GOLF CAR

W

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part
K N owl, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

WEATHER PROTECTION - SHUTTLE 2+2

W

SUNTOP

.
).
Po Po
5
7 7 /
2,3
(Passenger
Side Shown)

DETAIL D
(REAR)

1 - Includes items 2 - 20

L

2,3
(Driver Side Shown)
DETAIL A
14
(Outside Tubing
On Sun Top)

Front of Vehicle

@o

DETAILC
(FRONT)

Ref Wsh 1-1

Page N-7 Service Parts Manual ﬂ CARTPROS
0¥0



DID YOU

KNOW?

W

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

HERE —3 https://CartPros.com/f.html

WEATHER PROTECTION - SHUTTLE 2+2

Ref Wsh 1-2

REAR VIEW MIRROR
23 - Includes ltems 24 - 26

,,,,,,,,,,,

Front of
Vehicle

4°

FULL WINDSHIELD
28 - Includes ltems 29 - 35

FOLD DOWN WINDSHIELD
37 - Includes ltems 38 - 46

Front of
Vehicle

Service Parts Manual -%360 ARTPROS



DID YOU CartPros directs you to the right part using the part
K N owl, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

WEATHER PROTECTION - SHUTTLE 2+2

W

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.

For service or replacement parts, contact:

Eagle Parts, Inc.

1411 Marvin Griffin Rd.

Augusta, GA 30906

Telephone (706) 790-6687 or FAX (706) 790-6066
1 75123-G01 SUN TOP (SHUTTLE 2+2) (INCLUDES ITEMS 2 - 20) ...ccueeoieieeieseieseeeie e 1
2 75074-G01 REAR STRUT (DRIVER SIDE)......cccctiiiiieieiie e 1
3 75074-G02 REAR STRUT (PASSENGER SIDE) .....cccceiiieieeie e 1
4 00665-G5 BOLT, 3/8 - 16 X 1 3/4" LG (STAINLESS STEEL) ....ccceiveeieieieeeee e 4
5 00679-G1 WASHER, 3/8 (STAINLESS STEEL) .....cciiiieeiee e 18
6 00771-G5 WASHER, 3/8 .ottt e e e e s nnee e enes 4
7 00891-G5 LOCK NUT, 3/8 = 16 e euieiieieitierieeeiesieesie st e ste st ete e seeenessneeseeneeseeenensneens 10
8 19853-G1 NI 0N SR 2
9 75125-G01 FRONT STRUT ...ciiiiieeieeeie e estee e see e see e et e s ste e e e s sae e e snneeesneeesnseeesnneean 1
10 01035-GO1 BOLT, 5/16 - 18 X 2 1/4" LG ..eeeeeiee ettt 4
11 00905-G8 LOCK WASHER, 5/18" .....oceiiieee ettt st eee e nee e 4
12 75048-G01 SPACER, 172" e 2
13 00879-G1 LOCK WASHER, 3/8" ...ttt eee et eee e see e 4
14 27604-G01 SUN TOP ..ttt ee e e e e raee e e s aee e s sae e e e snteesnee e s nseessaeeenneean 1
15 00674-G8 BOLT, 3/8 - 16 X 5" LG (STAINLESS STEEL) ...oceeiiiieeeee e 2
16 18716-G1 SPACER e e 2
17 00653-G1 WASHER, 3/8" (STAINLESS STEEL).......ccciiieiiee e 2
18 00665-G3 BOLT, 3/8 - 16 X 2 1/2" LG (STAINLESS STEEL) ....occeiveeiieeieeeeeeee 2
19 00665-G6 BOLT, 3/8 - 16 X 2" LG (STAINLESS STEEL) ...oceeiiiieeeee e 2
20 24647-G1 SPACER, 174" .. 2
21
22
23 19528-G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 24 - 26) .......cccceeeeneeeeeeeeene. 1
24 19496-G1 REAR VIEW MIRROR ...ttt 1
25 19502-G2 SUPPORT BRACKET ...ttt sttt 1
26 19527-G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL).....cccviiereeeeeeeeeee, 1

Page N-9 Service Parts Manual ﬂ CARTPROS
0¥0



DID YOU

KNOW?

W

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

G“::::TE“—).. https://CartPros.com/f.html

WEATHER PROTECTION - SHUTTLE 2+2

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.

27
28 | 75524-G02 | WINDSHIELD KIT (SHUTTLE 2+2) (INCLUDES ITEMS 29 - 35).......covvvvermernenn. 1
29 : WINDSHIELD .o eeee e seeeseeeseseesessseeesseseesesesesseeseesseeeseeseeessssenes 1
30 | EGWHC12 Y YT R Aol K c PO 2
31 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) ....vceoeeeeseeeeereereeree 2
32 | EGWHW12 WASHER, 1/4" (STAINLESS STEEL) vvveeeeveeeseeeeeeseeseeeseeseeseessesseeseeesssseens 4
33 | EGWHG13 RUBBER GROMMET ....cooiveeeeeeeeeeseeeeeeeeeseeseeesssseeesseseeeseeseeesessseseeeseesee 2
34 | EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL).....veeueeeeeeseeeeerseseeereeseeeseeeeeenen 2
35 | EGWHL14 LABEL (SAFETY) coveormeeeereeeeeeeeeseeeeseesesesesssesessseessssseeesssssesssssssssssseeeessseeen 1
36
37 | 75525-G02 | FOLD DOWN WINDSHIELD KIT (SHUTTLE 2+2)

(INCLUDES ITEMS 38 = 46).....ovveereeveeeeeseereeeseeeeseseeesesseesesseseseesesesees s eessseenn 1
38 * WINDSHIELD ..o eees e eeeeee s s seeseeesees e eses s eeess e eseeseesseseees 1
39 | EGWHC10 Y YT TR - K c F SO 2
40 | EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) eveeeeveeseeeeereereereeee 2
41 EGWHW12 WASHER, 1/4" (STAINLESS STEEL) .vveoeveeeseeeeeereeseeeseseeeeeseeeeseeseesssneees 4
42 | EGWHG13 RUBBER GROMMET ....cooiveeeeeeeeeeseeeeeeeeeseeseeesssseeesseseeeseeseeesessseseeeseesee 2
43 | EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL)...ruveerereeereeeeeesseeeeereeseseessseeeenee 2
44 | 137-010 TOP GRIP, 3/4" X 2" ooooeeveeeeeeeeeeeeeeeseeeseesessessseesessseesesesessssees s esseseessssenes 2
45 | 136-008 TOP GRIP FASTENER ......cootveeeeeeeseeeeeeseeseeseeseeeseeseseesesseseesseeeseesessssseees 2
46 | EGWHL14 LABEL (SAFETY) ooeoreeveeoeeeeeeeeeeeeseeeeeessesessseseesseseeeseseeeeseeseseseesseeeseeseeen 1

Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
9 numbers from this manual. Enter the part number into GET STARTED ﬁ» httpS://CartPrOS.COm/f.html
K N ow # oursearch box and it will find the part you are looking for. HERE

WHEELS AND TIRES

W

1 - Includes ltems 2 - 4

6 - Includes ltems 7 - 9
11 - Includes ltems 12 - 14
16 - Includes Items 17 - 19
21 - Includes ltems 22 - 24
38 - Includes ltems 39 - 42

6" CHROME HUBCAP 8" CHROME HUBCAP SILVER / GOLD SPOKE HUBCAP
28 29 30, 31

Ref Whi 1

Page O-1 Service Parts Manual -;3* CARTPROS
0¥0



CartPros directs you to the right part using the part
ﬂ[ﬁoouwl, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

WHEELS AND TIRES

W

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.

1 27772-G09 | TIRE AND WHEEL ASSEMBLY (LINKS 1 18 X 8.5 - 8)

(INCLUDES ITEMS 2 = 4) ovoeoeeveeeeeeereeeeeseeeseeeeseseeeeeseeesessesseesese s eeesseeen 4
2 27772-G10 LINKS 1 CARLISLE TIRE, 18 X 8.5 = 8 ..evveeeveereeeeeesseeeeeeseseesessseseesessseeen 1
3 15169-G1 WHEEL RIM (4 LUG) c.corvvereeeeeeeeeseeeeseeeeeseeseesseesessseesesessssseseesseessssseesssseens 1
4 11657-G1 VYR =3 =Y I 1
5
6 27772-G03 | WHEEL AND TIRE ASSEMBLY (TURF SAVER 18 X 8.5 - 8)

(INCLUDES ITEMS 7 = Q) rvveeeeeeeeeeeeeereeeseeseseseesesseeesseseessssesssssssseessssessssesenne 4
7 27772-G07 CARLISLE TIRE (TURF SAVER 18 X 8.5 - 8) .....vveeeeeeeseeeeeesseseesseseesnene 1
8 15169-G1 WHEEL RIM (4 LUG) c...oeveeeeseeeeeeseeeeseeeeeeseeseee s seeseeessessseseesseeseeseesseseees 1
9 11657-G1 VYR =3 =Y IO 1
10
11 27775-G01 | WHEEL AND TIRE ASSEMBLY (USA TRAIL 6-PLY 18.5 X 8.5 - 8)

(INCLUDES ITEMS 12 = 14)...coeveeeeeereeeeeseeeseeseeseeeeseseeesesseeseesesesees s eeeseeenn 4
12 | 27775-G02 CARLISLE TIRE (USA TRAIL, 6 PLY 18 X 8.5 - 8) ....vveeerreereeeerereesererneeee 1
13 | 15169-G1 WHEEL RIM (4 LUG) c.corvvereeeeeeeeeseeeeseeeeeseeseesseesessseesesessssseseesseessssseesssseens 1
14 | 11657-G1 VYR =3 =Y IO 1
15
16 | 27772-Go2 | WHEEL AND TIRE ASSEMBLY (TURF GLIDE 18 X 8.5 - 8)

(INCLUDES ITEMS 17 = 1 9).eoreeeereeeeerseeeeeseeeeeeeseeseeeseseeeesessesseesesesees e eeeseeenn 4
17 | 27772-Go6 CARLISLE TIRE (TURF GLIDE 18 X 8.5 = 8) c..eervveeeeeeereeseeeesseeeesssseereeee 1
18 | 15169-G1 WHEEL RIM (4 LUG) c.corvvereeeeeeeeeseeeeseeeeeseeseesseesessseesesessssseseesseessssseesssseens 1
19 | 11657-G1 VYR =3 =Y I 1
20
21 | 27772-Go4 | WHEEL AND TIRE ASSEMBLY (FAIRWAY 18 X 8.5 - 8)

(INCLUDES ITEMS 22 = 24).....vveeeeeereeeeeereeeseesesseeesssseeesessessesseseseesseessssssenn 4
22 | 27772-Gos CARLISLE TIRE (FAIRWAY 18 X 8.5 = 8)....rvveeeereeereeseerssseeeesseseeessesseseeee 1
23 | 15169-G1 WHEEL RIM (4 LUG) c...oeveeeeseeeeeeseeeeseeeeeeseeseee s seeseeessessseseesseeseeseesseseees 1
24 | 11657-G1 VYR =3 =Y I 1
25
26 | 14723-G1 LUG NUT, 1/2 = 20 .eceeveeeeeeeeeseeeeeeseeeeeessesesesesesseessseesesssseesessesesesseseseesseessssssenn 16
27

Service Parts Manual '%aac ARTPROS



DID YOU CartPros directs you to the right part using the part
K N Ow, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

WHEELS AND TIRES

W

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
28 16042-G01 6" CHROME HUBGCAP ...ttt e e e e e e ene e ennee e enneeeenes 4
29 16042-G02 6" CHROME HUBCAP (SET OF FOURY).......ctttiiiiiiee e 1
30 14913-GO01 8" CHROME HUBGCARP ...ttt a et e e 4
31 14913-G02 8" CHROME HUBCAP (SET OF FOUR)......ctiiiireereseiee e eeee e seee e ennee e 1
32 19241-G02 GOLD SPOKE HUBGCAP ...ttt ettt e e eeeeesee e e eseeeseeeesnneeeenns 4
33 19241-G04 GOLD SPOKE HUBCAP (SET OF FOUR) ..cceviiiieiiieeeiiieee e ereee e eseeee e seaee e 1
34 19241-G01 SILVER SPOKE HUBGCAP....... ittt e et e e saee e nnne e e eneeenns 4
35 19241-G03 SILVER SPOKE HUBCAP (SET OF FOUR) ......coiiiiieiieieeie e eieee e e 1
36
37
38 28780-G01 ALLOY WHEEL AND TIRE ASSEMBLY (PRO TOUR 18 X 8.00 - 10)

(INCLUDES ITEMS 39 - 42).....ovveeeeeeeereeeeeseeeseeeeeseeeessseeesesseseseesesesees s eeesseenn 4
39 74825-G01 KENDA TIRE (PRO TOUR, 18 X 8.00 - 10) ..eeeeceeeeeeeeeeeeseee e seeee e 1
40 74828-G01 ALLOY WHEEL.....coi ittt e e s e nnae e e e 1
41 28781-G01 ALLOY WHEEL CAP ..ottt e e e e 1
42 74826-G01 VALVE STEM (CHROME)........oiiiiieiecie e e e 1
43
44 28782-G01 ALLOY WHEEL LUG NUT .ottt e et 16

Page O-3 Service Parts Manual

Z%CARTPROS



CartPros directs you to the right part using the part
R[ﬁoouw\, numbers from this manual. Enter the part number into GET ::::‘TED ﬁ httpSZ//CartPros.00m/f.htmI

& oursearch box and it will find the part you are looking for.

SPECIALTY PRODUCTS

SPECIALTY PRODUCTS

Service Parts Manual .;oa‘oc ARTPROS



YOU CartPros directs you to the right part using the part
!D(IDN owi’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.COm/f.html
« oursearch box and it will find the part you are looking for. HERE

SPECIALTY PRODUCTS

N
SPECIAL TOOLS PART NO.
BATTERY MAINTENANGCE KIT cvvoooeeeoeeeeeeeeeeeeeseeeeseessesseessessasessessesssessesssseessssssessssssessessseesessssesssssesessseeseeees 25587-GO1
SEAL INSTALLATION TOOL (REAR AXLE SHAFT SEAL) w.oorrveeeeeeeeeeeeeeeesseeseeseeeesssseeessssesssssssesesssseesssseeson 18739-G1
BATTERY SET DISCHARGER, 36 VOLT, 75 AMP .....ooveeeeeeeeeeeeeseeseeeessseessesseesessssessessseesseseeesesssessssseeseeees 28251-G01
CURRENT INDICATOR .....ccoeeveeeeeeeeeeeeeseees oo eeeeeeeeseseeeseeseeeesseeeseesseeseeseseeess oo sseseeesseseaseeseseseesseeeeeseeseeseseeen 16489-G2
DIGITAL MULTIMETER ..ot eee oo see e see e s e eses e e sesesssseeesees e seesseeesesseeeseesseseesseseesseeseeees 27481-GO1
CRIMPING TOOL. .-eeeoeeeeeeeeeeeeeeeeeeee oo seeeeseeeeeeee s eee e seeseeeeee s eeee s eee e sees e eseseeeseesseeeesseeseeeseesseseees 27765-G01
SLIDE HAMMER (AXLE/HUB REMOVAL) w...ecooeveeees oo eeeeeeseeeeessessesseseeseesss e esesseeesssssessssesesassssesaesseesssssseen 15947-G1
SLIDE HAMMER (AXLE REMOVAL ONLY) w.vcooeveeeeeeeeeeeeeeseeeeessessesseeeeseesss e ssesseeesssseessssesesasssseseessseessssseson 18753-G1
TOUCH UP PAINT PART NO.
PEN 3 OUNCE (89 ML) - HUNTER GREEN .....coovveeeeeeeeeeeeeeeeeeeeeesees oo seeseeeseeseseseeseeeesesseessesseessesseeseees s 28432-G02
PEN 3 OUNCE (89 ML) - CHAMPAGINE BEIGE «.....eoevveeeeeeeeeeeeeeseeseeesseeeeseesesessssssessesseesseesessessseseesssesseeees 28432-GO1
PEN 3 OUNGCE (89 ML) = WHITE ..oeveeeoeeeeeeeeeeeeseeeeeeseeeseeeeesseesesseeesssseseesssesssessesesesssssesssseseseesssseessessssseeeeees 28432-G05
PEN 3 OUNCE (89 ML) - INDUSTRIAL YELLOW........ovveoereeeeeseeereeseeeesseeesesseeeseesssessessseessessseseessesessseeseeees 28432-G03
PEN 3 OUNCE (89 ML) - ORANGE .....voeereeeeeeeeeeeseeeeeseeseeeeseeseeeseeseeeessseseseeseseseesseessesseessesseesseeseeseeesseseeeee 28432-G04
PEN 3 OUNCE (89 ML) - STEEL BLUE PEARL .....c.ceovveeeeeeereeeeeeeeseeeeesseseeeseseeeseesseeeeeeseeeseseesses e ssesseesseees 28432-G**
PEN 3 OUNCE (89 ML) - CAMOUFLAGE PAINT (THREE PENS) ......veeeuveeereeeeereeseeeeseeeeeeseeseeseesseesese s 75831-G01
AEROSOL 12 OUNGCE (360 ML) - HUNTER GREEN .......vvceueveeeeeeeeeseeseeesessesessssseesseseessssesesessssessessseessseen 28140-G09
AEROSOL 12 OUNCE (360 ML) - CHAMPAGNE BEIGE .......vveorreeeeeeeeeeeesseeeseeseessseseessssesessssesessessseessseeen 28140-G15
AEROSOL 12 OUNGE (360 ML) = WHITE w.cveooeeveeoeeeeeeeeeeeseeeeeseseeeeseesesesesssseessssseesses e sessssesesssseseessseessseen 28140-G03
AEROSOL 12 OUNCE (360 ML) - INDUSTRIAL YELLOW.........coumvveereeeeereeseeeeeeeeeesseseesees oo seeseeesseseeesssseen 28140-G14
AEROSOL 12 OUNCE (360 ML) = ORANGE ......eoooiveeoeeeeeseeeeeseeeeeeseeseeeseeseeeeseesseesses e sses e ssesesessesseeeseseeen 28140-G13
AEROSOL 12 OUNCE (360 ML) - STEEL BLUE PEARL .....vrvveeeeeeeeeeeeeeeseeeeeseeeeeeseeseeessseseessesseesessseeeseeseeen 28140-G**
MAINTENANCE PRODUCTS PART NO.
FORMULA 40 VINYL-COAT® - WHITE ....oveooeeeeeeeeeeeseeeeeeeeeeseeeseesseeeesseeesssseeseeseeeseesseeesesseeeseesseessess e sees s 28166-G01
PLEXUS® CLEANER, 7 OUNCE (210 ML) (FOR WINDSHIELDS) ......coveeerereeereeseeeeseeeeeeseeseessesseessssseseeee 28433-G01
PLEXUS® CLEANER, 13 OUNCE (380 ML) (FOR WINDSHIELDS) w....couveeereeeeeeeeeeeeseeeeeeseeseeesesesessssseesseee 28433-G02
BATTERY PROTECTOR, 14 OUNCE (410 ML) SPRAY w.....vveoeeeeeseeseeeeeeeeeesesseeosessssessesssesseesseesssssessssseeseeses 75500-GO1
WHITE LITHIUM GREASE, 14 OUNCE (410 ML) SPRAY ....vrvveorreeeereeeeeeeeeseseseeesessseseessssssessssssesssssseesssseen 75502-GO1
PENETRANT/LUBRICANT, 15 OUNCE (440 ML) SPRAY .......corveeeereeeeseeeeeeseeseeeseeseeeseeseeeseeseessessesseeseseeee 75503-G01
MULTI-PURPOSE CLEANER & DEGREASER, 14 OUNCE (410 ML) SPRAY .......vveerereeeeseeeeeseeseesseeeereeee 75504-G01
MULTI-PURPOSE HAND CLEANER, 32 OUNCE (950 ML) LIQUID w........veeoreeeeeoeeeeeeeeeeseeeeeeeeeeeeeeeeeee 75505-G01

Appendix A-2 Service Parts Manual -;3* CARTPROS
)



ou CartPros directs you to the right part using the part
Rﬁow\, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
&  oursearch boxand it will find the part you are looking for. HERE

SPECIALTY PRODUCTS

BATTERY CLEANER, 32 OUNCE (950 ML) WITH TRIGGER SPRAYER .......cccoiiiriee e 75506-G01
BIO-DEGRADEABLE CLEANER, 32 OUNCE (950 ML) WITH TRIGGER SPRAYER........cccccociriiiiiiireenen. 75507-G01
MULTI-PURPOSE VALUE PACK ...ttt sane s na e e e sn e ene e e 75508-G01

* BATTERY PROTECTOR, 4 OUNCE (120 ML) SPRAY

e PENETRANT/LUBRICANT, 4 OUNCE (120 ML) SPRAY

* WHITE LITHIUM GREASE, 4 OUNCE (120 ML) SPRAY

e CARBURETOR & CHOKE CLEANER, 4 OUNCE (120 ML) SPRAY

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part

KNOW‘, numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

SPECIALTY PRODUCTS

Notes:

Appendix A-4 Service Parts Manual -;3 CARTPROS
0Y0



CartPros directs you to the right part using the part
N0 YOU numbers from this manual. Enter the part number into GET STARTED ﬁ» httpS://CartPFOS.Com/f.html
K N OW? our search box and it will find the HERE

part you are looking for.

OPTIONS/ACCESSORIES

OPTIONS/ACCESSORIES

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into ﬁ» https://CartPros.com/f.html
K N OW? our search box and it will find the part you are looking for. HERE P

OPTIONS/ACCESSORIES
ITEM KIT NO. SECTION
2BAG ATTACHMENT . ...... ... ... .. 75183-G01. ... ... Body -Footrest
4 BAGATTACHMENT .. ... ... ot 75335-GO1....... Body - Accessories Continued
ALLOY WHEEL AND TIRE ASSEMBLY ........... 28780-GO1....... Wheels And Tires
ALLOYWHEELCAP .. ... ... . it 28781-GO01....... Wheels And Tires
ALLOY WHEEL LUGNUT. ..................... 28782-G01....... Wheels And Tires
8"CHROME HUBCAP. . ... .. 14913-G* . ....... Wheels And Tires
6" CHROMEHUBCAP. .. ... .. ... ... ... 16042-G* . ....... Wheels And Tires
GOLD SPOKEHUBCAP . ....... ... ... 19241-G* . ....... Wheels And Tires
SILVER SPOKEHUBCAP. ..................... 19241-G* . ....... Wheels And Tires
ASHTRAYKIT . ..o 75109-G02. .. .... Body - Accessories Continued
BAG COVER/RAIN CURTAINKIT. . ............. 75191-GO1....... Weather Protection - Golf Car
CONVERTIBLE CARRIERKIT . ....... .. ... ..... 75179-G* . ....... Body, Seating - Convertible Carrier
CENTERBASKET. . ... ... 75003-G02....... Body - Accessories
COOLER JUG AND BRACKETKIT .............. 75495-GO1....... Body - Accessories Continued
COOLER BOX AND BRACKETKIT .............. 75344-GO1....... Body - Accessories Continued
DIVOTREPAIRKIT .. ... .. 23300-GO1....... Body - Accessories
HOURMETER. ......... . i 75113-G02....... Electrical System - Common

MESSAGE HOLDER KIT (REQUIRES SUN TOP) .. .75509-GO1.......
MESSAGE HOLDER KIT (REQUIRES SUN TOP) .. .75496-G01.......

Body - Accessories Continued
Body - Accessories Continued
Weather Protection - Golf Car
Body - Accessories

Body - Accessories Continued
Body - Accessories Continued
Body, Seating - Shuttle 2+2
Body - Accessories

Weather Protection - Golf Car
Weather Protection - Shuttle 2+2
Tow Bar - Casual

Tow Bar - Permanent
Electrical System - Common
Weather Protection - Golf Car

Weather Protection - Shuttle 2+2

REAR VIEW MIRROR (REQUIRES SUN TOP) . .... 19528-G2........
SANDBOTTLE ........ . ... .. 28661-GO1.......
SANDRAKE . ....... i 14735-G1........
SAND RAKEHOLDER . ............ ... ... .... 75006-GO1.......
SHUTTLE 2+2KIT. . . ... 74150-G*™ .......
SIDEBASKET . ... ... e 75007-G™ .......
SUNTOPKIT,GOLFCAR ..................... 75040-G™ .......
SUNTOPKIT, SHUTTLE2+2 .. ................. 75123-GO1.......
TOWBARKIT(CASUAL) ... 75033-GO1.......
TOW BAR KIT (PERMANENT) . . ................ 75310-GO1.......
TURN SIGNALKIT .. ... e 75107-G02. . .....
WEATHER ENCLOSURE (3 SIDED). . ............ 75078-GO1.......
WEATHER ENCLOSURE (3 SIDED). . ............ 75492-GO01.......
Appendix B-2 Service Parts Manual

Z%CARTPROS



u CartPros directs you to the right part using the part
Rﬁoow\, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
&  oursearch boxand it will find the part you are looking for. HERE

OPTIONS/ACCESSORIES
ITEM KIT NO. SECTION
WEATHER ENCLOSURE (4 SIDED). . . ........... 75079-GO1.......... Weather Protection, Golf Car
WINDSHIELD KIT, GOLFCAR . ................. 75524-GO1.......... Weather Protection, Golf Car
WINDSHIELD KIT, SHUTTLE2+2. ... ............ 75524-G02.......... Weather Protection, Shuttle 2+2
WINDSHIELD KIT, FOLD DOWN, GOLF CAR . .. ... 75525-GO1.......... Weather Protection, Golf Car
WINDSHIELD KIT, FOLD DOWN, SHUTTLE 2+2. ...75525-G02.......... Weather Protection, Shuttle 2+2

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part

KNOW numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

OPTIONS/ACCESSORIES

Appendix B-4 Service Parts Manual -;a CARTPROS
0¥0



CartPros directs you to the right part using the part
Rtﬁoouw‘, numbers from this manual. Enter the part number into GET STARTED ﬁ, httpSZ//CartPros.C0m/f_htmI
« o

ur search box and it will find the part you are looking for. HERE

INDEX OF MAJOR COMPONENTS

INDEX OF
MAJOR COMPONENTS

Service Parts Manual %CA RTPROS



DID YOU CartPros directs you to the right part using the part
K N owl, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

INDEX OF MAJOR COMPONENTS

BY PART DESCRIPTION

A
ACCELERATOR PEDAL ..ottt ettt ettt A-4
ALLOY WHEEL ..ottt ettt ettt ettt ettt 0-3
ASH TRAY e et £ £ £ttt ettt C-18
AXLE SHAFT L. et E £ re £ £ £t e ettt J-2

B
BAG COVER ... oottt b bttt b bbbttt e N-5
BATTERY et et bbb bbbt bbb bbbttt b s F-4
BATTERY CHARGER, LESTER ..ottt B-16
BATTERY RACK ...ttt ettt C-6
BEARING AND RAGE ... oottt bbbt bbbt H-3
BED ettt et bbb b bR A e R R e bR bbb bbb bbb bR bbb bbbt bbb nerne L-10
BOX COOLER . ...t bbb h bbb bbbt b bbbttt ettt n bt C-16
BRAKE ..ot ettt h bt bbb bbbttt b s F-7
BRAKE ADJUSTER ..ottt bbbttt ettt D-7
BRAKE ASSEMBLY ..ottt bbbttt D-6
BRAKE CABLE ... b ettt bbbt bbb D-4
BRAKE DRUM .. ...ttt bbb bt b bbbttt e et s bt D-7
BRAKE PEDAL PAD.......o ottt £ttt D-4
BRAKE SHOE .. ...ttt bbbt b bbb bbbt b D-6
BRAKE SPRING KIT ...ttt ettt D-6
BUMPER PLUGL. ...ttt bbbttt bbbttt C-9

C
CATCOH BRACKET ...ttt £ttt ettt ettt D-5
CENTER BASKET ..ottt bR bbb et b bbbttt C-14
CHARGER RECEPTACLE ...ttt ettt F-4
COMPENSATOR ASSEMBLY ...ttt ettt ettt ettt D-4
CONTACT BOARD ..ottt ettt ettt ettt ettt ettt E-3
COOLER JUG . ..ottt kbbb bbb bbbt bbb bbb bbb bbb bbbttt s et ner et es C-16
L0710 1 USSP C-2

D
DIRECTION SELECTOR ..ottt sttt ettt bbbttt bbb s e E-2
DIRECTION SELECTOR HANDLE ...ttt ettt en e E-2
DIRECTION SELECTOR SWITCH (DASH MOUNTED) .......cctiiiitiiitieiceitireteicteisisie e sre e ne e F-10
DIVOT REPAIR KIT ..ottt ettt bbb bRk bbb bbb bbb bbb bbb bbbt bbb ene C-14

E
ELECTRONIC SPEED CONTROLLER ..ottt G-2,G-4,G-8

INDEX-2 Service Parts Manual ﬂ CARTPROS
0¥0



CartPros directs you to the right part using the part
ﬂ[ﬁoouw, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

INDEX OF MAJOR COMPONENTS

EQUALIZER ... oottt D-4
F
FAIRWAY 18 X 8.5 - 8.ttt 0-2
FEMALE STOP ..ottt ettt et ettt b bbbt b bbb bbb eb b nrerene M-3
FENDER SCUFFGUARD.......oco ittt ettt ettt C-8
FLOORMAT ... ottt bbbttt ettt C-6
FLOORMAT WITH HORN HOLE ..ottt C-6
FLOORPAN ... ottt e £ e ettt sttt C-6
FOOTREST ... ettt £ttt ettt bttt bttt C-12
FOUR BAG ATTACHMENT KIT ..ottt ettt ettt C-18
FRONT AXLE ... ettt ettt H-3
FRONT SHIELD ..ottt ettt ettt C-2
FRONT STRUT ..ottt ettt ettt ettt N-4, N-9
FUSE BLOGCK... ..ottt ettt F-5
H
HEAD LIGHT ... oottt ettt F-7
HIP RESTRAINT ..ottt ettt £ttt ettt ettt ettt L-2
HORN s ettt e e b H e £ttt F-5
HORN SWITCH ...ttt ettt F-5
HOUR METER .. ..ottt ettt F-6
HUB . ettt E £ttt H-3
HUBGCAP .. ettt b4 e ettt 0-3
I
INSTRUMENT PANEL ..ottt ettt h bbb bbb bbb bbb bbb bbbttt b b b s C-2
INSTRUMENT PANEL WOODGRAIN APPLIQUE KIT ..ottt C-3
INTERMEDIATE SHAFT ...ttt b bbb bbb bbb bbb bbbt bbb b st et b b enes H-6
K
KEY SWITCH ... ot e ettt ettt F-6
KICK-OFF ... et e ettt sttt D-5
L
LEAF SPRING . ..ottt ettt ettt ettt H-4, K-2
LEAF SPRING (HEAVY DUTY) oottt ettt H-4
LINKS 1 18 X 8.5 = 8 ..ttt ettt ettt ettt ettt 0-2
LUG NUT s ettt £ttt ettt ettt 0-2,0-3
M
IMALE STOP ... ottt ettt ettt et et b bt et bbb bt eh b bbbttt eb bbb rene M-3

Service Parts Manual '%aac ARTPROS



DID YOU CartPros directs you to the right part using the part
K N Ow, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

INDEX OF MAJOR COMPONENTS

b
MESSAGE HOLDER ......ooocvreerrsseeesesesseesssesessssessoeesseseeeees oo e s e e e e C-16
IMICRO SWITCH .oeeereerereeeeseses e eees e D-6, E-2
MOTOR (SEPARATELY EXCITED) (PDS) ...covveveseeeesesessesssseesseessssessseesssesessesessesessesesseesssess oo s s oo -2
MOTOR (SERIES, FLEET SPEED)......ooccevrsereteeerseeesseeessssesssessssesssseeessese st ssses s et seses st oo -2
MOTOR (SERIES, HIGH SPEED) ...occevrseerseeerseeeesaeesssesesssssssesesseessseessees st seses e seessons oo ees s s oo -2
P
PEDAL BOX ASSEMBLY ...ooccerteerteeesseeetseeessseessesssssessesesseessses s es oo e A3
PEDAL BOX ASSEMBLY, PDS MODEL......ccccseertereieeesseeesssesssseesssessssessssssss st ssessseessese et sesesssees oot A3
PINION SEAL... ..octeetteeereeeeseesseess et ese s s H-5
POWERWISE™ 4 CHARGER.......oocceeteeeeteeresseesssesssssessesesssesssees s ssss e ese s oot B-4
POWERWISE™ CHARGER .....ooccooteeeteeeteeessseessesesssessesesseessseet s s e oot B-4
POWERWISE™ CHARGER (ON BOARD) .....oocccotereteeessseesseesssseesssessssessssses st ssesssseseseses st sses st oes e B-11
PRO TOUR 18 X 8.00 = 10 ..cseereeerseeeseeeseeessseesesesessssesssseessees st ses s et 03
R
RACK AND PINION UNIT ...ooeeteeeeeeseeeseeessseesseesesssesseseseees e ses s H-4
RACK BALL JOINT ...oeereeeevreessieeseees e H-5
RACK BOOT . oecteeeteeereeeessessseesseee s s H-5
RAIN CURTAIN ..o ceeteeeeeeeeseee s N-5
RAKE -..1eceee wevtseeseeeese e C-16
REAR AXLE ... oetteveteeeteeesseesseet s see st J-2
REAR BODY (WITH TAILLIGHTS) ....eottereteeeteeesseeessssesssssesssssssesssseessssessseessesessesessesesesesssees s oes e c-8
REAR BODY (WITHOUT TAILLIGHTS)....oooccetterrieresmeessesesssessssesssessssssssssssssssss s ssesssese et eses st c-8
REAR BUMPER .......oocceoteeeteeteeesssessesesoses e e ss e e c-8
REAR BUMPER (SHUTTLE 242) ..oocccctteetseertsseesssesssssessssesssssssssssesssssss et sese s et oses et oo c-9
REAR STRUT .. coocteetteerreeessessssessssesese s s e N-4
REAR STRUT (DRIVER SIDE)......ooseeteeeteerssseessessssssessssesssssssssessessssess et sese s e et oses et N-9
REAR STRUT (PASSENGER SIDE) ...occcerserrseeerieresssessesessessssssssssessssssssssees st ssses e sese oot oses st oo N-9
REAR VIEW MIRROR....oocccoseeteeeeteeesesessesessseesssssssesesesees et N-4
REVERSE WARNING BUZZER.......cccccccurrtteersersssessssessssessssesessesssees s et E-3, F-10
ROCKER PANEL w.....ooceteeeeeereeessseesese s e ss e c-9
S
SAND BOTTLE ..cootcetteersereteestesseessesessessessst oo oo C-14
SCUFF GUARD.....occcetteerteriseesssesesesee st J-2
SEAT .ottt oot L-2, L5, L9
SEAT BACK MOUNT ..coteeteeeseesteeestesstsssseses oo L-10
SEAT BACK SUPPORT ..occccteettereteesssisessesesssesssss s ess s oo L5, L9
SEAT HINGE ... oottt tesstesee s oo L2
SEAT SUPPORT BRACKET .....ooooverevesesesseseisessssssessss s ssse oo oot s oot L2, L6
SHOCK ABSORBER ........coccctieersereteesssesessesetsessessss et sese e e s s H-4, K-2
SHOCK ABSORBER BOOT....ccoooverieeeeseeessissssesessissssessesost s stsee e v H-4
SIDE BASKET . w.ocotteeteeeeereteesteseeesse s oo C-14
SILL PLATE .. eeetteeteeseeessee s s oo Cc-9
SOLENOID ... eeveeeeseeeeeee s s oo G8
SOLENOID, 36 VOLT .eoteeteeeieeessisessssessessisssess oo oo oo G-2,G4

INDEX-4 Service Parts Manual FLCARTPROS
Y0



CartPros directs you to the right part using the part
ﬂ[ﬁoouwl, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

INDEX OF MAJOR COMPONENTS

AW
Tl L OO H-3
STATE OF CHARGE METER ...ttt et te et e e et e e e te e e e eteeaeeseeeeeteseeeseneenseaseseesensesensnnennns F-12
STATE OF CHARGE METER (VERTICAL) ..ottt ettt sttt st s st ettt s sa e sa e na e sa s e sesteneee F-10
STEERING COLUMN ...ttt ettt e et ete et e te et eetesae s e tese e seseensesseaseteetesssesseseseesssssnseneenessnenesasesnas H-5
ST EERING SHAFF T ..ottt et et e e et e et e eaeeae et e e seete et eetesaeasesesse s eseensaseeaseteetesssesseseseeassnssnseneeneesnennassasnas H-5
STEERING WHEEL ... ettt ettt ettt e et e e eaeeteeaeeseeteteseeasaasensesseseessesesaeassnesnteneeneeseenneneesnas H-6
SUN TOP ...t ettt te et e e te et e eee e ee et eaeeseeaeeaeeteeseeteetesesaesensemseseaeenseseaaseteetessseeseseseesssnssnseneeneesnennaasesnns N-4
SUN TOP (SHUTTLE 242) vttt sttt sttt et ae e be s be e steseesaseebeseetesaesessetessetessesessenessessssaneesessebesanteseensssanens N-9
T
LI L0 2 10 5 OO H-7, M-4, M-6
LA A = AN ST M-3, M-6
O I = AN o T | 1 TR M-4
TURF GLIDE 18 X 8.5 = 8 .ottt et et e e te et e e te e te et e et et e et e e e e eseesseseeseeaeeseetetesesasensenseassnesnneneensesnens 0-2
TURF SAVER 18 X 8.5 - 8.ttt ettt ettt ettt e e e e e e e e e teeteeseeteetesteesens e seseeeeseeseeseeseetestenseessnesnneneeaseseens 0-2
TURN SIGINAL . ..ottt ettt ettt e e e et et e e aeeteeteeteeaeeseaeese et esee e eseesseseesesasaseetentesssasentensesssneenneneeneeseens F-6
TWO BAG ATTACHMENT KIT ...ttt ettt te et e e e e e eaeetesaeeseeeeaeseeeeseeneeaeeseeseanseseeseseseeasnsennens C-12
U
USA TRAIL B-PLY 8.5 X 8.5 = 8 ...ttt ettt ettt et e e et eteeaeeeeeteaeeae e e e eeeseaeeaeaneeseetestesaeasereeseeneens 0-2
v
VALANGCE PANEL ...t et ettt et et et e et et et e e et e ae e e e aeeaeetesaeeseeeeseseenseseenesseeseeseanessseseseseensesennens Cc-12
w
WEATHER ENCLOSURE (B SIDED).....ccuioiitiiiiiiitiietee ettt st sttt st esesse e sse e sasssansssansesensesensesensesessessnsessssensenn N-5
WEATHER ENCLOSURE (4 SIDED).....ccutoiitieiiiiisitietei ettt sttt sttt st s s se et e e sesssansssassesansesensesensesensesensessssnnsesn N-5
WINDSHIELD ... ..ottt ettt e e e ae et e teeae et e e teteeee e e s eseeaeeseeaeessessetestesesnseseseeseseeneeneennesesanans N-5, N-10
WIRE HARNESS (BRAKE LIGHT) ..uiitiotiieisieiieiset ettt ettt sttt sttt saetesae e ste e ssesessesessesseseseesenessanensaseesansnsesensesens D-6
BY PART NUMBER
10606-G2......... MICRO SWITCH ...ttt e et et eeae et e ee e aeee et eae e e easeseetesaeesestesesseetesaeeneasen E-2
10606-G8......... MICRO SWITCH ...ttt e et et eeae et e ee e aeee et eae e e easeseetesaeesestesesseetesaeeneasen D-6
14651-G1......... CONTACT BOARD ASSEMBLY ...ttt ettt e e e eaeeteetesneeeeaeane E-3
14735-G1......... AN < OO C-16
14913-G** ........ 8" CHROME HUBGCARP ... ... ettt ettt e e e e e e eaeetesaeeseeteteseeaseneeneeaeeneesesnnens 0-3
16042-G** ........ 8" CHROME HUBGCAP ... ...ttt ettt ettt e e e e e e eaeetesteeteeteteseeeenneneeaseneeseeseens 0-3
17318-G1........ HORN SWITCH ... ettt e et e et e teeteeae et e eeete e e e ess e e eaeeseetesaseseeessneneaseennas F-5
17867-G1......... TURN SIGNAL ..o ettt ettt ettt e et e e et e e e eseese et eseeseetesaeessetenteseeeeneeneeaseneeseeaeens F-6
19241-G** ........ GOLD SPOKE HUBGAP ...ttt e et e e te et et e eaeeneeteeesteneenenneaeeaeenes 0-3
19241-G** ........ SILVER SPOKE HUBGCAP ...ttt te et aesteaeeee e e e e e eaneaeens 0-3
21573-G1......... HOUR METER ..ottt e et et e et et e e e e e e eaeeteeaeeeeetestesseeeeseneeessneneaneennns F-6
21807-G1......... BRAKE DRUM ...ttt e et et e e et e e e e et e s eaeeteeaeeeeetestesseeeeseneeeeseennaneeanas D-7
22674-G1......... FUSE BLOCK ... ettt e e e te et e et e eae e e e eeeteeeeneeseeseeaseseetesseansetesseeseetesaeereasen F-5

Service Parts Manual '%aac ARTPROS



DID YOU CartPros directs you to the right part using the part
K N owi’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.COm/f.html
« oursearch box and it will find the part you are looking for. HERE

INDEX OF MAJOR COMPONENTS

N
23300-GO1 ....... BASKET DIVOT REPAIR KIT cooooeooeooeeeeeeeeeeeeeesseeeesessessseesssssessseesesesssesesseessssssesssssessssesesess oo C-14
24605-G1 ....... WIRE HARNESS (BRAKE LIGHT) ccovrrrsseeeeeeeseeseceeeeessesseeesesssssseesseesssssseesesessssseessssessessessessssssreeseeeee D-6
25799-GO1 ... ACCELERATOR PEDAL ..eecooeeeeeeeeeee s seeeeesssesseeseessssssesesessesseessssesssssesssesssesssesesessesseeseesssessnenes A4
25864-G05....... ELECTRONIC SPEED CONTROLLER ........cooooosoeeeeeeeeeesseeeeesesessseeessessesssessssesssssesseessssseeesessssssneee G2
D7166-GO02....c.. FRONT SHIELD...oeoeeoeseeeeeeeeseeseeeseessesseeseeeesseesessssesseesessses s eessesesessessssessssseessesssessteeeesees s enree c2
27855-GO1 ....... SOLENOID, 36 VOLT cooorroeeeeeeseeeeeeeee s eeeseessessseesessssesseessssesssssessesssessteeeesessesssessssessssseseeesssee G2, G4
27944-GO ...c.. BRAKE SPRING KITooovooosoeoeeeoeeseeeoeeeeeseeseeeeeeees st sssssssseseeeseesessssseessesssessessssesssssessesssessteeesees e enree D-6
28115-GO1 ....... POWERWISE™ CHARGER ...ooorreeeeeeees oo eeeeeesesesoeesssssseseeessessssssseessesssesssessssesssssessesssesstesesees s sneee B-4
28115-G02....... POWERWISE™ £ CHARGER ..o ecoooees e eeeeeees e eeeseseeeseeeseses e seeseesssessessssesesssessesssesstesesees e sneee B-4
28115-G11 .......POWERWISE™ CHARGER (ON BOARD) ....ossse oo seeeeeseseseeeesessssseeseessssssessessesssssesesesssssseeee B-11
28380-G02....... BATTERY CHARGER, LESTER ......oooooooooceeeeessesseeeesessessseessssssssseesssessssseesseessssssessessesssssesssesssssseeee B-16
28516-GO1 ....... BATTERY CHARGER, LESTER .....cooooooseeceeeessessseeeesessessseeessesssssseesssesssssseessessssssessessesssssesssessssssseee B-16
28562-G0T vvver. SOLENOID w..oeooeeeeeeeeeees e eeeeeeseeeeeeeeseseseesee e eseseesseeseesee e eees s eesss e seesseeseesseeeeeees e G-8
28659-GOT vvvese SAND BOTTLE oooeeoeoeseeeeeeeseeeseeeeeee s eeees s esseseeseessssssseseseseeeses s seeseesseessesseesesessesesesees e C-14
32860-G1 ........ HORN ..o eeeeeee e eeees e eesee e eees e seeeee e eeee oo eee s eees e eees e ee e eeeree e F5
33636-GO1 ....... STATE OF CHARGE METER c.oossscoooeeeeeeeoeeeeeeeessseeeeeessesseeessessssseeeeessssssssesseessesssessessessssesesessessseeee F-12
33636-G04-....... STATE OF CHARGE METER (VERTICAL) covrrroeeeeeeeeeeeseeeeeesessseeeesessssseeseesssssssseesesssssesesesssesseee F-10
70046-GOT .vec.. BATTERY RACK ooeveeeeseeeeeeeeeseeeeeeesees et seesessessessesssessssesessees s eessssssessessssessssseesseessesstesesees s sneee c6
70080-GOT ...cc.. CATCH BRACKET ..o eeeeeeee e eeeeeessesseeseesesseesessssessseseesse s s eessees et essssessssseesseessessteeeeseesseeseenes D-5
70272-G04-....... COMPENSATOR ASSEMBLY ..o oeeeeeeeeeseeeseeses e eeesesssessseesssesessseessesssesssesesees s neee D-4
70274-GO1 ....... BRAKE/PARK BRAKE PEDAL PAD KIT ....oooooooooeeoeeeeeeeeesoeeeesesessseeeesesesssessesesssssessessssssseseseesssssneee D-4
70324-GO1 ....c.. SHOCK ABSORBER ...ovssoeeeeeee e eeeeeseesseeeesesssessesseesssssseesesessessessssssssssesssesssessssereseesesseeseeessesnree K-2
70451-GOT ...c.. LOWER FLOORPAN ..ooooseeeeeeee e eeeeee s eseeesseessesseessssssesesessessessssessesseeessesssesssseressesesseeseesseesnree c6
70578-GO1 ....... DIRECTION SELECTOR ASSEMBLY ..oooocceoeoeeeeeeeeeeeeesseeeeesesessseseesssesssessssesssssesseesssssesesessssssseen E-2
70597-GO2 ... LEAF SPRING .ovvooeeeeeeeeeeseeeseeees s eeeseeeseessessses s seesseess s eesesessessessssessssseesssesssesseereseesesseesees s nree H-4
70662-GOT ....c.. UPPER FLOORPAN ....ooos o eeeeeeseeeeeeeeeeseseeeeeeseseseseessssssssseesses s eesesss et essssessseseesseessessteeesees s neee c6
70663-GOT cvvves. FLOORMAT ..o eeeeee e eeeeeee et ees e eses e seesse e eees e eesss e seessees e seeeeee s enree c6
70663-G02........ FLOORMAT WITH HORN HOLE ......oovoosooeeoeeeoeseeeseeeeeseeeseeeeesesessseesessssessessssesesssessessesssseseseessesneee c6
70664-GO02........LEAF SPRING (HEAVY DUTY) cooooiooeeeeeoeeeoeeeeeseeesoeeessessssseseessssssseessssssesssessssesssssessesssssssesesessssseneee H-4
70794-GO vvee.. BRAKE SHOE KIT..ooooeoveoeeeeeeeeeeeeseeseeeeeessesseessessssesseesseesssssseesesesssssessesssssssesssesssesssseeeseesssseeseesssssnree D-6
70928-GO1 ....... SHOCK ABSORBER ...ovos oo eeceeeseseeeeeeseessseseeesssessesseesssssseesesessessessssessesseessesssesssseeeseesssseeseesseesnree H-4
70963-GOT cvvves. FRONT AXLE oo soeeeeees e eeeeess oo seeeee et eesesee s esesees e seesee s eeses e seesssse s eesseeseesseeeese s nree H-3
70964-GO1 ....... RACK AND PINION UNIT (COMPLETE) c.oeooooeoeeeoeeeeeeeseseoeeesessesseeesessssssssesssesssessseeseseesesseeeseessesssenes H-4
70969-G03....... EQUALIZER AND BRAKE CABLE ASSEMBLY .....ccoooooooeeeeeeeeeeesoeeeeeesesseesesesssssesseesssssseeeseesssseneee D-4
70998-GO1 ....... BRAKE ASSEMBLY (DRIVER SIDE) cooooooeeeeoeeesseesoeeereesssesseeeesessessssesesessssssesssesssssssseresessssseeeseessesssenes D-6
70998-G02........ BRAKE ASSEMBLY (PASSENGER SIDE)......oooooeeeeoeeesseeeeesssessseeeesessessseesesesssssesseesssssseeesessssssneen D-6
105G e COWL oo eeees e eeeseee e eeeee e eees e s eeee e seerese s enree c2
71151-GOT cvves . INSTRUMENT PANEL oo eeeeeee s eeesseesseseesee s eesesss e sessssesessseessesseesseeesess e eneee c2
71205-GO1 ....... DIRECTION SELECTOR HANDLE ......oosse oo eeeeeseeeseeeeesesessceeesessesssessesessssseesseesessseeeesess oo E-2
71334-G™ ........REAR BODY (WITH TAILLIGHTS) w.coooooroeeeeeoeeeeesceeeeesessseceeeesessssseeeeessesseseesessssseseeesesssseeeeesssssseeee c8
71456-GO1 ....... NOTCHED REAR BUMPER....ooossecceeoeeeseeecceeeees e eeeesesssseeseesessesseeeessssesseessesesssssesseesesssseeesees oo c9
71578-GO01 c.vcc..6 REAR BUMPER.....coeeeeseeeeeee e eeeeee e eeeees et eeesss s seeesee s eeees s seseeee e seeseees e sereee s c8
71912-G** ........ REAR BODY (WITHOUT TAILLIGHTS) ceeoooooeeeeeeeeeseesseceeeesesessceeeeesssesseseesessssseseeessesssceeeeesssss oo c8
72582-GO1 ....... BRAKE ADJUSTER KIT (DRIVER SIDE) ....covoooooeceeeeeseeseeceeeesesessceeeesessesseeeesesssssesseessssssceeesesssss oo D-7
72582-G02........BRAKE ADJUSTER KIT (PASSENGER SIDE)........cooooooeeeeceeeesesesssceeseesesseseeesessssseesseessssssceeesesssssseeee D-7
72763-GO0T cvvc. SCUFF GUARD ..o eeeee e eeeses s eeeseees et eeeeeee e eesee s eeeseee s eeeeee e reees e J-2
73060-GO1 .......ELECTRONIC SPEED CONTROLLER .........ooooosoeeeeeeesessseceeeessssssceeeessssesssseesessssseseeessesssceeesessses e G-8
73063-GO01 ...... CHARGER RECEPTACLE ....ooooooeeeeeeeee oo eceeeees e oeeeesssseseeseessssesseeeess e eessesesssesesseeseessseresees e F-4
73124-G02.......MOTOR (SERIES, FLEET SPEED) ..ovvrrsoeeeeeeeeeseesceeeessessseeesesssssseceeessssessseseesssssssesesessesseereesssssseseeeen -2
73124-G03......MOTOR (SERIES, HIGH SPEED).......oossoesecceeeeeeseeseeeeessessseeesesssssseceeeessssssseseesssssssesseessssseereeessssseeeeeen -2
73124-G08.......MOTOR (SEPARATELY EXCITED) (PDS)....ovrosseeseeeerseesseeeresssssseceeessssssssseessssssseseeessessecereeessssseeeeeen -2

INDEX-6 Service Parts Manual -;3* CARTPROS
0¥0



DID YOU CartPros directs you to the right part using the part
K N Ow, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

INDEX OF MAJOR COMPONENTS

73290-G02....... REVERSE WARNING BUZZER .........cocooioiiiiiiireieteeicne e
73326-G02....... ELECTRONIC SPEED CONTROLLER .......cccoiiiierrreerrr e
73333-GO01 ....... PEDAL BOX ASSEMBLY ...ttt
73333-G05....... PEDAL BOX ASSEMBLY, PDS MODEL........cooniiiniitrrrecesseieesinnienes
73500-GO1 ....... REAR AXLE ...ttt ettt
74001-GO1 ....... LIGHT BAR ...ttt ettt
74239-GO1 ....... INSTRUMENT PANEL WOODGRAIN APPLIQUE KIT ...cciuiiiiiiicieiccirnines
74323-GO1 ....... DIRECTION SELECTOR SWITCH (DASH MOUNTED) ......cccvoviiiicicirinnines
75003-G02....... CENTER BASKET KIT ...ttt
75007-G02....... SIDE BASKET KT ...ttt
75040-G** ........ SUN TOP KIT ottt
75045-G05....... FRONT STRUT ..ottt ettt
75046-G02........ REAR STRUT ...ttt
75074-GO1 ....... REAR STRUT (DRIVER SIDE) ......ocouiiiiiciiinieceirre st
75074-G02........ REAR STRUT (PASSENGER SIDE) ......ccoiiiiiiiciieiccierrie e
75109-G02....... ASH TRAY KIT ettt
75123-GO01 ....... SUN TOP (SHUTTLE 242) ..ottt
75125-GO01 ....... FRONT STRUT ..ottt ettt
75183-GO01 ....... TWO BAG ATTACHMENT KIT ..ottt
75344-GO1 ....... BOX COOLER AND BRACKET KIT.....coirierrrrseerersess st
75355-G01 ....... FOUR BAG ATTACHMENT KIT ..ot
75495-GO1 ....... COOLER JUG AND BRACKET KIT ...ttt

Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part

KNOW numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

INDEX OF MAJOR COMPONENTS

INDEX-8 Service Parts Manual -;3 c ARTPRO S
)



DID YOU CartPros directs you to the right part using the part GET STARTED

K N ow-’ numbers from this manual. Enter the part number into ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

EZG0O)

A Textron Company

E-Z-GO Division of Textron, Inc.

P.O. Box 388 Augusta, Georgia 30903-0388 USA

Inside USA Phone: 1-800-241-5855, FAX: 1-800-448-8124

Outside USA Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4609

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron, Inc.

Technical Communications Department

ZACARTPROS



	FrontCover.ps
	

	ModelsGenInfo.ps
	
	

	TableOfContents.ps
	
	

	HowToUse.ps
	
	
	

	Accelerator.ps
	
	
	
	

	BatteryChargerPortable.ps
	
	
	
	
	
	

	BatteryChargerOnboard.ps
	
	
	
	
	
	
	
	

	BatteryChargerExport.ps
	
	

	Body.ps
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	

	Brakes.ps
	
	
	
	
	
	
	
	

	DirectionSelector.ps
	
	
	
	

	Electrical.ps
	
	
	
	
	
	
	
	
	
	
	
	

	ESC Series.ps
	
	

	ESC PDS.ps
	
	
	
	

	ESC HD.ps
	
	

	FrontSuspensionSteering.ps
	
	
	
	
	
	
	
	

	Motor.ps
	
	

	RearAxle.ps
	
	

	RearSuspension.ps
	
	

	SeatingGolfCar.ps
	
	

	Seating2plus2.ps
	
	
	
	

	Seating-Convertable Carrier.ps
	
	
	
	
	
	

	TowBarPermanent.ps
	
	
	
	

	TowBarCasual.ps
	
	

	Weather Protection-Golf Car.ps
	
	
	
	
	
	

	WeatherProtection2plus2.ps
	
	
	
	

	WheelsTires.ps
	
	
	

	SpecialtyProducts.ps
	
	
	
	

	OptionsAccessories.ps
	
	
	
	

	Index.ps
	
	
	
	
	
	
	
	

	RearCover.ps
	




